
SU
N

STA
R

  C
O

.,  LTD
. 

SW
F/GE-Series 

P
A

R
T

S
  B

O
O

K
 

H
igh Speed 

 M
ulti-H

ead  
Autom

atic  
Em

broidery M
achine

 

PM
E-121128 



 

 



 

 



 

 

K

RFS

N

AEG

H

J
±C I

������� ��	
�����  
�
�  ���
������� ��	
�����  
�
�  ���������� ��	
�����  
�
�  ���
������� ��	
�����  
�
�  ���

T
D

Q

L

B

P

A. Machine Body Ass'y

B. Work Table

C. Thread Stand

D. Main Drive System

E. Rotary Hook Base

H. Arm

I. Color Change System

J. Upper Thread Catcher Set

G. Thread Cutting Drive System

F. Encoder Set

O. Y-Axis Drive System

N. X-Axis Drive System

M. Sub-Control Unit & lamp

K. Head

L. Thread Tension Unit

Q. Embroidery Frame

P. Bar Switch

R. Main Controller

S. X/Y Axis Driver

T. Operation Unit

U. Bobin Winder

M O



 

     

A Machine Body Ass’y (Y-Stroke 1000 Below)                                                  7                           

B Work Table (Y-Stroke 1000 Below)                                                               11    

C Thread Stand                                                                                                        17    
D Main Drive System                                                                                             19    
E Rotary Hook Base                                                                                            21    
F Encoder Set                                                                                                      23    
G Thread Cutting Drive System                                                                        25    
H Arm                                                                                                                   27 

 I Color Change System                                                                                      31    
K Head                                                                                                                  37 

L Thread Tension Unit                                                                                        41    
M Sub Control Unit & Lamp                                                                                    43    

X-Axis Drive System (Y-Stroke 1000 Below)                                                45                           

Y-Axis Drive System (Y-Stroke 1000 Below)                                                49                           

Bar Switch                                                                                                         57 

Main Controller                                                                                                         63 

X/Y Axis Driver                                                                                                65    
Opeartion Unit                                                                                                             67 

Embroidery Frame (Y-Stroke 1000 Below)                                                  59                           

N 

O 

P 

Q 

R 

S 

T 

 J Upper Thread Catcher Set                                                                             33           

Bobbin Winder                                                                                                 69 U 

A1 Machine Body Ass’y (Y-Stroke 1200 Below)                                                  9                           

B1 Work Table (Y-Stroke 1200 Below)                                                               13    

X-Axis Drive System (Y-Stroke 1200 Below)                                                47                           N1 

O 

Y-Axis Drive System (Y-Stroke 1200 Below)                                                53                           O1 

Embroidery Frame (Y-Stroke 1200 Below)                                                  61                           Q1

1.조에 속한 파트는 개별 조립 시 제품의 파손 또는 재봉 불량이 발생될 수 있어     해당 파트에 대한 주문 시에는 조 품목으로만 구입이 가능합니다. 2. 본 책자는 Parts Book으로 제작되었으므로 매뉴얼로 사용 불가합니다. 3. 소모성 부품은 자수 기계의 보증 기간과 상관 없음.  
1.The parts classified as ass’y items may cause damage to the machine or 
   bad sewing when they are separately assembled. 
   Hence, when they are ordered, they can be purchased as ass’y items only. 
2. This is a part book. It cannot be used as a manual. 
3.Consumable parts shall not be guaranteed even in warranty period 



 

 

Machine Body Ass'y (Y-Stroke 1000 Below)



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

7 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty AAAA----1111    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            6666     AAAA----41414141    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Bolt (M5*L10)Hex. Socket Bolt (M5*L10)Hex. Socket Bolt (M5*L10)Hex. Socket Bolt (M5*L10)      2222    AAAA----2222    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            4444     AAAA----42424242    18049SW18049SW18049SW18049SW----3111311131113111           Washer (@5)       Washer (@5)       Washer (@5)       Washer (@5)      2222    AAAA----3333    02330CW02330CW02330CW02330CW----A001A001A001A001    Leveling BaseLeveling BaseLeveling BaseLeveling Base            4444     AAAA----43434343    02029SN02029SN02029SN02029SN----9311931193119311    Hex. Nut (M4)Hex. Nut (M4)Hex. Nut (M4)Hex. Nut (M4)      2222    AAAA----4444    02035SC02035SC02035SC02035SC----A001A001A001A001    Hex. Bolt (M20*L90)Hex. Bolt (M20*L90)Hex. Bolt (M20*L90)Hex. Bolt (M20*L90)            4444     AAAA----44444444    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            2222    AAAA----5555    02036SN02036SN02036SN02036SN----1211121112111211    Hex. Nut (M20Hex. Nut (M20Hex. Nut (M20Hex. Nut (M20----No2)No2)No2)No2)            4444     AAAA----45454545    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)            2222    AAAA----6666    02322CW02322CW02322CW02322CW----A001A001A001A001    Body Support Stand Pipe (1")Body Support Stand Pipe (1")Body Support Stand Pipe (1")Body Support Stand Pipe (1")            4444     AAAA----46464646    BDBDBDBD----000168000168000168000168----01010101    SURGE PROTECTORSURGE PROTECTORSURGE PROTECTORSURGE PROTECTOR      1111    AAAA----7777    02321SN02321SN02321SN02321SN----A001A001A001A001    Hex. Nut (M16)Hex. Nut (M16)Hex. Nut (M16)Hex. Nut (M16)            4444     AAAA----47474747    05000210T00005000210T00005000210T00005000210T000    TRANSFORMER (EMT25V) 1A/25.5VTRANSFORMER (EMT25V) 1A/25.5VTRANSFORMER (EMT25V) 1A/25.5VTRANSFORMER (EMT25V) 1A/25.5V            1111    AAAA----8888    01000100H00001000100H00001000100H00001000100H000    Hex. Bolt (M16*L60)Hex. Bolt (M16*L60)Hex. Bolt (M16*L60)Hex. Bolt (M16*L60)            4444     AAAA----48484848    02000910T00002000910T00002000910T00002000910T000    MAGNETIC S/W FIXED BRACKETMAGNETIC S/W FIXED BRACKETMAGNETIC S/W FIXED BRACKETMAGNETIC S/W FIXED BRACKET            1111    AAAA----9999    24029ET24029ET24029ET24029ET----A001A001A001A001    Main Power S/WMain Power S/WMain Power S/WMain Power S/W            1111     AAAA----49494949    02001300T00002001300T00002001300T00002001300T000    BRACKET STOPPER (CE)BRACKET STOPPER (CE)BRACKET STOPPER (CE)BRACKET STOPPER (CE)            2222    AAAA----10101010    09600100B00009600100B00009600100B00009600100B000    Main Power S/W BracketMain Power S/W BracketMain Power S/W BracketMain Power S/W Bracket            1111     AAAA----50505050    02000100T00002000100T00002000100T00002000100T000    MAGNETIC SWITCH SETMAGNETIC SWITCH SETMAGNETIC SWITCH SETMAGNETIC SWITCH SET            1111    AAAA----11111111    02038SC02038SC02038SC02038SC----9131913191319131    Plus Screw (M5*L10)Plus Screw (M5*L10)Plus Screw (M5*L10)Plus Screw (M5*L10)            2222     AAAA----51515151    09001400BT0009001400BT0009001400BT0009001400BT00    CEMENT RESISTANCE (4.7/20W)CEMENT RESISTANCE (4.7/20W)CEMENT RESISTANCE (4.7/20W)CEMENT RESISTANCE (4.7/20W)            2222    AAAA----12121212    09000600B00009000600B00009000600B00009000600B000    ON/OFF S/W BOX COVERON/OFF S/W BOX COVERON/OFF S/W BOX COVERON/OFF S/W BOX COVER            1111          AAAA----13131313    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            4444          AAAA----14141414    02032CW02032CW02032CW02032CW----H001H001H001H001    Body Support Stand Ass'YBody Support Stand Ass'YBody Support Stand Ass'YBody Support Stand Ass'Y            4444               AAAA----15151515    CACACACA----000290000290000290000290----01010101    MAIN POWER PLUG TO NFB INPUTMAIN POWER PLUG TO NFB INPUTMAIN POWER PLUG TO NFB INPUTMAIN POWER PLUG TO NFB INPUT            1111               AAAA----16161616    02097ET02097ET02097ET02097ET----B001B001B001B001    Model Name PlateModel Name PlateModel Name PlateModel Name Plate            1111               AAAA----17171717    12001100I00012001100I00012001100I00012001100I000    BEAM SIDE COVERBEAM SIDE COVERBEAM SIDE COVERBEAM SIDE COVER            2222               AAAA----18181818    12000610F00012000610F00012000610F00012000610F000    Body Cover (B)Body Cover (B)Body Cover (B)Body Cover (B)            1111               AAAA----19191919    GPGPGPGP----045716045716045716045716----00000000    Body Cover (C)Body Cover (C)Body Cover (C)Body Cover (C)            2222               AAAA----20202020    GPGPGPGP----045715045715045715045715----01010101    Body Cover (D)Body Cover (D)Body Cover (D)Body Cover (D)            1111               AAAA----21212121    12000100H00012000100H00012000100H00012000100H000    Rubber For Body SupportRubber For Body SupportRubber For Body SupportRubber For Body Support            4444               AAAA----22222222    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            4444               AAAA----23232323    02001DC02001DC02001DC02001DC----A001A001A001A001    Brand MarkBrand MarkBrand MarkBrand Mark            1111               AAAA----24242424    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            4444               AAAA----25252525    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            12121212               AAAA----26262626    ASASASAS----006967006967006967006967----00000000    Beam & Body                     Beam & Body                     Beam & Body                     Beam & Body                                 1111               AAAA----27272727    24032ET24032ET24032ET24032ET----A001A001A001A001    Power Plug(3P)                Power Plug(3P)                Power Plug(3P)                Power Plug(3P)                            1111               AAAA----28282828    02335RB02335RB02335RB02335RB----A001A001A001A001    Body Level Base Rubber (New)Body Level Base Rubber (New)Body Level Base Rubber (New)Body Level Base Rubber (New)            4444               AAAA----29292929    02324RB02324RB02324RB02324RB----A001A001A001A001    Body Support Stand RubberBody Support Stand RubberBody Support Stand RubberBody Support Stand Rubber            4444                      AAAA----30303030    09000400B00009000400B00009000400B00009000400B000    Guide Bush (A)Guide Bush (A)Guide Bush (A)Guide Bush (A)            1111                      AAAA----31313131    GPGPGPGP----009902009902009902009902----00000000    Emergency Switch Holder(A) [L=268]Emergency Switch Holder(A) [L=268]Emergency Switch Holder(A) [L=268]Emergency Switch Holder(A) [L=268]            1111                      AAAA----32323232    09000500B00009000500B00009000500B00009000500B000    Emergency Switch PlateEmergency Switch PlateEmergency Switch PlateEmergency Switch Plate            1111                      AAAA----33333333    ----    Emergency Switch StickerEmergency Switch StickerEmergency Switch StickerEmergency Switch Sticker            1111                      AAAA----34343434    02023SC02023SC02023SC02023SC----7113711371137113    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            1111                      AAAA----35353535    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            4444                      AAAA----36363636    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            4444                      AAAA----37373737    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            4444                      AAAA----38383838    04014SC04014SC04014SC04014SC----4517451745174517    Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)            4444                      AAAA----39393939    02025PR02025PR02025PR02025PR----A001A001A001A001    Bobbin Stand BracketBobbin Stand BracketBobbin Stand BracketBobbin Stand Bracket      1111                      AAAA----40404040    02026SC02026SC02026SC02026SC----A001A001A001A001    Bobbin StandBobbin StandBobbin StandBobbin Stand      2222                      



 

 

Machine Body Ass'y (Y-Stroke 1200 Above)



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

9 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty A1A1A1A1----1111    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            6666     A1A1A1A1----41414141    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Bolt (M5*L10)Hex. Socket Bolt (M5*L10)Hex. Socket Bolt (M5*L10)Hex. Socket Bolt (M5*L10)      2222    A1A1A1A1----2222    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            4444     A1A1A1A1----42424242    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)      2222    A1A1A1A1----3333    02330CW02330CW02330CW02330CW----A001A001A001A001    Leveling BaseLeveling BaseLeveling BaseLeveling Base            4444     A1A1A1A1----43434343    02029SN02029SN02029SN02029SN----9311931193119311    Hex. Nut (M4)Hex. Nut (M4)Hex. Nut (M4)Hex. Nut (M4)      2222    A1A1A1A1----4444    02035SC02035SC02035SC02035SC----A001A001A001A001    Hex. Bolt (M20*L90)Hex. Bolt (M20*L90)Hex. Bolt (M20*L90)Hex. Bolt (M20*L90)            4444     A1A1A1A1----44444444    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            2222    A1A1A1A1----5555    02036SN02036SN02036SN02036SN----1211121112111211    Hex. Nut (M20Hex. Nut (M20Hex. Nut (M20Hex. Nut (M20----No2)No2)No2)No2)            4444     A1A1A1A1----45454545    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)            2222    A1A1A1A1----6666    02322CW02322CW02322CW02322CW----A001A001A001A001    Body Support Stand Pipe (1")Body Support Stand Pipe (1")Body Support Stand Pipe (1")Body Support Stand Pipe (1")            4444     A1A1A1A1----46464646    01006SC01006SC01006SC01006SC----4113411341134113    Hex. Socket Bolt (M10*L50)Hex. Socket Bolt (M10*L50)Hex. Socket Bolt (M10*L50)Hex. Socket Bolt (M10*L50)            8888    A1A1A1A1----7777    02321SN02321SN02321SN02321SN----A001A001A001A001    Hex. Nut (M16)Hex. Nut (M16)Hex. Nut (M16)Hex. Nut (M16)            4444     A1A1A1A1----47474747    01008SW01008SW01008SW01008SW----9115911591159115    Spring Washer (@10)Spring Washer (@10)Spring Washer (@10)Spring Washer (@10)            16161616    A1A1A1A1----8888    01000100H00001000100H00001000100H00001000100H000    Hex. Bolt (M16*L60)Hex. Bolt (M16*L60)Hex. Bolt (M16*L60)Hex. Bolt (M16*L60)            4444     A1A1A1A1----48484848    01007SW01007SW01007SW01007SW----1111111111111111    Washer (@10)Washer (@10)Washer (@10)Washer (@10)            16161616    A1A1A1A1----9999    24029ET24029ET24029ET24029ET----A001A001A001A001    Main Power S/WMain Power S/WMain Power S/WMain Power S/W            1111     A1A1A1A1----49494949    14068SC14068SC14068SC14068SC----4113411341134113    Hex. Socket Bolt (M10*L35)Hex. Socket Bolt (M10*L35)Hex. Socket Bolt (M10*L35)Hex. Socket Bolt (M10*L35)            8888    A1A1A1A1----10101010    09600100B00009600100B00009600100B00009600100B000    Main Power S/W BracketMain Power S/W BracketMain Power S/W BracketMain Power S/W Bracket            1111     A1A1A1A1----50505050    BDBDBDBD----000168000168000168000168----01010101    SURGE PROTECTORSURGE PROTECTORSURGE PROTECTORSURGE PROTECTOR      1111    A1A1A1A1----11111111    02038SC02038SC02038SC02038SC----9131913191319131    Plus Screw (M5*L10)Plus Screw (M5*L10)Plus Screw (M5*L10)Plus Screw (M5*L10)            2222     A1A1A1A1----51515151    05000210T00005000210T00005000210T00005000210T000    TRANSFORMER (EMT25V) 1A/25.5VTRANSFORMER (EMT25V) 1A/25.5VTRANSFORMER (EMT25V) 1A/25.5VTRANSFORMER (EMT25V) 1A/25.5V        1111    A1A1A1A1----12121212    09000600B00009000600B00009000600B00009000600B000    ON/OFF S/W BOX COVERON/OFF S/W BOX COVERON/OFF S/W BOX COVERON/OFF S/W BOX COVER            1111     A1A1A1A1----52525252    02000910T00002000910T00002000910T00002000910T000    MAGNETIC S/W FIXED BRACKETMAGNETIC S/W FIXED BRACKETMAGNETIC S/W FIXED BRACKETMAGNETIC S/W FIXED BRACKET        1111    A1A1A1A1----13131313    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            4444     A1A1A1A1----53535353    02001300T00002001300T00002001300T00002001300T000    BRACKET STOPPER (CE)BRACKET STOPPER (CE)BRACKET STOPPER (CE)BRACKET STOPPER (CE)            2222    A1A1A1A1----14141414    02032CW02032CW02032CW02032CW----H001H001H001H001    Body Support Stand Ass'YBody Support Stand Ass'YBody Support Stand Ass'YBody Support Stand Ass'Y            4444     A1A1A1A1----54545454    02000100T00002000100T00002000100T00002000100T000    MAGNETIC SWITCH SETMAGNETIC SWITCH SETMAGNETIC SWITCH SETMAGNETIC SWITCH SET            1111    A1A1A1A1----15151515    CACACACA----000290000290000290000290----01010101    MAIN POWER PLUG TO NFB INPUTMAIN POWER PLUG TO NFB INPUTMAIN POWER PLUG TO NFB INPUTMAIN POWER PLUG TO NFB INPUT            1111     A1A1A1A1----55555555    09001400BT0009001400BT0009001400BT0009001400BT00    CEMENT RESISTANCE (4.7/20W)CEMENT RESISTANCE (4.7/20W)CEMENT RESISTANCE (4.7/20W)CEMENT RESISTANCE (4.7/20W)            2222    A1A1A1A1----16161616    02097ET02097ET02097ET02097ET----B001B001B001B001    Model Name PlateModel Name PlateModel Name PlateModel Name Plate            1111             A1A1A1A1----17171717    12001100I00012001100I00012001100I00012001100I000    BEAM SIDE COVERBEAM SIDE COVERBEAM SIDE COVERBEAM SIDE COVER      2222             A1A1A1A1----18181818    12000610F00012000610F00012000610F00012000610F000    Body Cover (B)Body Cover (B)Body Cover (B)Body Cover (B)            1111             A1A1A1A1----19191919    GPGPGPGP----045716045716045716045716----00000000    Body Cover (C)Body Cover (C)Body Cover (C)Body Cover (C)            2222          A1A1A1A1----20202020    GPGPGPGP----045715045715045715045715----01010101    Body Cover (D)Body Cover (D)Body Cover (D)Body Cover (D)            1111          A1A1A1A1----21212121    12000100H00012000100H00012000100H00012000100H000    Rubber For Body SupportRubber For Body SupportRubber For Body SupportRubber For Body Support            4444          A1A1A1A1----22222222    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            4444          A1A1A1A1----23232323    02001DC02001DC02001DC02001DC----A001A001A001A001    Brand MarkBrand MarkBrand MarkBrand Mark            1111          A1A1A1A1----24242424    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            4444          A1A1A1A1----25252525    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)Truss Screw (M5*L8)            12121212          A1A1A1A1----26262626    ASASASAS----007793007793007793007793----00000000    Beam & Body                     Beam & Body                     Beam & Body                     Beam & Body                                 1111               A1A1A1A1----27272727    24032ET24032ET24032ET24032ET----A001A001A001A001    Power Plug(3P)                Power Plug(3P)                Power Plug(3P)                Power Plug(3P)                            1111               A1A1A1A1----28282828    02335RB02335RB02335RB02335RB----A001A001A001A001    Body Level Base Rubber (New)Body Level Base Rubber (New)Body Level Base Rubber (New)Body Level Base Rubber (New)            4444               A1A1A1A1----29292929    02324RB02324RB02324RB02324RB----A001A001A001A001    Body Support Stand RubberBody Support Stand RubberBody Support Stand RubberBody Support Stand Rubber            4444                      A1A1A1A1----30303030    09000400B00009000400B00009000400B00009000400B000    Guide Bush (A)Guide Bush (A)Guide Bush (A)Guide Bush (A)            1111                      A1A1A1A1----31313131    GPGPGPGP----009902009902009902009902----00000000    Emergency Switch Holder(A) [L=268]Emergency Switch Holder(A) [L=268]Emergency Switch Holder(A) [L=268]Emergency Switch Holder(A) [L=268]            1111                      A1A1A1A1----32323232    09000500B00009000500B00009000500B00009000500B000    Emergency Switch PlateEmergency Switch PlateEmergency Switch PlateEmergency Switch Plate            1111                      A1A1A1A1----33333333    ----    Emergency Switch StickerEmergency Switch StickerEmergency Switch StickerEmergency Switch Sticker            1111                      A1A1A1A1----34343434    02023SC02023SC02023SC02023SC----7113711371137113    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            1111                      A1A1A1A1----35353535    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            4444                      A1A1A1A1----36363636    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            4444                      A1A1A1A1----37373737    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            4444                      A1A1A1A1----38383838    04014SC04014SC04014SC04014SC----4517451745174517    Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)            4444                      A1A1A1A1----39393939    02025PR02025PR02025PR02025PR----A001A001A001A001    Bobbin Stand BracketBobbin Stand BracketBobbin Stand BracketBobbin Stand Bracket      1111                      A1A1A1A1----40404040    02026SC02026SC02026SC02026SC----A001A001A001A001    Bobbin StandBobbin StandBobbin StandBobbin Stand      2222                      



 

 

(Y-Stroke 1000 Below)Work Table



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

11 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty BBBB----1111    ASASASAS----017360017360017360017360----00000000    Table(Set)Table(Set)Table(Set)Table(Set)            1111        BBBB----52525252    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            160160160160    BBBB----2222    CPCPCPCP----007658007658007658007658----00000000    TABLE CONNECTING COVERTABLE CONNECTING COVERTABLE CONNECTING COVERTABLE CONNECTING COVER            4444        BBBB----53535353    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            160160160160    BBBB----6666    PSCPSCPSCPSC----DC0003DC0003DC0003DC0003----00000000    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            156156156156        BBBB----54545454    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)            160160160160    BBBB----7777    CPCPCPCP----007794007794007794007794----00000000    L.M Guide Cover A L.M Guide Cover A L.M Guide Cover A L.M Guide Cover A             2222        BBBB----55555555    16010SC16010SC16010SC16010SC----8330833083308330    Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)            160160160160    BBBB----8888    GPGPGPGP----046302046302046302046302----00000000    L.M Guide Cover BL.M Guide Cover BL.M Guide Cover BL.M Guide Cover B            1111        BBBB----56565656    06001100B00006001100B00006001100B00006001100B000    TABLE CONNECTING PLATE "C"TABLE CONNECTING PLATE "C"TABLE CONNECTING PLATE "C"TABLE CONNECTING PLATE "C"            24242424    BBBB----9999    12000600BK0012000600BK0012000600BK0012000600BK00    Encoder Cover Encoder Cover Encoder Cover Encoder Cover         1111        BBBB----57575757    06001200B00006001200B00006001200B00006001200B000    TABLE SPACE PLATE "C"TABLE SPACE PLATE "C"TABLE SPACE PLATE "C"TABLE SPACE PLATE "C"            48484848    BBBB----10101010    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            26262626        BBBB----58585858    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            109109109109    BBBB----11111111    16035LA16035LA16035LA16035LA----D001D001D001D001    Coupling Cover "B"Coupling Cover "B"Coupling Cover "B"Coupling Cover "B"            4444        BBBB----59595959    GPGPGPGP----046698046698046698046698----00000000    Beam & Body Support Cover ABeam & Body Support Cover ABeam & Body Support Cover ABeam & Body Support Cover A        1111    BBBB----12121212    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            16161616        BBBB----60606060    GPGPGPGP----046247046247046247046247----00000000    Beam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover B            1111        BBBB----13131313    GPGPGPGP----046720046720046720046720----01010101    Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1----L)L)L)L)            1111        BBBB----61616161        GPGPGPGP----046246046246046246046246----00000000    Beam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover B----1111     1 BBBB----14141414    GPGPGPGP----046721046721046721046721----01010101    Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1----R)R)R)R)            1111        BBBB----62626262    GPGPGPGP----046699046699046699046699----00000000    Beam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover C      1111        BBBB----15151515    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            6666        BBBB----63636363        GPGPGPGP----046700046700046700046700----00000000    Beam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover C----1111      1111        BBBB----16161616    08088PR08088PR08088PR08088PR----B001B001B001B001    Mes Driving Box CoverMes Driving Box CoverMes Driving Box CoverMes Driving Box Cover            1111        BBBB----64646464    SCSCSCSC----001704001704001704001704----00000000    Beam & Body Support Cover Stud Bolt Beam & Body Support Cover Stud Bolt Beam & Body Support Cover Stud Bolt Beam & Body Support Cover Stud Bolt       6666        BBBB----17171717    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            8888                  BBBB----19191919    08000220B00008000220B00008000220B00008000220B000    XXXX----Motor Coupling Cover(B)Motor Coupling Cover(B)Motor Coupling Cover(B)Motor Coupling Cover(B)            1111                BBBB----20202020    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            8888                BBBB----21212121    08001310H00008001310H00008001310H00008001310H000    Low Shaft Coupling Cover ALow Shaft Coupling Cover ALow Shaft Coupling Cover ALow Shaft Coupling Cover A      1111                BBBB----22222222    08001410H00008001410H00008001410H00008001410H000    Low Shaft Coupling Cover BLow Shaft Coupling Cover BLow Shaft Coupling Cover BLow Shaft Coupling Cover B            3333                BBBB----23232323    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (@3*L16)Tapping Screw (@3*L16)Tapping Screw (@3*L16)Tapping Screw (@3*L16)            16161616                      BBBB----24242424    16005CW16005CW16005CW16005CW----A021A021A021A021    Table Support(A)(L=1400)Table Support(A)(L=1400)Table Support(A)(L=1400)Table Support(A)(L=1400)            18181818                      BBBB----25252525    CPCPCPCP----228159228159228159228159----00000000    Table Support(B)(L=740)Table Support(B)(L=740)Table Support(B)(L=740)Table Support(B)(L=740)            1111                      BBBB----26262626    GPGPGPGP----018527018527018527018527----00000000    Table Support(C)(L=450)Table Support(C)(L=450)Table Support(C)(L=450)Table Support(C)(L=450)            1111                      BBBB----27272727    GPGPGPGP----018526018526018526018526----00000000    Table Support(D)(L=490)Table Support(D)(L=490)Table Support(D)(L=490)Table Support(D)(L=490)            2222                        BBBB----28282828    GPGPGPGP----018528018528018528018528----00000000    Table Support(E)(L=349)Table Support(E)(L=349)Table Support(E)(L=349)Table Support(E)(L=349)            2222                        BBBB----29292929    GPGPGPGP----011803011803011803011803----00000000    TABLE SUPPORT END CAP TABLE SUPPORT END CAP TABLE SUPPORT END CAP TABLE SUPPORT END CAP       27272727                        BBBB----30303030    01000300B00401000300B00401000300B00401000300B004    TABLE SUPPORT ANGLE "K"TABLE SUPPORT ANGLE "K"TABLE SUPPORT ANGLE "K"TABLE SUPPORT ANGLE "K"            1111                        BBBB----33333333    16009SC16009SC16009SC16009SC----4113411341134113    Hex. Socket Screw  (M10*L25)Hex. Socket Screw  (M10*L25)Hex. Socket Screw  (M10*L25)Hex. Socket Screw  (M10*L25)            110110110110                        BBBB----34343434    01008SW01008SW01008SW01008SW----9115911591159115    Spring Washer (@10)Spring Washer (@10)Spring Washer (@10)Spring Washer (@10)            110110110110                        BBBB----35353535    02087SC02087SC02087SC02087SC----4329432943294329    Tapping Screw  (@5*L25)Tapping Screw  (@5*L25)Tapping Screw  (@5*L25)Tapping Screw  (@5*L25)            305305305305                        BBBB----36363636    16013CW16013CW16013CW16013CW----A001A001A001A001    Table Support(E)(L=320)Table Support(E)(L=320)Table Support(E)(L=320)Table Support(E)(L=320)            1111                        BBBB----37373737    16014CW16014CW16014CW16014CW----A001A001A001A001    Table Support Bracket "A"Table Support Bracket "A"Table Support Bracket "A"Table Support Bracket "A"            1111                        BBBB----38383838    16021CW16021CW16021CW16021CW----A001A001A001A001    Stud BoltStud BoltStud BoltStud Bolt            2222                        BBBB----39393939    06020MC06020MC06020MC06020MC----8119811981198119    PLUSS SCREW (M6*L20)PLUSS SCREW (M6*L20)PLUSS SCREW (M6*L20)PLUSS SCREW (M6*L20)            2222                        BBBB----40404040    04032SN04032SN04032SN04032SN----A001A001A001A001    Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)            4444                        BBBB----41414141    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            2222                        BBBB----42424242    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444                        BBBB----43434343    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            2222                        BBBB----44444444    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            2222                        BBBB----45454545    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            4444                        BBBB----46464646    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            2222                      BBBB----51515151    16043BM16043BM16043BM16043BM----A021A021A021A021    Table Connecting Plate (Set)Table Connecting Plate (Set)Table Connecting Plate (Set)Table Connecting Plate (Set)            20202020          



 

 

(Y-Stroke 1200 Above)Work Table



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

13 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty B1B1B1B1----1111    ASASASAS----008601008601008601008601----00000000    Table(Set)Table(Set)Table(Set)Table(Set)            1111        B1B1B1B1----44444444    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            2222    B1B1B1B1----2222    CPCPCPCP----007658007658007658007658----00000000    TABLE CONNECTING COVERTABLE CONNECTING COVERTABLE CONNECTING COVERTABLE CONNECTING COVER            4444        B1B1B1B1----45454545    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            2222    B1B1B1B1----3333    17030LA17030LA17030LA17030LA----E121E121E121E121    Table Connecting Cover(B)Table Connecting Cover(B)Table Connecting Cover(B)Table Connecting Cover(B)            2222        B1B1B1B1----46464646    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            2222    B1B1B1B1----4444    GPGPGPGP----004228004228004228004228----00000000    TABLE CONNECTING COVERTABLE CONNECTING COVERTABLE CONNECTING COVERTABLE CONNECTING COVER            1111        B1B1B1B1----47474747    GPGPGPGP----010089010089010089010089----00000000    Table Support Connecting Bar BTable Support Connecting Bar BTable Support Connecting Bar BTable Support Connecting Bar B      23232323    B1B1B1B1----5555    08000600B00908000600B00908000600B00908000600B009    Table Connecting Cover(D)Table Connecting Cover(D)Table Connecting Cover(D)Table Connecting Cover(D)            1111        B1B1B1B1----48484848    16009SC16009SC16009SC16009SC----4113411341134113    Hex. Socket BoltHex. Socket BoltHex. Socket BoltHex. Socket Bolt      92929292    B1B1B1B1----6666    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            152152152152        B1B1B1B1----49494949    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)      92929292    B1B1B1B1----7777    16029LA16029LA16029LA16029LA----A122A122A122A122    L.M Guide Cover A (L=707)L.M Guide Cover A (L=707)L.M Guide Cover A (L=707)L.M Guide Cover A (L=707)            1111        B1B1B1B1----50505050    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)      92929292    B1B1B1B1----8888    10000300BHI010000300BHI010000300BHI010000300BHI0    L.M Guide Cover B(L=730)L.M Guide Cover B(L=730)L.M Guide Cover B(L=730)L.M Guide Cover B(L=730)            1111        B1B1B1B1----51515151    16043BM16043BM16043BM16043BM----A021A021A021A021    Table Connecting Plate (Set)Table Connecting Plate (Set)Table Connecting Plate (Set)Table Connecting Plate (Set)            20202020    B1B1B1B1----9999    10000400BHI010000400BHI010000400BHI010000400BHI0    L.M Guide Cover C (L=701)L.M Guide Cover C (L=701)L.M Guide Cover C (L=701)L.M Guide Cover C (L=701)            1111        B1B1B1B1----52525252    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            160160160160    B1B1B1B1----10101010    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            26262626        B1B1B1B1----53535353    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            160160160160    B1B1B1B1----11111111    16035LA16035LA16035LA16035LA----0001000100010001    Coupling Cover "B"Coupling Cover "B"Coupling Cover "B"Coupling Cover "B"            4444        B1B1B1B1----54545454    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)            160160160160    B1B1B1B1----12121212    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            16161616        B1B1B1B1----55555555    16010SC16010SC16010SC16010SC----8330833083308330    Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)            160160160160    B1B1B1B1----13131313    GPGPGPGP----046720046720046720046720----01010101    Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1----L)L)L)L)            1111        B1B1B1B1----56565656    06001100B00006001100B00006001100B00006001100B000    TABLE CONNECTING PLATE "C"TABLE CONNECTING PLATE "C"TABLE CONNECTING PLATE "C"TABLE CONNECTING PLATE "C"            24242424    B1B1B1B1----14141414    GPGPGPGP----046721046721046721046721----01010101    Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1Coupling Cover (C1----R)R)R)R)            1111        B1B1B1B1----57575757    06001200B00006001200B00006001200B00006001200B000    TABLE SPACE PLATE "C"TABLE SPACE PLATE "C"TABLE SPACE PLATE "C"TABLE SPACE PLATE "C"            48484848    B1B1B1B1----15151515    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            6666      B1B1B1B1----58585858    GPGPGPGP----012131012131012131012131----00000000    FIXING PLATE FOR OFFSET S/W BOXFIXING PLATE FOR OFFSET S/W BOXFIXING PLATE FOR OFFSET S/W BOXFIXING PLATE FOR OFFSET S/W BOX            1111    B1B1B1B1----16161616    08088PR08088PR08088PR08088PR----B001B001B001B001    Mes Driving Box CoverMes Driving Box CoverMes Driving Box CoverMes Driving Box Cover            1111      B1B1B1B1----59595959    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            109109109109    B1B1B1B1----17171717    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            4444      B1B1B1B1----60606060    16047BM16047BM16047BM16047BM----A021A021A021A021    TABLE SUPPORT BASE SET (L)TABLE SUPPORT BASE SET (L)TABLE SUPPORT BASE SET (L)TABLE SUPPORT BASE SET (L)            10101010    B1B1B1B1----18181818    04001500B00904001500B00904001500B00904001500B009    XXXX----Motor Coupling Cover(A)Motor Coupling Cover(A)Motor Coupling Cover(A)Motor Coupling Cover(A)            1111              12000200B00912000200B00912000200B00912000200B009    TABLE SUPPORT BAR BTABLE SUPPORT BAR BTABLE SUPPORT BAR BTABLE SUPPORT BAR B            2222    B1B1B1B1----19191919    04001600B00904001600B00904001600B00904001600B009    XXXX----Motor Coupling Cover(B)Motor Coupling Cover(B)Motor Coupling Cover(B)Motor Coupling Cover(B)            1111      B1B1B1B1----61616161    12010000B00912010000B00912010000B00912010000B009    TABLE SUPPORT BAR BRACKETTABLE SUPPORT BAR BRACKETTABLE SUPPORT BAR BRACKETTABLE SUPPORT BAR BRACKET            1111    B1B1B1B1----20202020    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)Tapping Screw (M3*L16)            8888      B1B1B1B1----62626262    16048RB16048RB16048RB16048RB----A021A021A021A021    TABLE SUPPORT PLATE RUBBERTABLE SUPPORT PLATE RUBBERTABLE SUPPORT PLATE RUBBERTABLE SUPPORT PLATE RUBBER            1111    B1B1B1B1----22222222    08001410H00008001410H00008001410H00008001410H000    Low Shaft Coupling Cover BLow Shaft Coupling Cover BLow Shaft Coupling Cover BLow Shaft Coupling Cover B            4444      B1B1B1B1----63636363    16047PR16047PR16047PR16047PR----A021A021A021A021    TABLE SUPPORT PLATETABLE SUPPORT PLATETABLE SUPPORT PLATETABLE SUPPORT PLATE            1111    B1B1B1B1----23232323    08101SC08101SC08101SC08101SC----8329832983298329    Tapping Screw (@3*L16)Tapping Screw (@3*L16)Tapping Screw (@3*L16)Tapping Screw (@3*L16)            20202020      B1B1B1B1----64646464    16049CW16049CW16049CW16049CW----A021A021A021A021    TABLE SUPPORT PLATE PINTABLE SUPPORT PLATE PINTABLE SUPPORT PLATE PINTABLE SUPPORT PLATE PIN            1111    B1B1B1B1----24242424    06000100B00906000100B00906000100B00906000100B009    Table Support(A)(L=1754)Table Support(A)(L=1754)Table Support(A)(L=1754)Table Support(A)(L=1754)            18181818        B1B1B1B1----65656565    16050CW16050CW16050CW16050CW----A021A021A021A021    TABLE SUPPORT BARTABLE SUPPORT BARTABLE SUPPORT BARTABLE SUPPORT BAR            1111    B1B1B1B1----25252525    06000200B00906000200B00906000200B00906000200B009    Table Support(B)(L=1051)Table Support(B)(L=1051)Table Support(B)(L=1051)Table Support(B)(L=1051)            2222                12000200B00912000200B00912000200B00912000200B009    TABLE SUPPORT BAR BTABLE SUPPORT BAR BTABLE SUPPORT BAR BTABLE SUPPORT BAR B            1111    B1B1B1B1----26262626    06000300B00906000300B00906000300B00906000300B009    Table Support(C)(L=371.5)Table Support(C)(L=371.5)Table Support(C)(L=371.5)Table Support(C)(L=371.5)            1111        B1B1B1B1----66666666    02321SN02321SN02321SN02321SN----A001A001A001A001    HEX. NUT (M16)HEX. NUT (M16)HEX. NUT (M16)HEX. NUT (M16)            2222    B1B1B1B1----27272727    06000400B00906000400B00906000400B00906000400B009    Table Support(D)(L=730)Table Support(D)(L=730)Table Support(D)(L=730)Table Support(D)(L=730)            2222        B1B1B1B1----67676767    02325SC02325SC02325SC02325SC----A021A021A021A021    HEX. BOLT (M16*L150)HEX. BOLT (M16*L150)HEX. BOLT (M16*L150)HEX. BOLT (M16*L150)            1111    B1B1B1B1----28282828    06000500B00906000500B00906000500B00906000500B009    Table Support(E)(L=360)Table Support(E)(L=360)Table Support(E)(L=360)Table Support(E)(L=360)            3333        B1B1B1B1----68686868    02331CW02331CW02331CW02331CW----A001A001A001A001    TABLE SUPPORT BASE SETTABLE SUPPORT BASE SETTABLE SUPPORT BASE SETTABLE SUPPORT BASE SET            1111    B1B1B1B1----29292929    06000600B00906000600B00906000600B00906000600B009    Table Support(F)(L=664)Table Support(F)(L=664)Table Support(F)(L=664)Table Support(F)(L=664)            2222        B1B1B1B1----69696969    02332RB02332RB02332RB02332RB----A001A001A001A001    TABLE SUPPORT RUBBER(B)TABLE SUPPORT RUBBER(B)TABLE SUPPORT RUBBER(B)TABLE SUPPORT RUBBER(B)            1111    B1B1B1B1----30303030    06000700B00906000700B00906000700B00906000700B009    Table Support(G)(L=325)Table Support(G)(L=325)Table Support(G)(L=325)Table Support(G)(L=325)            3333        B1B1B1B1----70707070    01111100B00901111100B00901111100B00901111100B009    TABLE SUPPORT ANGLE "ATABLE SUPPORT ANGLE "ATABLE SUPPORT ANGLE "ATABLE SUPPORT ANGLE "A----1"1"1"1"            1111    B1B1B1B1----31313131    06000800B00906000800B00906000800B00906000800B009    Table Support(H)(L=376)Table Support(H)(L=376)Table Support(H)(L=376)Table Support(H)(L=376)            20202020        B1B1B1B1----71717171    06000200BTZI06000200BTZI06000200BTZI06000200BTZI    TABLE SUPPORT ANGLE "CTABLE SUPPORT ANGLE "CTABLE SUPPORT ANGLE "CTABLE SUPPORT ANGLE "C----1"1"1"1"            1111    B1B1B1B1----32323232    06000900B00906000900B00906000900B00906000900B009    Table Support(I)(L=293)Table Support(I)(L=293)Table Support(I)(L=293)Table Support(I)(L=293)            3333        B1B1B1B1----72727272    06000900BUYK06000900BUYK06000900BUYK06000900BUYK    TABLE SUPPORT ANGLE "K"TABLE SUPPORT ANGLE "K"TABLE SUPPORT ANGLE "K"TABLE SUPPORT ANGLE "K"            1111    B1B1B1B1----33333333    16009SC16009SC16009SC16009SC----4113411341134113    Hex. Socket Screw  (M10*L25)Hex. Socket Screw  (M10*L25)Hex. Socket Screw  (M10*L25)Hex. Socket Screw  (M10*L25)            110110110110        B1B1B1B1----73737373    06000120B00006000120B00006000120B00006000120B000    TABLE INSERT NUTTABLE INSERT NUTTABLE INSERT NUTTABLE INSERT NUT            152152152152    B1B1B1B1----34343434    01008SW01008SW01008SW01008SW----9115911591159115    Spring Washer (@10)Spring Washer (@10)Spring Washer (@10)Spring Washer (@10)            110110110110        B1B1B1B1----74747474    DSCDSCDSCDSC----BF004701BF004701BF004701BF004701    SCREW M4*L10SCREW M4*L10SCREW M4*L10SCREW M4*L10            152152152152    B1B1B1B1----35353535    02087SC02087SC02087SC02087SC----4329432943294329    Tapping Screw  (@5*L25)Tapping Screw  (@5*L25)Tapping Screw  (@5*L25)Tapping Screw  (@5*L25)            305305305305        B1B1B1B1----75757575    GPGPGPGP----003757003757003757003757----00000000    TABLE SUPPORT END CAP TABLE SUPPORT END CAP TABLE SUPPORT END CAP TABLE SUPPORT END CAP       36363636    B1B1B1B1----36363636    16013CW16013CW16013CW16013CW----A001A001A001A001    Table Support(E)(L=320)Table Support(E)(L=320)Table Support(E)(L=320)Table Support(E)(L=320)            1111        B1B1B1B1----76767676    SWFSWFSWFSWF----00000344000003440000034400000344    OFFSET SWITCH BOX ASS'YOFFSET SWITCH BOX ASS'YOFFSET SWITCH BOX ASS'YOFFSET SWITCH BOX ASS'Y      4444    B1B1B1B1----37373737    16014CW16014CW16014CW16014CW----A001A001A001A001    Table Support Bracket "A"Table Support Bracket "A"Table Support Bracket "A"Table Support Bracket "A"            1111        B1B1B1B1----77777777    02026EL02026EL02026EL02026EL----UK01UK01UK01UK01    START S/WSTART S/WSTART S/WSTART S/W      1111    B1B1B1B1----38383838    16021CW16021CW16021CW16021CW----A001A001A001A001    Stud BoltStud BoltStud BoltStud Bolt            2222        B1B1B1B1----78787878    02027EL02027EL02027EL02027EL----UK01UK01UK01UK01    STOP S/WSTOP S/WSTOP S/WSTOP S/W      1111    B1B1B1B1----39393939    06020MC06020MC06020MC06020MC----8119811981198119    PLUSS SCREW (M6*L20)PLUSS SCREW (M6*L20)PLUSS SCREW (M6*L20)PLUSS SCREW (M6*L20)            2222        B1B1B1B1----79797979    09005SC09005SC09005SC09005SC----3123312331233123    SCREW(M3*L6)SCREW(M3*L6)SCREW(M3*L6)SCREW(M3*L6)      8888    B1B1B1B1----40404040    04032SN04032SN04032SN04032SN----A001A001A001A001    Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)            4444        B1B1B1B1----80808080    22015SC22015SC22015SC22015SC----9134913491349134    SCREW(M3*L6)SCREW(M3*L6)SCREW(M3*L6)SCREW(M3*L6)            5555    B1B1B1B1----41414141    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            2222        B1B1B1B1----81818181    BDBDBDBD----000177000177000177000177----00000000    OFFSET S/W BOARDOFFSET S/W BOARDOFFSET S/W BOARDOFFSET S/W BOARD            1111    B1B1B1B1----42424242    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444        B1B1B1B1----82828282    GPGPGPGP----012130012130012130012130----00000000    OFFSET S/W BOXOFFSET S/W BOXOFFSET S/W BOXOFFSET S/W BOX            1111    B1B1B1B1----43434343    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            2222        B1B1B1B1----83838383    GPGPGPGP----045718045718045718045718----00000000    Beam & Body Support Cover ABeam & Body Support Cover ABeam & Body Support Cover ABeam & Body Support Cover A     1111    



 

 

(Y-Stroke 1200 Above)Work Table



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

15 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty BBBB----84848484    GPGPGPGP----046247046247046247046247----00000000    Beam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover B        1111                            BBBB----85858585        GPGPGPGP----046246046246046246046246----00000000    Beam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover BBeam & Body Support Cover B----1111        1111                            BBBB----86868686    GPGPGPGP----046699046699046699046699----00000000    Beam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover C        1111                            BBBB----87878787        GPGPGPGP----046700046700046700046700----00000000    Beam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover CBeam & Body Support Cover C----1111        1111                         BBBB----88888888    SCSCSCSC----001704001704001704001704----00000000    Beam & Body Support Cover Stud Bolt Beam & Body Support Cover Stud Bolt Beam & Body Support Cover Stud Bolt Beam & Body Support Cover Stud Bolt         6666                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       



 

 

3717

28
27

36

26

38

38

19

33

15

20

15

25

23

24

16

26

30

34

29

12
5

6

3

4

2

10

11

9

13

7

31
32

8

21

28
27

18

Thread Stand

2217

14

1

35

23

25
24



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

17 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty 
C-1 12001AD-A021    Spool Plate    1       

C-2 02010SC-3123    TRUSS SCREW (M4*L8)    20       

C-3 02028SW-9115    Spring Washer (@4)    20       

C-4 10000200B000    Spool Plate Washer    20       

C-5 12013SC-A001    Spool Plate Fixing Bolt(M8*L22)    20       

C-6 15077SW-2111    Washer (@8)    20       

C-7 12012PM-A001    Spool Holder    162       

C-8 GP-054029-00    Spool Post    162       

C-9 18049SW-3111    Washer (@5)    162       

C-10 18048SW-3115    Spring Washer (@5)    162       

C-11 12010SN-1211    Hex.Nut (M5-No2)    162       

C-12 12049SF-A001    Felt    12      

C-13 12014SC-A001    Spool Stand Bolt    20       

C-14 04014SC-4517    Hex.Socket Set Screw(M5*L5)    40       

C-15 03016SC-4113    Hex. Socket Bolt (M5*L15)    40       

C-16 12042PM-A001    Eyelet    324       

C-17 08301000A000    TENSION ADJUSTING STUD    162       

C-18 08300600A000    SUB TENSION ADJUSTING NUT(A)    144       

C-19 18048SW-3115    Spring Washer (@5)    162       

C-20 03031SN-A001    Pin. Nut (11/64,N=40)    162       

C-21 12052SF-A001    Spool Sponge    162       

C-22 10600110B000    SUB TENSION ADJUSTING SET(NEW)    144       

C-23 07016SC-7113    Hex. Socket Bolt (M4*L12)    30       

C-24 02028SW-9115    Spring Washer (@4)    30       

C-25 06003SW-2111    Washer (@4)    30       

C-26 11152PR-A001    Tension Plate    162       

C-27 11153PR-B001    Tension Disc (New)    324       

C-28 08301100A000    TENSION SPRING    162       

C-29 12019AD-A021    Angle "A"    1       

C-30 12020AD-A021    Angle "B"    1       

C-31 01001500B000    Spool Stand (L=280)    20       

C-32 10000100A000    Thread Guide (L=200)    36       

C-33 10600100H000    Angle Frame    10       

C-34 10600403BHI0    Angle "C"    1       

C-35 10600513BHI0    Angle "D"    1       

C-36 10600610A000    SUB TENSION ADJUSTING NUT B    18       

C-37 10600210B000    SUB TENSION ADJUSTING SET    18       

C-38 11088PM-A001    TENSION SPRING STOPPER    162       

           

           

           



 

 

62
63

63

49

61
39

60

60

43
2

11
12

10

432

43
2

49

58

57

32

55
40

6

5

17

19
18

16

59

48

41

40

32
47

46

33

50

42

51

20

25

24

23
21

22

29

30

43

32

37
38

7
40

53

52

54

41

31

36

1

9

14

13

35

34

Main Drive System

27
26

28

58

57

56

41

40

32



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

19 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty DDDD----001001001001    CPCPCPCP----007401007401007401007401----03030303    Main  Driving Pulley BoxMain  Driving Pulley BoxMain  Driving Pulley BoxMain  Driving Pulley Box            1111        DDDD----043043043043    14064SN14064SN14064SN14064SN----7311731173117311    Hex.Nut(M6)Hex.Nut(M6)Hex.Nut(M6)Hex.Nut(M6)            1111    DDDD----002002002002    03003SC03003SC03003SC03003SC----4113411341134113    Hex.Socket Bolt(M8 x L35)Hex.Socket Bolt(M8 x L35)Hex.Socket Bolt(M8 x L35)Hex.Socket Bolt(M8 x L35)            9999        DDDD----044044044044    12101100I00012101100I00012101100I00012101100I000    Top Shaft Bearing HousingTop Shaft Bearing HousingTop Shaft Bearing HousingTop Shaft Bearing Housing            4444    DDDD----003003003003    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer(@8)Spring Washer(@8)Spring Washer(@8)Spring Washer(@8)            9999        DDDD----045045045045    08091SC08091SC08091SC08091SC----7113711371137113    Hex.Socket BoltHex.Socket BoltHex.Socket BoltHex.Socket Bolt            12121212    DDDD----004004004004    08041SW08041SW08041SW08041SW----1111111111111111    Washer(@8)Washer(@8)Washer(@8)Washer(@8)            9999        DDDD----046046046046    GPGPGPGP----005807005807005807005807----00000000    Angle Disk BaseAngle Disk BaseAngle Disk BaseAngle Disk Base            4444    DDDD----005005005005    GPGPGPGP----014275014275014275014275----00000000    Low Shaft Timing Pulley(36S5M040AF)Low Shaft Timing Pulley(36S5M040AF)Low Shaft Timing Pulley(36S5M040AF)Low Shaft Timing Pulley(36S5M040AF)            1111        DDDD----047047047047    21002SC21002SC21002SC21002SC----8119811981198119    Plus Screw (M3Plus Screw (M3Plus Screw (M3Plus Screw (M3----L8)L8)L8)L8)            4444    DDDD----006006006006    14061AF14061AF14061AF14061AF----4517451745174517    Hex.Socket Set Screw(M8 x L8)Hex.Socket Set Screw(M8 x L8)Hex.Socket Set Screw(M8 x L8)Hex.Socket Set Screw(M8 x L8)            2222        DDDD----048048048048    CPCPCPCP----007402007402007402007402----00000000    Pulley Box Cover APulley Box Cover APulley Box Cover APulley Box Cover A            1111    DDDD----007007007007    03200300I00003200300I00003200300I00003200300I000    Tension Control RollerTension Control RollerTension Control RollerTension Control Roller            1111        DDDD----049049049049    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw(M5 x L8)Truss Screw(M5 x L8)Truss Screw(M5 x L8)Truss Screw(M5 x L8)            10101010    DDDD----009009009009    03200500B00003200500B00003200500B00003200500B000    Idler ShaftIdler ShaftIdler ShaftIdler Shaft            1111        DDDD----050050050050    02054PR02054PR02054PR02054PR----A001A001A001A001    Main Motor Pulley CoverMain Motor Pulley CoverMain Motor Pulley CoverMain Motor Pulley Cover            1111    DDDD----010010010010    14006SC14006SC14006SC14006SC----7113711371137113    Hex.Socket Bolt(M8 x L12)Hex.Socket Bolt(M8 x L12)Hex.Socket Bolt(M8 x L12)Hex.Socket Bolt(M8 x L12)            1111        DDDD----051051051051    02044SC02044SC02044SC02044SC----3123312331233123    Truss Screw(M5 x L8)Truss Screw(M5 x L8)Truss Screw(M5 x L8)Truss Screw(M5 x L8)            1111    DDDD----011011011011    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer(@10)Spring Washer(@10)Spring Washer(@10)Spring Washer(@10)            1111        DDDD----052052052052    GPGPGPGP----005650005650005650005650----01010101    PULLEY FOR GEAR SHAFTPULLEY FOR GEAR SHAFTPULLEY FOR GEAR SHAFTPULLEY FOR GEAR SHAFT            1111    DDDD----012012012012    04029SW04029SW04029SW04029SW----A001A001A001A001    Washer(@10)Washer(@10)Washer(@10)Washer(@10)            1111        DDDD----053053053053    14061AF14061AF14061AF14061AF----4517451745174517    Hex.Socket Set Screw(M8 x L8)Hex.Socket Set Screw(M8 x L8)Hex.Socket Set Screw(M8 x L8)Hex.Socket Set Screw(M8 x L8)            2222    DDDD----013013013013    03200600B00003200600B00003200600B00003200600B000    Idler BushIdler BushIdler BushIdler Bush            1111        DDDD----054054054054    14006SC14006SC14006SC14006SC----7113711371137113    Hex.Socket Bolt(M8 x L15)Hex.Socket Bolt(M8 x L15)Hex.Socket Bolt(M8 x L15)Hex.Socket Bolt(M8 x L15)        2222    DDDD----014014014014    04004MC04004MC04004MC04004MC----4517451745174517    Fixed Bolt(M4x L4)Fixed Bolt(M4x L4)Fixed Bolt(M4x L4)Fixed Bolt(M4x L4)            1111        DDDD----055055055055    CPCPCPCP----007439007439007439007439----00000000    Top Shaft (A)Top Shaft (A)Top Shaft (A)Top Shaft (A)            1111    DDDD----016016016016    DMP1DMP1DMP1DMP1----000003000003000003000003    MAIN MOTOR (SFAMMAIN MOTOR (SFAMMAIN MOTOR (SFAMMAIN MOTOR (SFAM----1000100010001000----05)05)05)05)            1111                03000110BJF003000110BJF003000110BJF003000110BJF0    Top Shaft (B)Top Shaft (B)Top Shaft (B)Top Shaft (B)            1111    DDDD----017017017017    14027SC14027SC14027SC14027SC----4113411341134113    Hex.Socket Bolt(M8 x L20)Hex.Socket Bolt(M8 x L20)Hex.Socket Bolt(M8 x L20)Hex.Socket Bolt(M8 x L20)            4444                17019SH17019SH17019SH17019SH----AD00AD00AD00AD00    Top Shaft (C)Top Shaft (C)Top Shaft (C)Top Shaft (C)            1111    DDDD----018018018018    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer(@8)Spring Washer(@8)Spring Washer(@8)Spring Washer(@8)            4444                19019SH19019SH19019SH19019SH----AD00AD00AD00AD00    Top Shaft (D)Top Shaft (D)Top Shaft (D)Top Shaft (D)            1111    DDDD----019019019019    04029SW04029SW04029SW04029SW----A001A001A001A001    Washer(@8)Washer(@8)Washer(@8)Washer(@8)            4444                03000100B00903000100B00903000100B00903000100B009    Top Shaft (E)Top Shaft (E)Top Shaft (E)Top Shaft (E)            1111    DDDD----020020020020    14026CW14026CW14026CW14026CW----A001A001A001A001    BracketBracketBracketBracket            1111        DDDD----056056056056    CPCPCPCP----007440007440007440007440----00000000    Low Shaft (A)Low Shaft (A)Low Shaft (A)Low Shaft (A)            1111    DDDD----021021021021    03002SC03002SC03002SC03002SC----4113411341134113    Hex.Socket Bolt(M8 x L32)Hex.Socket Bolt(M8 x L32)Hex.Socket Bolt(M8 x L32)Hex.Socket Bolt(M8 x L32)            3333          03000200BEIO03000200BEIO03000200BEIO03000200BEIO    Low Shaft (B)Low Shaft (B)Low Shaft (B)Low Shaft (B)            1111    DDDD----022022022022    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer(@8)Spring Washer(@8)Spring Washer(@8)Spring Washer(@8)            3333          03000200B00903000200B00903000200B00903000200B009    Low Shaft (C)Low Shaft (C)Low Shaft (C)Low Shaft (C)            1111    DDDD----023023023023    08041SW08041SW08041SW08041SW----1111111111111111    Washer(@8)Washer(@8)Washer(@8)Washer(@8)            3333                17019SH17019SH17019SH17019SH----AD00AD00AD00AD00    Low Shaft (D)Low Shaft (D)Low Shaft (D)Low Shaft (D)            1111    DDDD----024024024024    14024CS14024CS14024CS14024CS----A001A001A001A001    Main Motor BracketMain Motor BracketMain Motor BracketMain Motor Bracket    1111                03000300B00903000300B00903000300B00903000300B009    Low Shaft (E)Low Shaft (E)Low Shaft (E)Low Shaft (E)            1111    DDDD----025025025025    GPGPGPGP----005328005328005328005328----00000000    MAIN MOTOR BRACKET RUBBERMAIN MOTOR BRACKET RUBBERMAIN MOTOR BRACKET RUBBERMAIN MOTOR BRACKET RUBBER            1111        DDDD----057057057057    03003810B00003003810B00003003810B00003003810B000    CouplingCouplingCouplingCoupling            8888    DDDD----026026026026    14068SC14068SC14068SC14068SC----4113411341134113    Hex.Socket Bolt(M10 x L35)Hex.Socket Bolt(M10 x L35)Hex.Socket Bolt(M10 x L35)Hex.Socket Bolt(M10 x L35)            3333        DDDD----058058058058    08062SC08062SC08062SC08062SC----7113711371137113    Hex.Socket Bolt(M5 x L20)Hex.Socket Bolt(M5 x L20)Hex.Socket Bolt(M5 x L20)Hex.Socket Bolt(M5 x L20)            32323232    DDDD----027027027027    01008SW01008SW01008SW01008SW----9115911591159115    Spring Washer(@10)Spring Washer(@10)Spring Washer(@10)Spring Washer(@10)            3333        DDDD----059059059059    AMF1AAMF1AAMF1AAMF1A----000001000001000001000001    1111    DDDD----028028028028    01007SW01007SW01007SW01007SW----A001A001A001A001    Washer(@10)Washer(@10)Washer(@10)Washer(@10)            3333        DDDD----060060060060    03200400I00003200400I00003200400I00003200400I000    ROLLER Bearing (6804ZZKYK)ROLLER Bearing (6804ZZKYK)ROLLER Bearing (6804ZZKYK)ROLLER Bearing (6804ZZKYK)            2222    DDDD----029029029029    03100410H00003100410H00003100410H00003100410H000    Main Motor PulleyMain Motor PulleyMain Motor PulleyMain Motor Pulley            1111        DDDD----061061061061    03200700I00003200700I00003200700I00003200700I000    CCCC----RING Ø20RING Ø20RING Ø20RING Ø20            1111    DDDD----030030030030    14014SC14014SC14014SC14014SC----7113711371137113    Hex.Socket Set Screw(M5x L5)Hex.Socket Set Screw(M5x L5)Hex.Socket Set Screw(M5x L5)Hex.Socket Set Screw(M5x L5)            3333        DDDD----062062062062    CPCPCPCP----007403007403007403007403----00000000    Main  Driving Pulley Box Stud AMain  Driving Pulley Box Stud AMain  Driving Pulley Box Stud AMain  Driving Pulley Box Stud A            2222    DDDD----031031031031    BEBEBEBE----000328000328000328000328----00000000    Main Driving veltMain Driving veltMain Driving veltMain Driving velt            1111        DDDD----063063063063    CPCPCPCP----007454007454007454007454----00000000    Main  Driving Pulley Box Stud BMain  Driving Pulley Box Stud BMain  Driving Pulley Box Stud BMain  Driving Pulley Box Stud B            3333    DDDD----032032032032    01029BR01029BR01029BR01029BR----A001A001A001A001    Ball Bearing(6004ZZ)Ball Bearing(6004ZZ)Ball Bearing(6004ZZ)Ball Bearing(6004ZZ)            4444                                                DDDD----033033033033    BEBEBEBE----000142000142000142000142----00000000    Timing Belt[40CTiming Belt[40CTiming Belt[40CTiming Belt[40C----S5MS5MS5MS5M----600600600600----F]F]F]F]            1111                                     DDDD----034034034034    GPGPGPGP----014275014275014275014275----00000000    Top Shaft Timing Pulley(36S5M040BF)Top Shaft Timing Pulley(36S5M040BF)Top Shaft Timing Pulley(36S5M040BF)Top Shaft Timing Pulley(36S5M040BF)            1111                                                DDDD----035035035035    14061AF14061AF14061AF14061AF----4517451745174517    Hex.Socket Set Screw(M8x L8)Hex.Socket Set Screw(M8x L8)Hex.Socket Set Screw(M8x L8)Hex.Socket Set Screw(M8x L8)            4444                                                DDDD----036036036036    03005600H00003005600H00003005600H00003005600H000    Angle DiskAngle DiskAngle DiskAngle Disk            1111                                                DDDD----037037037037    GPGPGPGP----008410008410008410008410----00000000    IndicatorIndicatorIndicatorIndicator            1111                                                DDDD----038038038038    02023SC02023SC02023SC02023SC----7113711371137113    Hex.Socket Bolt(M4 x L8)Hex.Socket Bolt(M4 x L8)Hex.Socket Bolt(M4 x L8)Hex.Socket Bolt(M4 x L8)            2222                                                DDDD----039039039039    CPCPCPCP----007861007861007861007861----00000000    Indicator block 33*12*4tIndicator block 33*12*4tIndicator block 33*12*4tIndicator block 33*12*4t            1111                                                DDDD----040040040040    14058CW14058CW14058CW14058CW----A001A001A001A001    Collar"A"Collar"A"Collar"A"Collar"A"            4444                                                DDDD----041041041041    06060MC06060MC06060MC06060MC----4517451745174517    Hex.Socket Set Screw(M6x L6)Hex.Socket Set Screw(M6x L6)Hex.Socket Set Screw(M6x L6)Hex.Socket Set Screw(M6x L6)            188188188188                                                DDDD----042042042042    14063SC14063SC14063SC14063SC----A001A001A001A001    Tension Control BoltTension Control BoltTension Control BoltTension Control Bolt            1111                                                

        MAIN MOTOR DRIVER (FA        MAIN MOTOR DRIVER (FA        MAIN MOTOR DRIVER (FA        MAIN MOTOR DRIVER (FA----AMP A Type) AMP A Type) AMP A Type) AMP A Type)         



 

 

Rotary Hook Base



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

21 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty EEEE----001001001001    04012AF04012AF04012AF04012AF----A001A001A001A001    Hook Shaft Bush Screw (15/64Hook Shaft Bush Screw (15/64Hook Shaft Bush Screw (15/64Hook Shaft Bush Screw (15/64----28)28)28)28)            18181818        EEEE----043043043043    04007SC04007SC04007SC04007SC----A001A001A001A001    Cushion Cover ScrewCushion Cover ScrewCushion Cover ScrewCushion Cover Screw            54545454    EEEE----002002002002    04016AF04016AF04016AF04016AF----A001A001A001A001    Cam Collar ScrewCam Collar ScrewCam Collar ScrewCam Collar Screw            108108108108        EEEE----044044044044    04008PR04008PR04008PR04008PR----A001A001A001A001    Hook Base CoverHook Base CoverHook Base CoverHook Base Cover            18181818    EEEE----003003003003    06060MC06060MC06060MC06060MC----4517451745174517    Hex. Socket Set Screw (M6*L6)Hex. Socket Set Screw (M6*L6)Hex. Socket Set Screw (M6*L6)Hex. Socket Set Screw (M6*L6)            72727272        EEEE----045045045045    08113SC08113SC08113SC08113SC----A001A001A001A001    Collar Screw (11/64, L6)Collar Screw (11/64, L6)Collar Screw (11/64, L6)Collar Screw (11/64, L6)            36363636    EEEE----004004004004    PBRPBRPBRPBR----AA004100AA004100AA004100AA004100    Ball Bearing 6003zzBall Bearing 6003zzBall Bearing 6003zzBall Bearing 6003zz            18181818        EEEE----048048048048    02004BR02004BR02004BR02004BR----T121T121T121T121    Hook Shaft SpaceHook Shaft SpaceHook Shaft SpaceHook Shaft Space            36363636    EEEE----005005005005    04028SC04028SC04028SC04028SC----A001A001A001A001    Stud Bolt(M10*L69)Stud Bolt(M10*L69)Stud Bolt(M10*L69)Stud Bolt(M10*L69)            54545454        EEEE----049049049049    08025PR08025PR08025PR08025PR----B001B001B001B001    Mes Connecting LeverMes Connecting LeverMes Connecting LeverMes Connecting Lever            18181818    EEEE----006006006006    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            54545454        EEEE----057057057057    08013CL08013CL08013CL08013CL----B001B001B001B001    Movable MesMovable MesMovable MesMovable Mes            18181818    EEEE----007007007007    04030SW04030SW04030SW04030SW----A001A001A001A001    Stud Bolt Washer (L) (@8)Stud Bolt Washer (L) (@8)Stud Bolt Washer (L) (@8)Stud Bolt Washer (L) (@8)            54545454        EEEE----058058058058    08014FU08014FU08014FU08014FU----B001B001B001B001    Movable Mes Shaft (New)Movable Mes Shaft (New)Movable Mes Shaft (New)Movable Mes Shaft (New)            18181818    EEEE----008008008008    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            54545454        EEEE----059059059059    08017SC08017SC08017SC08017SC----B001B001B001B001    Screw (M3*L5)Screw (M3*L5)Screw (M3*L5)Screw (M3*L5)            18181818    EEEE----009009009009    04032SN04032SN04032SN04032SN----A001A001A001A001    Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)            108108108108        EEEE----060060060060    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)            36363636    EEEE----010010010010    10009EL10009EL10009EL10009EL----A001A001A001A001    Picker Sol. SetPicker Sol. SetPicker Sol. SetPicker Sol. Set            18181818        EEEE----061061061061    03057SC03057SC03057SC03057SC----A001A001A001A001    Head Rail Holder Screw (11/64,L10)Head Rail Holder Screw (11/64,L10)Head Rail Holder Screw (11/64,L10)Head Rail Holder Screw (11/64,L10)            36363636    EEEE----011011011011    06010AF06010AF06010AF06010AF----8118811881188118    Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)            36363636        EEEE----062062062062    12000110B00012000110B00012000110B00012000110B000    NEEDEL PLATE SETNEEDEL PLATE SETNEEDEL PLATE SETNEEDEL PLATE SET            18181818    EEEE----012012012012    10013PM10013PM10013PM10013PM----A001A001A001A001    Picker Sol. CoverPicker Sol. CoverPicker Sol. CoverPicker Sol. Cover            18181818        EEEE----064064064064    08098SC08098SC08098SC08098SC----8118811881188118    Plus Screw (M3*L4.5)Plus Screw (M3*L4.5)Plus Screw (M3*L4.5)Plus Screw (M3*L4.5)            18181818    EEEE----013013013013    10021SC10021SC10021SC10021SC----A001A001A001A001    Sol. Stud ScrewSol. Stud ScrewSol. Stud ScrewSol. Stud Screw            18181818        EEEE----065065065065    03050SC03050SC03050SC03050SC----4517451745174517    Hex. Socket Set Screw (M3*L3)Hex. Socket Set Screw (M3*L3)Hex. Socket Set Screw (M3*L3)Hex. Socket Set Screw (M3*L3)            36363636    EEEE----014014014014    10011SP10011SP10011SP10011SP----A001A001A001A001    Sol. SpringSol. SpringSol. SpringSol. Spring            18181818        EEEE----066066066066    08049SP08049SP08049SP08049SP----A001A001A001A001    Lever Return SpringLever Return SpringLever Return SpringLever Return Spring            2222    EEEE----015015015015    13044SR13044SR13044SR13044SR----4013401340134013    EEEE----Ring (@4)Ring (@4)Ring (@4)Ring (@4)            18181818        EEEE----068068068068    01101800B00001101800B00001101800B00001101800B000    Mes Adjusting BushingMes Adjusting BushingMes Adjusting BushingMes Adjusting Bushing            18181818    EEEE----016016016016    10012RB10012RB10012RB10012RB----A001A001A001A001    Cushion WasherCushion WasherCushion WasherCushion Washer            18181818        EEEE----070070070070    08014SC08014SC08014SC08014SC----A001A001A001A001    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            18181818    EEEE----017017017017    10010SC10010SC10010SC10010SC----8119811981198119    Plus Screw (M3*L5)Plus Screw (M3*L5)Plus Screw (M3*L5)Plus Screw (M3*L5)            36363636        EEEE----071071071071    15064SC15064SC15064SC15064SC----A001A001A001A001    C.S Screw (M3*L3.5)C.S Screw (M3*L3.5)C.S Screw (M3*L3.5)C.S Screw (M3*L3.5)            54545454    EEEE----018018018018    10015PR10015PR10015PR10015PR----A001A001A001A001    Picker Sol. BasePicker Sol. BasePicker Sol. BasePicker Sol. Base            18181818        EEEE----072072072072    GPGPGPGP----032699032699032699032699----02020202    Rotary Hook Base (Bevel)Rotary Hook Base (Bevel)Rotary Hook Base (Bevel)Rotary Hook Base (Bevel)            17171717    EEEE----019019019019    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            36363636        EEEE----073073073073    STSTSTST----000053000053000053000053----00000000    Hook ShaftHook ShaftHook ShaftHook Shaft            18181818    EEEE----020020020020    10019PR10019PR10019PR10019PR----A001A001A001A001    Connecting LinkConnecting LinkConnecting LinkConnecting Link            18181818        EEEE----074074074074    01100310H00001100310H00001100310H00001100310H000    Hook Shaft BushHook Shaft BushHook Shaft BushHook Shaft Bush            18181818    EEEE----021021021021    08012CW08012CW08012CW08012CW----T121T121T121T121    Connecting Plate Stud ScrewConnecting Plate Stud ScrewConnecting Plate Stud ScrewConnecting Plate Stud Screw            18181818        EEEE----075075075075    01101900U00001101900U00001101900U00001101900U000    Hook Shaft GearHook Shaft GearHook Shaft GearHook Shaft Gear            18181818    EEEE----022022022022    10006FU10006FU10006FU10006FU----A001A001A001A001    Picker Connecting CrankPicker Connecting CrankPicker Connecting CrankPicker Connecting Crank            18181818        EEEE----076076076076    01100400H00001100400H00001100400H00001100400H000    Bearing CoverBearing CoverBearing CoverBearing Cover            18181818    EEEE----023023023023    08015PM08015PM08015PM08015PM----A001A001A001A001    BushingBushingBushingBushing            18181818        EEEE----077077077077    01101700U00001101700U00001101700U00001101700U000    Low Shaft GearLow Shaft GearLow Shaft GearLow Shaft Gear            18181818    EEEE----024024024024    10004CW10004CW10004CW10004CW----A001A001A001A001    Picker HolderPicker HolderPicker HolderPicker Holder            18181818        EEEE----078078078078    02101600BDK002101600BDK002101600BDK002101600BDK0    Picker Sol. Connet From J/BPicker Sol. Connet From J/BPicker Sol. Connet From J/BPicker Sol. Connet From J/B            1111    EEEE----025025025025    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            18181818        EEEE----079079079079    BSBSBSBS----000105000105000105000105----00000000    Bearing BushingBearing BushingBearing BushingBearing Bushing            18181818    EEEE----026026026026    10001AF10001AF10001AF10001AF----A001A001A001A001    PickerPickerPickerPicker            18181818        EEEE----080080080080    08110FH08110FH08110FH08110FH----B001B001B001B001    Mes Driving CrankMes Driving CrankMes Driving CrankMes Driving Crank            18181818    EEEE----027027027027    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)            36363636        EEEE----081081081081    GPGPGPGP----008997008997008997008997----00000000    Needle PlateNeedle PlateNeedle PlateNeedle Plate            18181818    EEEE----028028028028    02014SC02014SC02014SC02014SC----7113711371137113    Hex. Socket Bolt (M4*L5)Hex. Socket Bolt (M4*L5)Hex. Socket Bolt (M4*L5)Hex. Socket Bolt (M4*L5)            36363636        EEEE----082082082082    12000400B00012000400B00012000400B00012000400B000    NEEDLE PLATE ATTACHMENTNEEDLE PLATE ATTACHMENTNEEDLE PLATE ATTACHMENTNEEDLE PLATE ATTACHMENT            18181818    EEEE----029029029029    10017RB10017RB10017RB10017RB----A001A001A001A001    Picker StopperPicker StopperPicker StopperPicker Stopper            36363636        EEEE----083083083083    `04002200H000`04002200H000`04002200H000`04002200H000    Mes Shaft BracketMes Shaft BracketMes Shaft BracketMes Shaft Bracket            18181818    EEEE----030030030030    03071SC03071SC03071SC03071SC----7113711371137113    Hex. Socket Bolt (M3*L10)Hex. Socket Bolt (M3*L10)Hex. Socket Bolt (M3*L10)Hex. Socket Bolt (M3*L10)            36363636        EEEE----084084084084    CPCPCPCP----007344007344007344007344----00000000    Mes Shaft Bracket BushMes Shaft Bracket BushMes Shaft Bracket BushMes Shaft Bracket Bush            18181818    EEEE----031031031031    04035AF04035AF04035AF04035AF----A001A001A001A001    BobbinBobbinBobbinBobbin            18181818        EEEE----085085085085    CPCPCPCP----007474007474007474007474----00000000    Rotary Hook SetRotary Hook SetRotary Hook SetRotary Hook Set            18181818    EEEE----032032032032    04034AF04034AF04034AF04034AF----A002A002A002A002    Bobbin Case SetBobbin Case SetBobbin Case SetBobbin Case Set            18181818        EEEE----086086086086    04400010B00004400010B00004400010B00004400010B000    MES MOUNTING SET (NEW)MES MOUNTING SET (NEW)MES MOUNTING SET (NEW)MES MOUNTING SET (NEW)            18181818    EEEE----033033033033    GPGPGPGP----010609010609010609010609----00000000    Rotary Hook SupportRotary Hook SupportRotary Hook SupportRotary Hook Support            18181818        EEEE----087087087087    04400100B00004400100B00004400100B00004400100B000    MES MOUNTING BASEMES MOUNTING BASEMES MOUNTING BASEMES MOUNTING BASE            18181818    EEEE----034034034034    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            18181818        EEEE----088088088088    04400200B00004400200B00004400200B00004400200B000    FIXED MESFIXED MESFIXED MESFIXED MES            18181818    EEEE----035035035035    04037SC04037SC04037SC04037SC----A001A001A001A001    Picker Bracket Screw (11/64Picker Bracket Screw (11/64Picker Bracket Screw (11/64Picker Bracket Screw (11/64----40)40)40)40)            18181818        EEEE----089089089089    04400310B00004400310B00004400310B00004400310B000    UNDER THREAD PRESSERUNDER THREAD PRESSERUNDER THREAD PRESSERUNDER THREAD PRESSER            18181818    EEEE----036036036036    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)            36363636        EEEE----090090090090    02003MC02003MC02003MC02003MC----8118811881188118    UNDER THREAD PRESSER SCREWUNDER THREAD PRESSER SCREWUNDER THREAD PRESSER SCREWUNDER THREAD PRESSER SCREW            36363636    EEEE----037037037037    08023CW08023CW08023CW08023CW----A001A001A001A001    Mes Shaft CrampMes Shaft CrampMes Shaft CrampMes Shaft Cramp            18181818             EEEE----038038038038    02015SC02015SC02015SC02015SC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            36363636                                                EEEE----039039039039    08022SC08022SC08022SC08022SC----A001A001A001A001    Lever StudLever StudLever StudLever Stud            36363636                                                EEEE----042042042042    04004AF04004AF04004AF04004AF----A001A001A001A001    Needle Plate ScrewNeedle Plate ScrewNeedle Plate ScrewNeedle Plate Screw            72727272                                                



 

 



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

23 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty FFFF----001001001001    01200100B00001200100B00001200100B00001200100B000                ROTARY HOOK BASE "B" (BEVEL) ROTARY HOOK BASE "B" (BEVEL) ROTARY HOOK BASE "B" (BEVEL) ROTARY HOOK BASE "B" (BEVEL)             1111          FFFF----002002002002    04027BR04027BR04027BR04027BR----A001A001A001A001       Needle Bearing (Hmk1515)    Needle Bearing (Hmk1515)    Needle Bearing (Hmk1515)    Needle Bearing (Hmk1515)             1111          FFFF----003003003003    21005CL21005CL21005CL21005CL----A001A001A001A001       Encoder Base    Encoder Base    Encoder Base    Encoder Base             1111          FFFF----004004004004    03016SC03016SC03016SC03016SC----4113411341134113       Hex. Socket Bolt (M5*L15)    Hex. Socket Bolt (M5*L15)    Hex. Socket Bolt (M5*L15)    Hex. Socket Bolt (M5*L15)             4444          FFFF----005005005005    03013EL03013EL03013EL03013EL----T121T121T121T121       ENCODER SET    ENCODER SET    ENCODER SET    ENCODER SET             1111          FFFF----006006006006    06011SW06011SW06011SW06011SW----2111211121112111       Washer (@3)    Washer (@3)    Washer (@3)    Washer (@3)             2222          FFFF----007007007007    08011SW08011SW08011SW08011SW----1111111111111111       Spring Washer (@3   Spring Washer (@3   Spring Washer (@3   Spring Washer (@3----S) S) S) S)             2222          FFFF----008008008008    07035SC07035SC07035SC07035SC----7113711371137113       Bracket Screw (M3*L6)    Bracket Screw (M3*L6)    Bracket Screw (M3*L6)    Bracket Screw (M3*L6)             2222          FFFF----017017017017    25066EL25066EL25066EL25066EL----A001A001A001A001       Encoder Joint (25   Encoder Joint (25   Encoder Joint (25   Encoder Joint (25----66) 66) 66) 66)             1111          FFFF----019019019019    25103ET25103ET25103ET25103ET----B001B001B001B001       Encoder Connector    Encoder Connector    Encoder Connector    Encoder Connector             1111                                                                                                                                                                                                                                                                                                                                                                                                                                                             



 

 



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

25 

Ref.No Part No. Part Name   Q'ty  Ref. No Part No. Part Name   Q'ty GGGG----1111    15042SC15042SC15042SC15042SC----3123312331233123    TRUSS SCREW (M4*L6)TRUSS SCREW (M4*L6)TRUSS SCREW (M4*L6)TRUSS SCREW (M4*L6)            6666        GGGG----40404040    04000200HHI004000200HHI004000200HHI004000200HHI0    Mes Driving Shaft "D"Mes Driving Shaft "D"Mes Driving Shaft "D"Mes Driving Shaft "D"            1 GGGG----2222    17051SN17051SN17051SN17051SN----A001A001A001A001    Mes Driving Shaft JointMes Driving Shaft JointMes Driving Shaft JointMes Driving Shaft Joint            3333        GGGG----41414141    14060AF14060AF14060AF14060AF----4517451745174517    Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)            1 GGGG----3333    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            4444        GGGG----42424242    03025SW03025SW03025SW03025SW----1211121112111211    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            2 GGGG----4444    17053SN17053SN17053SN17053SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----L)L)L)L)            3333        GGGG----43434343    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            2 GGGG----5555    GPGPGPGP----015257015257015257015257----00000000    MES CAM DRIVING BOXMES CAM DRIVING BOXMES CAM DRIVING BOXMES CAM DRIVING BOX            1111        GGGG----44444444    06025MC06025MC06025MC06025MC----7113711371137113    Hex. Socket Bolt (M6*L25)Hex. Socket Bolt (M6*L25)Hex. Socket Bolt (M6*L25)Hex. Socket Bolt (M6*L25)            2 GGGG----6666    04001000H00004001000H00004001000H00004001000H000    Mes Driving Box CoverMes Driving Box CoverMes Driving Box CoverMes Driving Box Cover            1111        GGGG----45454545    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            1 GGGG----7777    16055MT16055MT16055MT16055MT----UK06UK06UK06UK06    PULSE MOTOR (103H8223PULSE MOTOR (103H8223PULSE MOTOR (103H8223PULSE MOTOR (103H8223----5114)           (28heads under)5114)           (28heads under)5114)           (28heads under)5114)           (28heads under)    1111        GGGG----46464646    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            1         16059MT16059MT16059MT16059MT----E131E131E131E131    1111        GGGG----47474747    14003SC14003SC14003SC14003SC----4113411341134113    Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)            1 GGGG----8888    18049SW18049SW18049SW18049SW----3111311131113111    WASHER (@5)WASHER (@5)WASHER (@5)WASHER (@5)            4444        GGGG----48484848    14002SC14002SC14002SC14002SC----7113711371137113    Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)            1 GGGG----9999    18048SW18048SW18048SW18048SW----3115311531153115    SPRING WASHER (5@)SPRING WASHER (5@)SPRING WASHER (5@)SPRING WASHER (5@)            4444        GGGG----49494949    02104500HD0002104500HD0002104500HD0002104500HD00    CAM FROM RETURN SENSORCAM FROM RETURN SENSORCAM FROM RETURN SENSORCAM FROM RETURN SENSOR            1 GGGG----10101010    18047SC18047SC18047SC18047SC----7113711371137113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            4444        GGGG----50505050    02104600HE0002104600HE0002104600HE0002104600HE00    STEP MOTOR DRIVE POWERSTEP MOTOR DRIVE POWERSTEP MOTOR DRIVE POWERSTEP MOTOR DRIVE POWER            1 GGGG----11111111    03701200BT0003701200BT0003701200BT0003701200BT00    MOTOR DRIVING NOBMOTOR DRIVING NOBMOTOR DRIVING NOBMOTOR DRIVING NOB            1111        GGGG----51515151    15045EL15045EL15045EL15045EL----UK01UK01UK01UK01    Bid(Large)Bid(Large)Bid(Large)Bid(Large)            1 GGGG----12121212    14060AF14060AF14060AF14060AF----4517451745174517    Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)            2222                                         GGGG----13131313    03700600H00003700600H00003700600H00003700600H000    Mes Shaft Driving ClampMes Shaft Driving ClampMes Shaft Driving ClampMes Shaft Driving Clamp            1111                                         GGGG----14141414    03700300H00003700300H00003700300H00003700300H000    Mes Link PinMes Link PinMes Link PinMes Link Pin            2222                                         GGGG----15151515    08062SC08062SC08062SC08062SC----7113711371137113    Hex. Socket Bolt (M5*L20)Hex. Socket Bolt (M5*L20)Hex. Socket Bolt (M5*L20)Hex. Socket Bolt (M5*L20)            1111                                         GGGG----16161616    GPGPGPGP----015265015265015265015265----01010101    Limit Sensor PlateLimit Sensor PlateLimit Sensor PlateLimit Sensor Plate            1111                                         GGGG----17171717    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            2222                                         GGGG----18181818    11019SW11019SW11019SW11019SW----9115911591159115    Spring Washer (@3)Spring Washer (@3)Spring Washer (@3)Spring Washer (@3)            2222                                         GGGG----19191919    07035SC07035SC07035SC07035SC----7113711371137113    BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)            2222                                 GGGG----20202020    GPGPGPGP----015264015264015264015264----01010101    Limit Sensor BaseLimit Sensor BaseLimit Sensor BaseLimit Sensor Base            1111                                         GGGG----21212121    02015SC02015SC02015SC02015SC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            2222                                         GGGG----22222222    18048SW18048SW18048SW18048SW----3115311531153115    SPRING WASHER (5@)SPRING WASHER (5@)SPRING WASHER (5@)SPRING WASHER (5@)            2222                                         GGGG----23232323    18049SW18049SW18049SW18049SW----3111311131113111    WASHER (@5)WASHER (@5)WASHER (@5)WASHER (@5)            2222                                         GGGG----24242424    BDBDBDBD----00396003960039600396----01010101    XyXyXyXy----Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)            2222                                         GGGG----25252525    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            4444                                         GGGG----26262626    09007SC09007SC09007SC09007SC----7113711371137113    Hex. Socket Bolt (M3*L12)Hex. Socket Bolt (M3*L12)Hex. Socket Bolt (M3*L12)Hex. Socket Bolt (M3*L12)            4444                                         GGGG----27272727    04001100BT0004001100BT0004001100BT0004001100BT00    MES DRIVING CRANKMES DRIVING CRANKMES DRIVING CRANKMES DRIVING CRANK            1111                                         GGGG----28282828    03700400H00003700400H00003700400H00003700400H000    Mes Driving LinkMes Driving LinkMes Driving LinkMes Driving Link            1111                                         GGGG----29292929    03700500H00003700500H00003700500H00003700500H000    Mes Driving Link ScrewMes Driving Link ScrewMes Driving Link ScrewMes Driving Link Screw            2222                                         GGGG----30303030    03701000H00003701000H00003701000H00003701000H000    Ball Bearing (6001Z)Ball Bearing (6001Z)Ball Bearing (6001Z)Ball Bearing (6001Z)            1111                                         GGGG----31313131    03700800H00003700800H00003700800H00003700800H000    Mes Driving Shaft GuideMes Driving Shaft GuideMes Driving Shaft GuideMes Driving Shaft Guide            1111                                         GGGG----32323232    03700700H00003700700H00003700700H00003700700H000    Mes Driving Shaft (@10*L121)Mes Driving Shaft (@10*L121)Mes Driving Shaft (@10*L121)Mes Driving Shaft (@10*L121)            1111                                         GGGG----33333333    03701100H00003701100H00003701100H00003701100H000    Mes Driving Shaft BushMes Driving Shaft BushMes Driving Shaft BushMes Driving Shaft Bush            2222                                         GGGG----34343434    08067RB08067RB08067RB08067RB----A001A001A001A001    OOOO----Ring (@10)Ring (@10)Ring (@10)Ring (@10)            1111                                         GGGG----35353535    08065CW08065CW08065CW08065CW----A001A001A001A001    Stopper CollarStopper CollarStopper CollarStopper Collar            1111                                         GGGG----36363636    18047SC18047SC18047SC18047SC----7113711371137113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            1111                                             GGGG----37373737    17032SH17032SH17032SH17032SH----AC01AC01AC01AC01    Mes Driving Shaft "A"Mes Driving Shaft "A"Mes Driving Shaft "A"Mes Driving Shaft "A"            1111                                             GGGG----38383838    17032SH17032SH17032SH17032SH----AC01AC01AC01AC01    Mes Driving  Shaft "B"Mes Driving  Shaft "B"Mes Driving  Shaft "B"Mes Driving  Shaft "B"            1111                                             GGGG----39393939    17029SH17029SH17029SH17029SH----AF01AF01AF01AF01    Mes Driving Shaft "C"Mes Driving Shaft "C"Mes Driving Shaft "C"Mes Driving Shaft "C"            1111                                             

Y MOTOR (103H8222Y MOTOR (103H8222Y MOTOR (103H8222Y MOTOR (103H8222----5212)               (28heads and over)5212)               (28heads and over)5212)               (28heads and over)5212)               (28heads and over)    



 

 



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

27 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty HHHH----1111    03001DC03001DC03001DC03001DC----A001A001A001A001    ArmArmArmArm      18181818      HHHH----43434343    03059PR03059PR03059PR03059PR----A001A001A001A001    Side Cover "B"Side Cover "B"Side Cover "B"Side Cover "B"      17171717    HHHH----2222    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)      54545454      HHHH----44444444    02009SC02009SC02009SC02009SC----A001A001A001A001    Bracket ScrewBracket ScrewBracket ScrewBracket Screw      144144144144    HHHH----3333    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)      54545454      HHHH----45454545    03062ET03062ET03062ET03062ET----A001A001A001A001    Code ClipCode ClipCode ClipCode Clip      18181818    HHHH----4444    03002SC03002SC03002SC03002SC----4113411341134113    HEX. SOCKET BOLT (M8*L32)HEX. SOCKET BOLT (M8*L32)HEX. SOCKET BOLT (M8*L32)HEX. SOCKET BOLT (M8*L32)      54545454      HHHH----46464646    EPEPEPEP----000238000238000238000238----00000000    Jumping Sol.Jumping Sol.Jumping Sol.Jumping Sol.      18181818    HHHH----5555    01029BR01029BR01029BR01029BR----A001A001A001A001    Ball Bearing (6004zz)Ball Bearing (6004zz)Ball Bearing (6004zz)Ball Bearing (6004zz)      18181818      HHHH----47474747    06014SN06014SN06014SN06014SN----9111911191119111    Hex. NutHex. NutHex. NutHex. Nut      18181818    HHHH----6666    03011AD03011AD03011AD03011AD----A001A001A001A001    Bearing CaseBearing CaseBearing CaseBearing Case      18181818      HHHH----48484848    06015DC06015DC06015DC06015DC----A001A001A001A001    Jump Sol. BracketJump Sol. BracketJump Sol. BracketJump Sol. Bracket      18181818    HHHH----7777    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)      54545454      HHHH----49494949    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)      18181818    HHHH----8888    LNBLNBLNBLNB----DC000500DC000500DC000500DC000500    Needle Bar Driving CamNeedle Bar Driving CamNeedle Bar Driving CamNeedle Bar Driving Cam      18181818      HHHH----50505050    06009PR06009PR06009PR06009PR----A001A001A001A001    Jump Clutch Plate SpringJump Clutch Plate SpringJump Clutch Plate SpringJump Clutch Plate Spring      18181818    HHHH----9999    03008BR03008BR03008BR03008BR----A001A001A001A001    Needle Cage (38419)Needle Cage (38419)Needle Cage (38419)Needle Cage (38419)      18181818      HHHH----51515151    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)      36363636    HHHH----10101010    GPGPGPGP----024813024813024813024813----03030303    TakeTakeTakeTake----Up Lever Cam BaseUp Lever Cam BaseUp Lever Cam BaseUp Lever Cam Base      18181818      HHHH----52525252    06012CW06012CW06012CW06012CW----A001A001A001A001    Jump ClutchJump ClutchJump ClutchJump Clutch      18181818    HHHH----11111111    03007SC03007SC03007SC03007SC----A001A001A001A001    Cam Base ScrewCam Base ScrewCam Base ScrewCam Base Screw      54545454      HHHH----53535353    06008SW06008SW06008SW06008SW----4013401340134013    EEEE----Ring (@5)Ring (@5)Ring (@5)Ring (@5)      18181818    HHHH----12121212    CPCPCPCP----007495007495007495007495----00000000    TAKETAKETAKETAKE----UP LEVER DRIVER CAMUP LEVER DRIVER CAMUP LEVER DRIVER CAMUP LEVER DRIVER CAM      18181818      HHHH----54545454    06004PM06004PM06004PM06004PM----A001A001A001A001    Jump Sol. CoverJump Sol. CoverJump Sol. CoverJump Sol. Cover      18181818    HHHH----13131313    02023SC02023SC02023SC02023SC----7113711371137113    HEX.SOCKET BOLT (M4*L8)HEX.SOCKET BOLT (M4*L8)HEX.SOCKET BOLT (M4*L8)HEX.SOCKET BOLT (M4*L8)      36363636      HHHH----55555555    02015SC02015SC02015SC02015SC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)      36363636    HHHH----14141414    03303200H00003303200H00003303200H00003303200H000    Needle Bar Drive LeverNeedle Bar Drive LeverNeedle Bar Drive LeverNeedle Bar Drive Lever      18181818      HHHH----56565656    07027AD07027AD07027AD07027AD----AE00AE00AE00AE00    TakeTakeTakeTake----Up Guide Rail 6CUp Guide Rail 6CUp Guide Rail 6CUp Guide Rail 6C      18181818    HHHH----15151515    ----    WickWickWickWick      18181818        07026AD07026AD07026AD07026AD----A002A002A002A002    TakeTakeTakeTake----Up Guide Rail 9CUp Guide Rail 9CUp Guide Rail 9CUp Guide Rail 9C      18181818    HHHH----16161616    03020SC03020SC03020SC03020SC----A001A001A001A001    Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)    90909090        07025AD07025AD07025AD07025AD----AB00AB00AB00AB00    TakeTakeTakeTake----Up Guide Rail 12CUp Guide Rail 12CUp Guide Rail 12CUp Guide Rail 12C      18181818    HHHH----17171717    03022SC03022SC03022SC03022SC----4517451745174517    Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)      36363636      HHHH----57575757    05041SC05041SC05041SC05041SC----A001A001A001A001    Guide Rail Screw (9/64,N=40)Guide Rail Screw (9/64,N=40)Guide Rail Screw (9/64,N=40)Guide Rail Screw (9/64,N=40)      72727272    HHHH----18181818    CPCPCPCP----007339007339007339007339----01010101    Connecting Rod StudConnecting Rod StudConnecting Rod StudConnecting Rod Stud      18181818      HHHH----58585858    GPGPGPGP----007318007318007318007318----00000000    Arm Top CoverArm Top CoverArm Top CoverArm Top Cover      18181818    HHHH----19191919    ----    WickWickWickWick      18181818      HHHH----59595959    03060PR03060PR03060PR03060PR----A001A001A001A001    Side Cover "B1"Side Cover "B1"Side Cover "B1"Side Cover "B1"      1111    HHHH----20202020    03050SC03050SC03050SC03050SC----4517451745174517    HEX. SOCKET SET SCREW (M3*L3)HEX. SOCKET SET SCREW (M3*L3)HEX. SOCKET SET SCREW (M3*L3)HEX. SOCKET SET SCREW (M3*L3)    18181818      HHHH----60606060    12001400BH0012001400BH0012001400BH0012001400BH00    Connecting Shaft Cover "B" Connecting Shaft Cover "B" Connecting Shaft Cover "B" Connecting Shaft Cover "B"       1111    HHHH----21212121    08113SC08113SC08113SC08113SC----A001A001A001A001           COLLAR SCREW 11/64,N=40,L6       COLLAR SCREW 11/64,N=40,L6       COLLAR SCREW 11/64,N=40,L6       COLLAR SCREW 11/64,N=40,L6      18181818      HHHH----61616161    02003PR02003PR02003PR02003PR----A001A001A001A001    Cover BracketCover BracketCover BracketCover Bracket      1111    HHHH----22222222    03057SC03057SC03057SC03057SC----T121T121T121T121           Head Rail Screw 11/16,40,l12       Head Rail Screw 11/16,40,l12       Head Rail Screw 11/16,40,l12       Head Rail Screw 11/16,40,l12    1111      HHHH----62626262    07016SC07016SC07016SC07016SC----7113711371137113    Hex.Socket Bolt (M4*L12)Hex.Socket Bolt (M4*L12)Hex.Socket Bolt (M4*L12)Hex.Socket Bolt (M4*L12)      18181818    HHHH----23232323    PNPNPNPN----000452000452000452000452----00000000    Lever PinLever PinLever PinLever Pin      18181818      HHHH----63636363    03034SW03034SW03034SW03034SW----A001A001A001A001    Reciprocator WasherReciprocator WasherReciprocator WasherReciprocator Washer      36363636    HHHH----24242424    ----    WickWickWickWick      18181818      HHHH----64646464    04012AF04012AF04012AF04012AF----A001A001A001A001    Hook Shaft Bush Screw (15/64Hook Shaft Bush Screw (15/64Hook Shaft Bush Screw (15/64Hook Shaft Bush Screw (15/64----28)28)28)28)      36363636    HHHH----25252525    02015SC02015SC02015SC02015SC----7113711371137113    HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)      18181818      HHHH----65656565    04019CW04019CW04019CW04019CW----T121T121T121T121    Pin Stud ScrewPin Stud ScrewPin Stud ScrewPin Stud Screw      18181818    HHHH----27272727    ----    WickWickWickWick      18181818      HHHH----66666666    04021BR04021BR04021BR04021BR----T121T121T121T121    Neddle Bearing Kt367N (Iko)Neddle Bearing Kt367N (Iko)Neddle Bearing Kt367N (Iko)Neddle Bearing Kt367N (Iko)      18181818    HHHH----28282828    03314100A00003314100A00003314100A00003314100A000    TakeTakeTakeTake----Up Lever "A"Up Lever "A"Up Lever "A"Up Lever "A"      18181818      HHHH----67676767    04020AF04020AF04020AF04020AF----T121T121T121T121    Roller For TakeRoller For TakeRoller For TakeRoller For Take----Up GearUp GearUp GearUp Gear----BBBB      18181818    HHHH----29292929    02023SC02023SC02023SC02023SC----7113711371137113    Needle DrivingNeedle DrivingNeedle DrivingNeedle Driving      36363636      HHHH----68686868    07018CA07018CA07018CA07018CA----UK01UK01UK01UK01    TakeTakeTakeTake----Up Driving Lever "B"Up Driving Lever "B"Up Driving Lever "B"Up Driving Lever "B"      18181818    HHHH----30303030    ----    WickWickWickWick      18181818      HHHH----69696969    04017BM04017BM04017BM04017BM----UK01UK01UK01UK01    TakeTakeTakeTake----Up Driving Lever(B) SetUp Driving Lever(B) SetUp Driving Lever(B) SetUp Driving Lever(B) Set      18181818    HHHH----31313131    03051BR03051BR03051BR03051BR----A001A001A001A001    Ball Bearing 689Ball Bearing 689Ball Bearing 689Ball Bearing 689      18181818      HHHH----70707070    03069LM03069LM03069LM03069LM----B002B002B002B002    Lm Guide Block Set 9CLm Guide Block Set 9CLm Guide Block Set 9CLm Guide Block Set 9C      18181818    HHHH----32323232    03053SF03053SF03053SF03053SF----A001A001A001A001    Felt "B"Felt "B"Felt "B"Felt "B"      18181818      HHHH----71717171    03048SW03048SW03048SW03048SW----A001A001A001A001    Reciprocator WasherReciprocator WasherReciprocator WasherReciprocator Washer      18181818    HHHH----33333333    GPGPGPGP----013756013756013756013756----00000000    Needle Bar ReciprocatorNeedle Bar ReciprocatorNeedle Bar ReciprocatorNeedle Bar Reciprocator      18181818      HHHH----72727272    03039PR03039PR03039PR03039PR----B001B001B001B001    Reciprocator BracketReciprocator BracketReciprocator BracketReciprocator Bracket      18181818    HHHH----34343434    03048SW03048SW03048SW03048SW----A001A001A001A001    Reciprocator WasherReciprocator WasherReciprocator WasherReciprocator Washer      18181818      HHHH----73737373    03046CW03046CW03046CW03046CW----B001B001B001B001    Jump Spring GuideJump Spring GuideJump Spring GuideJump Spring Guide      18181818    HHHH----35353535    03033CW03033CW03033CW03033CW----A001A001A001A001    Driver PinDriver PinDriver PinDriver Pin      18181818      HHHH----74747474    03036CL03036CL03036CL03036CL----B001B001B001B001    Needle Driving Shaft DriverNeedle Driving Shaft DriverNeedle Driving Shaft DriverNeedle Driving Shaft Driver      18181818    HHHH----36363636    ----    WickWickWickWick      18181818      HHHH----75757575    03006MC03006MC03006MC03006MC----3123312331233123    Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)      18181818    HHHH----37373737    03063PR03063PR03063PR03063PR----A001A001A001A001    Arm Guard Plate (L)Arm Guard Plate (L)Arm Guard Plate (L)Arm Guard Plate (L)      18181818      HHHH----76767676    03005BM03005BM03005BM03005BM----B001B001B001B001    Needle Bar Reeciprocator SetNeedle Bar Reeciprocator SetNeedle Bar Reeciprocator SetNeedle Bar Reeciprocator Set      18181818    HHHH----38383838    03064PR03064PR03064PR03064PR----A001A001A001A001    Arm Guard Plate (R)Arm Guard Plate (R)Arm Guard Plate (R)Arm Guard Plate (R)      18181818      HHHH----78787878    03310000B00003310000B00003310000B00003310000B000    JUMP SETJUMP SETJUMP SETJUMP SET      18181818    HHHH----39393939    03065SC03065SC03065SC03065SC----A001A001A001A001    Guard Plate ScrewGuard Plate ScrewGuard Plate ScrewGuard Plate Screw      72727272      HHHH----79797979    06001PR06001PR06001PR06001PR----B001B001B001B001    Jumping Sol. Base PlateJumping Sol. Base PlateJumping Sol. Base PlateJumping Sol. Base Plate      18181818    HHHH----40404040    05062SC05062SC05062SC05062SC----A001A001A001A001    Thread Guide (L) ScrewThread Guide (L) ScrewThread Guide (L) ScrewThread Guide (L) Screw      36363636      HHHH----80808080    03058PR03058PR03058PR03058PR----B001B001B001B001    Side Cover "A"Side Cover "A"Side Cover "A"Side Cover "A"      18181818    HHHH----41414141    CPCPCPCP----007399007399007399007399----00000000    Head Rail HolderHead Rail HolderHead Rail HolderHead Rail Holder      18181818      HHHH----81818181    03320010B00003320010B00003320010B00003320010B000    Needle Driving CAM SETNeedle Driving CAM SETNeedle Driving CAM SETNeedle Driving CAM SET        18181818    HHHH----42424242    03057SC03057SC03057SC03057SC----A001A001A001A001    Head Rail Holder Screw (11/64,L10)Head Rail Holder Screw (11/64,L10)Head Rail Holder Screw (11/64,L10)Head Rail Holder Screw (11/64,L10)      54545454      HHHH----82828282    05015MC05015MC05015MC05015MC----4113411341134113    HEX.SOCKET BOLT(M5*L15)HEX.SOCKET BOLT(M5*L15)HEX.SOCKET BOLT(M5*L15)HEX.SOCKET BOLT(M5*L15)        18181818    



 

 



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

29 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty HHHH----83838383    03045SP03045SP03045SP03045SP----B001B001B001B001    Jump Spring Jump Spring Jump Spring Jump Spring       18181818             HHHH----84848484    03302100A00003302100A00003302100A00003302100A000    Pin CollarPin CollarPin CollarPin Collar      18181818             HHHH----85858585    01101300A00001101300A00001101300A00001101300A000    Hook Shaft CollarHook Shaft CollarHook Shaft CollarHook Shaft Collar      18181818             HHHH----86868686    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)      2222             HHHH----87878787    03004400A00003004400A00003004400A00003004400A000    Ball Bearing BushBall Bearing BushBall Bearing BushBall Bearing Bush      18181818             HHHH----88888888    03302600H00003302600H00003302600H00003302600H000    Arm Guide PlateArm Guide PlateArm Guide PlateArm Guide Plate      18181818             HHHH----89898989    03301800B00003301800B00003301800B00003301800B000    Needle Bar Drive Pin (Fork)Needle Bar Drive Pin (Fork)Needle Bar Drive Pin (Fork)Needle Bar Drive Pin (Fork)      18181818             HHHH----90909090    03301000B00003301000B00003301000B00003301000B000    TakeTakeTakeTake----Up Lever Drive PinUp Lever Drive PinUp Lever Drive PinUp Lever Drive Pin      18181818             HHHH----91919191    03310700A00003310700A00003310700A00003310700A000    Jump Clutch PinJump Clutch PinJump Clutch PinJump Clutch Pin      18181818             HHHH----92929292    CPCPCPCP----007338007338007338007338----00000000    Connecting RodConnecting RodConnecting RodConnecting Rod      18181818             HHHH----93939393    CPCPCPCP----007341007341007341007341----00000000    Needle Bar Drive RinkNeedle Bar Drive RinkNeedle Bar Drive RinkNeedle Bar Drive Rink      18181818             HHHH----94949494    03304700A00003304700A00003304700A00003304700A000    Needle Bar Driving Shaft BushNeedle Bar Driving Shaft BushNeedle Bar Driving Shaft BushNeedle Bar Driving Shaft Bush      18181818             HHHH----95959595    03301200A00003301200A00003301200A00003301200A000    Bushing Bushing Bushing Bushing       18181818             HHHH----96969696    03071SC03071SC03071SC03071SC----A001A001A001A001    Hex. Socket Bolt (M3*L15)Hex. Socket Bolt (M3*L15)Hex. Socket Bolt (M3*L15)Hex. Socket Bolt (M3*L15)      72727272             HHHH----97979797    06010SC06010SC06010SC06010SC----8118811881188118    Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)      36363636             HHHH----98989898    03300100A00003300100A00003300100A00003300100A000    Cam Washer ACam Washer ACam Washer ACam Washer A      18181818             HHHH----99999999    03300200A00003300200A00003300200A00003300200A000    Cam Washer BCam Washer BCam Washer BCam Washer B      18181818             HHHH----100100100100    07143BR07143BR07143BR07143BR----A001A001A001A001    Bearing (693Zz) Bearing (693Zz) Bearing (693Zz) Bearing (693Zz)       18181818             HHHH----101101101101    02030SW02030SW02030SW02030SW----B001B001B001B001    BRARING CASE WASHERBRARING CASE WASHERBRARING CASE WASHERBRARING CASE WASHER      108108108108             HHHH----102102102102    03001500A00003001500A00003001500A00003001500A000    UPPER SHAFT BEARING COLLARUPPER SHAFT BEARING COLLARUPPER SHAFT BEARING COLLARUPPER SHAFT BEARING COLLAR      18181818             HHHH----103103103103    03006MC03006MC03006MC03006MC----8118811881188118    PLUS SCREW (M3*L6)PLUS SCREW (M3*L6)PLUS SCREW (M3*L6)PLUS SCREW (M3*L6)      36363636             HHHH----104104104104    03204100A00003204100A00003204100A00003204100A000    NEEDLE BAR DRIVING SHAFTNEEDLE BAR DRIVING SHAFTNEEDLE BAR DRIVING SHAFTNEEDLE BAR DRIVING SHAFT      18181818             HHHH----105105105105    18015SW18015SW18015SW18015SW----3111311131113111    WASHER (4@)WASHER (4@)WASHER (4@)WASHER (4@)      36363636                                                                                                                                                                                                                                                                                                                                                 



 

 

Color Change System

48

36

49



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

31 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty IIII----1111    GPGPGPGP----005239005239005239005239----01010101    Color Change Box 6,9CColor Change Box 6,9CColor Change Box 6,9CColor Change Box 6,9C            1111        IIII----35353535    13018PR13018PR13018PR13018PR----A001A001A001A001    Half Turn Film Washer "A" (T2.3)Half Turn Film Washer "A" (T2.3)Half Turn Film Washer "A" (T2.3)Half Turn Film Washer "A" (T2.3)            1111            GPGPGPGP----005255005255005255005255----01010101    Color Change Box 12CColor Change Box 12CColor Change Box 12CColor Change Box 12C            1111        IIII----36363636    13019PR13019PR13019PR13019PR----A001A001A001A001    Half Turm Film Washer "B" (T1)Half Turm Film Washer "B" (T1)Half Turm Film Washer "B" (T1)Half Turm Film Washer "B" (T1)            1111    IIII----2222    03003SC03003SC03003SC03003SC----4113411341134113    Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)            4444        IIII----37373737    18015SW18015SW18015SW18015SW----3111311131113111    WASHER (4@)WASHER (4@)WASHER (4@)WASHER (4@)            1111    IIII----3333    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444        IIII----38383838    02023SC02023SC02023SC02023SC----7113711371137113    HEX.SOCKET BOLT (M4*L8)HEX.SOCKET BOLT (M4*L8)HEX.SOCKET BOLT (M4*L8)HEX.SOCKET BOLT (M4*L8)            1111    IIII----4444    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444        IIII----39393939    13025PM13025PM13025PM13025PM----A001A001A001A001    Sensor CoverSensor CoverSensor CoverSensor Cover            1111    IIII----5555    13008BM13008BM13008BM13008BM----AE00AE00AE00AE00    Color Change Cam Ass'YColor Change Cam Ass'YColor Change Cam Ass'YColor Change Cam Ass'Y            1111        IIII----40404040    02015SC02015SC02015SC02015SC----7113711371137113    HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)            2222            13007BM13007BM13007BM13007BM----AC00AC00AC00AC00    Color Change Cam Ass'Y 9CColor Change Cam Ass'Y 9CColor Change Cam Ass'Y 9CColor Change Cam Ass'Y 9C            1111        IIII----41414141    13053PR13053PR13053PR13053PR----A005A005A005A005    Membrane Switch Cover 6,9CMembrane Switch Cover 6,9CMembrane Switch Cover 6,9CMembrane Switch Cover 6,9C            1111            13006BM13006BM13006BM13006BM----AB00AB00AB00AB00    Color Change Cam Ass'Y 12CColor Change Cam Ass'Y 12CColor Change Cam Ass'Y 12CColor Change Cam Ass'Y 12C            1111                13052PR13052PR13052PR13052PR----AB00AB00AB00AB00    Membrane Switch Cover 12CMembrane Switch Cover 12CMembrane Switch Cover 12CMembrane Switch Cover 12C            1111    IIII----6666    14060AF14060AF14060AF14060AF----4517451745174517    HEX.SOCKET SCREW(M6*L6)HEX.SOCKET SCREW(M6*L6)HEX.SOCKET SCREW(M6*L6)HEX.SOCKET SCREW(M6*L6)            4444        IIII----42424242    03006MC03006MC03006MC03006MC----9123912391239123    TRUSS SCREW(M3*L6) SUSTRUSS SCREW(M3*L6) SUSTRUSS SCREW(M3*L6) SUSTRUSS SCREW(M3*L6) SUS            5555    IIII----7777    13008GA13008GA13008GA13008GA----A001A001A001A001    Color Change Cam GearColor Change Cam GearColor Change Cam GearColor Change Cam Gear            1111        IIII----43434343    BDBDBDBD----000349000349000349000349----00000000    Color Change Board 6CColor Change Board 6CColor Change Board 6CColor Change Board 6C            1111    IIII----8888    CLCLCLCL----000353000353000353000353----00000000    Cam CollarCam CollarCam CollarCam Collar            1111                BDBDBDBD----000350000350000350000350----00000000    Color Change Board (9C)Color Change Board (9C)Color Change Board (9C)Color Change Board (9C)            1111    IIII----9999    04016AF04016AF04016AF04016AF----A001A001A001A001    Cam Collar ScrewCam Collar ScrewCam Collar ScrewCam Collar Screw            2222                BDBDBDBD----000352000352000352000352----00000000    Color Change Board 12CColor Change Board 12CColor Change Board 12CColor Change Board 12C            1111    IIII----10101010    13034AD13034AD13034AD13034AD----A001A001A001A001    Color Change BlockColor Change BlockColor Change BlockColor Change Block            1111        IIII----44444444    GPGPGPGP----008534008534008534008534----00000000    Stud BoltStud BoltStud BoltStud Bolt            6666    IIII----11111111    13035BR13035BR13035BR13035BR----A001A001A001A001    Guide BushingGuide BushingGuide BushingGuide Bushing            2222        IIII----45454545    13060ET13060ET13060ET13060ET----A005A005A005A005    Board Cover 6,9CBoard Cover 6,9CBoard Cover 6,9CBoard Cover 6,9C            1111    IIII----12121212    03020SC03020SC03020SC03020SC----A001A001A001A001    Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)            5555                13059ET13059ET13059ET13059ET----AB00AB00AB00AB00    Board Cover 12CBoard Cover 12CBoard Cover 12CBoard Cover 12C            1111    IIII----13131313    13040CW13040CW13040CW13040CW----A001A001A001A001    Roller ShaftRoller ShaftRoller ShaftRoller Shaft            1111        IIII----46464646    13061SC13061SC13061SC13061SC----8119811981198119    Plus Screw (M3*L10)Plus Screw (M3*L10)Plus Screw (M3*L10)Plus Screw (M3*L10)            4444    IIII----14141414    13043CW13043CW13043CW13043CW----A001A001A001A001    RollerRollerRollerRoller            1111        IIII----47474747    05057SN05057SN05057SN05057SN----3211321132113211    Hex. Nut (M3)Hex. Nut (M3)Hex. Nut (M3)Hex. Nut (M3)            4444    IIII----15151515    13044SR13044SR13044SR13044SR----4013401340134013    EEEE----Ring (@4)Ring (@4)Ring (@4)Ring (@4)            1111        IIII----48484848    25101ET25101ET25101ET25101ET----B001B001B001B001    Color Change ConnectorColor Change ConnectorColor Change ConnectorColor Change Connector            2222    IIII----16161616    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            1111        IIII----49494949    25015EL25015EL25015EL25015EL----A001A001A001A001    Color ChangeColor ChangeColor ChangeColor Change----Joint B/D (25Joint B/D (25Joint B/D (25Joint B/D (25----15)15)15)15)            1111    IIII----17171717    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            1111        IIII----50505050    25073EL25073EL25073EL25073EL----A001A001A001A001    Half Turn Sensor Cable (25Half Turn Sensor Cable (25Half Turn Sensor Cable (25Half Turn Sensor Cable (25----73)73)73)73)            1111    IIII----18181818    13036PR13036PR13036PR13036PR----A001A001A001A001    Magnet HolderMagnet HolderMagnet HolderMagnet Holder            1111        IIII----51515151    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            2222    IIII----19191919    10101010----027C027C027C027C----SC53SC53SC53SC53    MagnetMagnetMagnetMagnet            1111        IIII----52525252    ASASASAS----000697000697000697000697----02020202    COLOR CHANGE BOX SETCOLOR CHANGE BOX SETCOLOR CHANGE BOX SETCOLOR CHANGE BOX SET    (6C)(6C)(6C)(6C)    1111    IIII----20202020    22006SC22006SC22006SC22006SC----7113711371137113    HEX. SOCKET BOLT (M3*L8)HEX. SOCKET BOLT (M3*L8)HEX. SOCKET BOLT (M3*L8)HEX. SOCKET BOLT (M3*L8)            2222                ASASASAS----000506000506000506000506----02020202    COLOR CHANGE BOX SETCOLOR CHANGE BOX SETCOLOR CHANGE BOX SETCOLOR CHANGE BOX SET    (9C)(9C)(9C)(9C)    1111    IIII----21212121    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            2222                ASASASAS----000698000698000698000698----02020202    COLOR CHANGE BOX SETCOLOR CHANGE BOX SETCOLOR CHANGE BOX SETCOLOR CHANGE BOX SET    (12C)(12C)(12C)(12C)    1111    IIII----22222222    17055SH17055SH17055SH17055SH----A005A005A005A005    COLOR CHANGE SHAFT "A"COLOR CHANGE SHAFT "A"COLOR CHANGE SHAFT "A"COLOR CHANGE SHAFT "A"    (100 under)(100 under)(100 under)(100 under)    1111        IIII----53535353    08106200B00008106200B00008106200B00008106200B000    Magnet Holder SpacerMagnet Holder SpacerMagnet Holder SpacerMagnet Holder Spacer            1111            17054SH17054SH17054SH17054SH----AB00AB00AB00AB00    COLOR CHANGE SHAFT "A"COLOR CHANGE SHAFT "A"COLOR CHANGE SHAFT "A"COLOR CHANGE SHAFT "A"    (120 over)(120 over)(120 over)(120 over)                IIII----54545454    08101003B00008101003B00008101003B00008101003B000    Cam Shaft (6,9C)Cam Shaft (6,9C)Cam Shaft (6,9C)Cam Shaft (6,9C)            1111    IIII----23232323    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            1111                13009SF13009SF13009SF13009SF----AB00AB00AB00AB00    Cam Shaft (12C)Cam Shaft (12C)Cam Shaft (12C)Cam Shaft (12C)            1111    IIII----24242424    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            1111        IIII----55555555    09000300B00009000300B00009000300B00009000300B000    Magnet StickerMagnet StickerMagnet StickerMagnet Sticker            1111    IIII----25252525    03025SW03025SW03025SW03025SW----1211121112111211    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            1111        IIII----56565656    08101100B00008101100B00008101100B00008101100B000    Cam BushingCam BushingCam BushingCam Bushing            2222    IIII----26262626    08000100BEK008000100BEK008000100BEK008000100BEK0    COLOR CHANGE SHAFT "B"(L1958)COLOR CHANGE SHAFT "B"(L1958)COLOR CHANGE SHAFT "B"(L1958)COLOR CHANGE SHAFT "B"(L1958)            1111        IIII----57575757    08101500B00008101500B00008101500B00008101500B000    Half Turn BushingHalf Turn BushingHalf Turn BushingHalf Turn Bushing            2222            17067SH17067SH17067SH17067SH----AE00AE00AE00AE00    COLOR CHANGE SHAFT "C"(L1192)COLOR CHANGE SHAFT "C"(L1192)COLOR CHANGE SHAFT "C"(L1192)COLOR CHANGE SHAFT "C"(L1192)            1111        IIII----58585858    CPCPCPCP----007547007547007547007547----00000000    Membrane SwitchMembrane SwitchMembrane SwitchMembrane Switch            1111            17032SH17032SH17032SH17032SH----AC01AC01AC01AC01    COLOR CHANGE SHAFT "B"COLOR CHANGE SHAFT "B"COLOR CHANGE SHAFT "B"COLOR CHANGE SHAFT "B"            1111        IIII----59595959    08103203B00008103203B00008103203B00008103203B000    Guide ShaftGuide ShaftGuide ShaftGuide Shaft            2222      17068SH17068SH17068SH17068SH----A004A004A004A004    COLOR CHANGE SHAFT "D"(L1915)COLOR CHANGE SHAFT "D"(L1915)COLOR CHANGE SHAFT "D"(L1915)COLOR CHANGE SHAFT "D"(L1915)            1111                13031SH13031SH13031SH13031SH----AB00AB00AB00AB00    Guide Shaft 12CGuide Shaft 12CGuide Shaft 12CGuide Shaft 12C            2222    IIII----27272727    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            3333        llll----60606060    15163SC15163SC15163SC15163SC----3123312331233123    Truss Screw (M3*L12)Truss Screw (M3*L12)Truss Screw (M3*L12)Truss Screw (M3*L12)            2222    IIII----28282828    17053SN17053SN17053SN17053SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----L)L)L)L)            2222        llll----61616161    06010SC06010SC06010SC06010SC----8118811881188118    Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)            6666    IIII----29292929    17051SN17051SN17051SN17051SN----A001A001A001A001    Mes Driving Shaft JointMes Driving Shaft JointMes Driving Shaft JointMes Driving Shaft Joint            2222        llll----62626262    03062ET03062ET03062ET03062ET----A001A001A001A001    Code ClipCode ClipCode ClipCode Clip            2222    IIII----30303030    13028MT13028MT13028MT13028MT----A001A001A001A001    Color Change Motor UnitColor Change Motor UnitColor Change Motor UnitColor Change Motor Unit            1111        llll----63636363    22025SC22025SC22025SC22025SC----9134913491349134    Screw (M4*L10)Screw (M4*L10)Screw (M4*L10)Screw (M4*L10)            2222    IIII----31313131    13030SC13030SC13030SC13030SC----4517451745174517    Hex. Socket Set Screw (M4*L8)Hex. Socket Set Screw (M4*L8)Hex. Socket Set Screw (M4*L8)Hex. Socket Set Screw (M4*L8)            1111        llll----64646464    02102800HDK202102800HDK202102800HDK202102800HDK2    Needle Position To Joint B/DNeedle Position To Joint B/DNeedle Position To Joint B/DNeedle Position To Joint B/D            1111    IIII----32323232    13014GA13014GA13014GA13014GA----A001A001A001A001    Half Turn GearHalf Turn GearHalf Turn GearHalf Turn Gear            1111        llll----65656565    08102300B00008102300B00008102300B00008102300B000    Half Turn SensorHalf Turn SensorHalf Turn SensorHalf Turn Sensor            1111    IIII----33333333    03020SC03020SC03020SC03020SC----A001A001A001A001    Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)Drive Pin Screw (11/64,N40,L8)            1111        llll----66666666    08102900B00008102900B00008102900B00008102900B000    Motor GearMotor GearMotor GearMotor Gear            1111    IIII----34343434    08044SR08044SR08044SR08044SR----4013401340134013    EEEE----Ring (@8)Ring (@8)Ring (@8)Ring (@8)            1111        llll----67676767    08101700B00008101700B00008101700B00008101700B000    Half Turn FilmHalf Turn FilmHalf Turn FilmHalf Turn Film            1111    



 

 

Upper Thread Catcher Set



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

33 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty JJJJ----1111    09040PR09040PR09040PR09040PR----A001A001A001A001    Bracket (L)Bracket (L)Bracket (L)Bracket (L)            18181818        JJJJ----34343434    03500700H00003500700H00003500700H00003500700H000    Driving Lever Pin CollarDriving Lever Pin CollarDriving Lever Pin CollarDriving Lever Pin Collar            18181818    JJJJ----2222    09041PR09041PR09041PR09041PR----A001A001A001A001    Bracket (R)Bracket (R)Bracket (R)Bracket (R)            18181818        JJJJ----35353535    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)            36363636    JJJJ----3333    02009SC02009SC02009SC02009SC----A001A001A001A001    Bracket ScrewBracket ScrewBracket ScrewBracket Screw            72727272        JJJJ----36363636    03500800H00003500800H00003500800H00003500800H000    Driving Lever Pin WasherDriving Lever Pin WasherDriving Lever Pin WasherDriving Lever Pin Washer            36363636    JJJJ----4444    09044PR09044PR09044PR09044PR----A001A001A001A001    Upper Thread Holder Disk "A"Upper Thread Holder Disk "A"Upper Thread Holder Disk "A"Upper Thread Holder Disk "A"            72727272        JJJJ----37373737    LWPLWPLWPLWP----BK0003BK0003BK0003BK0003----01010101    Return Spring StopperReturn Spring StopperReturn Spring StopperReturn Spring Stopper            36363636    JJJJ----5555    ----    SpringSpringSpringSpring            36363636        JJJJ----38383838    05008SC05008SC05008SC05008SC----4113411341134113    Hex. Socket Bolt (M4*L16)Hex. Socket Bolt (M4*L16)Hex. Socket Bolt (M4*L16)Hex. Socket Bolt (M4*L16)            36363636    JJJJ----6666    ----    Upper Thread Holder Disk "B"Upper Thread Holder Disk "B"Upper Thread Holder Disk "B"Upper Thread Holder Disk "B"            36363636        JJJJ----39393939    03002700H00003002700H00003002700H00003002700H000    Return SpringReturn SpringReturn SpringReturn Spring            18181818    JJJJ----7777    ----    Upper Thread Holder StudUpper Thread Holder StudUpper Thread Holder StudUpper Thread Holder Stud            36363636        JJJJ----40404040    03002800H00003002800H00003002800H00003002800H000    Return Spring Stopper WasherReturn Spring Stopper WasherReturn Spring Stopper WasherReturn Spring Stopper Washer            18181818    JJJJ----8888    09034PR09034PR09034PR09034PR----AE00AE00AE00AE00    Upper Thread Presser Base 6CUpper Thread Presser Base 6CUpper Thread Presser Base 6CUpper Thread Presser Base 6C            18181818        JJJJ----41414141    03003000H00003003000H00003003000H00003003000H000    Return Spring Fix PinReturn Spring Fix PinReturn Spring Fix PinReturn Spring Fix Pin            18181818            09030PR09030PR09030PR09030PR----A002A002A002A002    Upper Thread Presser Base 9CUpper Thread Presser Base 9CUpper Thread Presser Base 9CUpper Thread Presser Base 9C            18181818        JJJJ----42424242    02015SC02015SC02015SC02015SC----7113711371137113    Hex.Socket Bolt(M4*L10)Hex.Socket Bolt(M4*L10)Hex.Socket Bolt(M4*L10)Hex.Socket Bolt(M4*L10)            18181818            09026PR09026PR09026PR09026PR----AB00AB00AB00AB00    Upper Thread Presser Base 12CUpper Thread Presser Base 12CUpper Thread Presser Base 12CUpper Thread Presser Base 12C            18181818        JJJJ----43434343    03002900H00003002900H00003002900H00003002900H000    Return Spring Fix Pin WasherReturn Spring Fix Pin WasherReturn Spring Fix Pin WasherReturn Spring Fix Pin Washer            18181818    JJJJ----9999    09035ET09035ET09035ET09035ET----AE00AE00AE00AE00    Velcro 6CVelcro 6CVelcro 6CVelcro 6C            36363636        JJJJ----44444444    06025MC06025MC06025MC06025MC----7113711371137113    Hex. Socket Bolt (M6*L25)Hex. Socket Bolt (M6*L25)Hex. Socket Bolt (M6*L25)Hex. Socket Bolt (M6*L25)            4444            09031ET09031ET09031ET09031ET----A002A002A002A002    Velcro 9CVelcro 9CVelcro 9CVelcro 9C            36363636        JJJJ----45454545    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444            09027ET09027ET09027ET09027ET----AB00AB00AB00AB00    Velcro 12CVelcro 12CVelcro 12CVelcro 12C            36363636        JJJJ----46464646    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            4444    JJJJ----10101010    09038CW09038CW09038CW09038CW----A001A001A001A001    Thread Presser SpaceThread Presser SpaceThread Presser SpaceThread Presser Space            36363636        JJJJ----47474747    03003300H00003003300H00003003300H00003003300H000    Cam Shaft Fixing BlockCam Shaft Fixing BlockCam Shaft Fixing BlockCam Shaft Fixing Block            1111    JJJJ----11111111    09037PR09037PR09037PR09037PR----AE00AE00AE00AE00    Presser Base Cover 6CPresser Base Cover 6CPresser Base Cover 6CPresser Base Cover 6C            18181818        JJJJ----48484848    05008MC05008MC05008MC05008MC----4517451745174517    Hex. Socket Bolt (M5*L8)Hex. Socket Bolt (M5*L8)Hex. Socket Bolt (M5*L8)Hex. Socket Bolt (M5*L8)            2222            09033PR09033PR09033PR09033PR----A002A002A002A002    Presser Base Cover 9CPresser Base Cover 9CPresser Base Cover 9CPresser Base Cover 9C            18181818        JJJJ----49494949    GPGPGPGP----005184005184005184005184----01010101    SENSOR SENSING ADJUSTING RINGSENSOR SENSING ADJUSTING RINGSENSOR SENSING ADJUSTING RINGSENSOR SENSING ADJUSTING RING            1111            09029PR09029PR09029PR09029PR----AB00AB00AB00AB00    Presser Base Cover 12CPresser Base Cover 12CPresser Base Cover 12CPresser Base Cover 12C            18181818        JJJJ----50505050    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)            2222    JJJJ----12121212    07018SC07018SC07018SC07018SC----8118811881188118    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            36363636        JJJJ----51515151    03003500H00003003500H00003003500H00003003500H000    Motor Driving Cam ShaftMotor Driving Cam ShaftMotor Driving Cam ShaftMotor Driving Cam Shaft        1111    JJJJ----13131313    09044PR09044PR09044PR09044PR----A001A001A001A001    Upper Thread Holder Disk "A" SetUpper Thread Holder Disk "A" SetUpper Thread Holder Disk "A" SetUpper Thread Holder Disk "A" Set            36363636        JJJJ----52525252    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)        1111    JJJJ----14141414    08600002B00008600002B00008600002B00008600002B000    UPPER THREAD BASE SET 6CUPPER THREAD BASE SET 6CUPPER THREAD BASE SET 6CUPPER THREAD BASE SET 6C            18181818        JJJJ----53535353    GPGPGPGP----005180005180005180005180----00000000    UPPER THREAD HOOK SENSOR BASEUPPER THREAD HOOK SENSOR BASEUPPER THREAD HOOK SENSOR BASEUPPER THREAD HOOK SENSOR BASE        1111            08600003B00008600003B00008600003B00008600003B000    UPPER THREAD BASE SET 9CUPPER THREAD BASE SET 9CUPPER THREAD BASE SET 9CUPPER THREAD BASE SET 9C            18181818        JJJJ----54545454    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)    2222            08600004B00008600004B00008600004B00008600004B000    UPPER THREAD BASE SET 12CUPPER THREAD BASE SET 12CUPPER THREAD BASE SET 12CUPPER THREAD BASE SET 12C            18181818        JJJJ----55555555    15151515----027A027A027A027A----2070207020702070    SENSORSENSORSENSORSENSOR    1111    JJJJ----15151515    06010SC06010SC06010SC06010SC----8118811881188118    Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)Plus Screw (M3*L4)            72727272        JJJJ----56565656    13061SC13061SC13061SC13061SC----8119811981198119    Plus Screw (M3*L10)Plus Screw (M3*L10)Plus Screw (M3*L10)Plus Screw (M3*L10)            1111    JJJJ----16161616    03500100H00003500100H00003500100H00003500100H000    Upper Thread Catcher BaseUpper Thread Catcher BaseUpper Thread Catcher BaseUpper Thread Catcher Base            18181818        JJJJ----57575757    03003810H00003003810H00003003810H00003003810H000    STUD BOLT FOR DRIVING PLATESTUD BOLT FOR DRIVING PLATESTUD BOLT FOR DRIVING PLATESTUD BOLT FOR DRIVING PLATE            1111    JJJJ----17171717    03500900H00003500900H00003500900H00003500900H000    Clutch BlockClutch BlockClutch BlockClutch Block            18181818        JJJJ----58585858    03004000H00003004000H00003004000H00003004000H000    Stud Bolt WasherStud Bolt WasherStud Bolt WasherStud Bolt Washer            1111    JJJJ----18181818    03501000H00003501000H00003501000H00003501000H000    Clutch Stud ScrewClutch Stud ScrewClutch Stud ScrewClutch Stud Screw            18181818        JJJJ----59595959    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            1111    JJJJ----19191919    03501100H00003501100H00003501100H00003501100H000    Clutch SpringClutch SpringClutch SpringClutch Spring            18181818        JJJJ----60606060    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            1111    JJJJ----20202020    03501200H00003501200H00003501200H00003501200H000    Clutch DialClutch DialClutch DialClutch Dial            18181818        JJJJ----61616161    03004100H00003004100H00003004100H00003004100H000    Driving Plate BlockDriving Plate BlockDriving Plate BlockDriving Plate Block            1111    JJJJ----21212121    11029SC11029SC11029SC11029SC----4113411341134113    Hex. Socket Bolt (M4*L20)Hex. Socket Bolt (M4*L20)Hex. Socket Bolt (M4*L20)Hex. Socket Bolt (M4*L20)            36363636        JJJJ----62626262    03016SC03016SC03016SC03016SC----4113411341134113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            2222    JJJJ----22222222    03003100H00003003100H00003003100H00003003100H000    Upper Thread Hook Motor UnitUpper Thread Hook Motor UnitUpper Thread Hook Motor UnitUpper Thread Hook Motor Unit            1111        JJJJ----63636363    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            2222    JJJJ----23232323    03003210H00003003210H00003003210H00003003210H000    MOTOR BASEMOTOR BASEMOTOR BASEMOTOR BASE            1111        JJJJ----64646464    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            2222    JJJJ----24242424    03500320H00003500320H00003500320H00003500320H000    UPPER THREAD CATCHERUPPER THREAD CATCHERUPPER THREAD CATCHERUPPER THREAD CATCHER            18181818        JJJJ----65656565    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            1111    JJJJ----25252525    03500210H00003500210H00003500210H00003500210H000    Base CoverBase CoverBase CoverBase Cover            18181818        JJJJ----66666666    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            1111    JJJJ----26262626    03005MC03005MC03005MC03005MC----3123312331233123    TRUSS SCREW (M3*L5)TRUSS SCREW (M3*L5)TRUSS SCREW (M3*L5)TRUSS SCREW (M3*L5)            108108108108        JJJJ----67676767    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            1111    JJJJ----27272727    02023SC02023SC02023SC02023SC----7113711371137113    Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)            36363636        JJJJ----68686868    03004200HH0003004200HH0003004200HH0003004200HH00    MOTOR DRIVING CONNECT PLATEMOTOR DRIVING CONNECT PLATEMOTOR DRIVING CONNECT PLATEMOTOR DRIVING CONNECT PLATE            1111    JJJJ----28282828    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer (@4Spring Washer (@4Spring Washer (@4Spring Washer (@4----No2)No2)No2)No2)            36363636        JJJJ----69696969    03004400H00003004400H00003004400H00003004400H000    Motor Driving Connect BearingMotor Driving Connect BearingMotor Driving Connect BearingMotor Driving Connect Bearing            2222    JJJJ----29292929    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            36363636        JJJJ----70707070    03008300H00003008300H00003008300H00003008300H000    Connecting Plate PinConnecting Plate PinConnecting Plate PinConnecting Plate Pin            1111    JJJJ----30303030    03500400H00003500400H00003500400H00003500400H000    Upper Catcher Connect PinUpper Catcher Connect PinUpper Catcher Connect PinUpper Catcher Connect Pin    18181818        JJJJ----71717171    03004500H00003004500H00003004500H00003004500H000    Connecting Plate Pin WasherConnecting Plate Pin WasherConnecting Plate Pin WasherConnecting Plate Pin Washer            1111    JJJJ----31313131    11019SW11019SW11019SW11019SW----9115911591159115    Spring Washer (@3)Spring Washer (@3)Spring Washer (@3)Spring Washer (@3)            18181818        JJJJ----72727272    03004700H00003004700H00003004700H00003004700H000    Connecting Plate Stud ScrewConnecting Plate Stud ScrewConnecting Plate Stud ScrewConnecting Plate Stud Screw            1111    JJJJ----32323232    03500500H00003500500H00003500500H00003500500H000    Upper Catcher Driving LeverUpper Catcher Driving LeverUpper Catcher Driving LeverUpper Catcher Driving Lever            18181818      JJJJ----73737373    03004800H00003004800H00003004800H00003004800H000    Connecting Plate KnuckleConnecting Plate KnuckleConnecting Plate KnuckleConnecting Plate Knuckle            1111    JJJJ----33333333    03500600H00003500600H00003500600H00003500600H000    Driving Lever PinDriving Lever PinDriving Lever PinDriving Lever Pin            18181818     JJJJ----74747474    13042SN13042SN13042SN13042SN----1111111111111111    Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5Hex. Nut (M6*T5----R)R)R)R)            1111    



 

 

Upper Thread Catcher Set



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

35 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty JJJJ----75757575    04032SN04032SN04032SN04032SN----A001A001A001A001    Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)            1111                            JJJJ----76767676    03007000HEK003007000HEK003007000HEK003007000HEK0    UPPER THREAD DRIVING SHAFT AUPPER THREAD DRIVING SHAFT AUPPER THREAD DRIVING SHAFT AUPPER THREAD DRIVING SHAFT A            1111                            JJJJ----77777777    03007100HHI003007100HHI003007100HHI003007100HHI0    UPPER THREAD DRIVING SHAFT BUPPER THREAD DRIVING SHAFT BUPPER THREAD DRIVING SHAFT BUPPER THREAD DRIVING SHAFT B            1111                            JJJJ----78787878    03007200HEK003007200HEK003007200HEK003007200HEK0    UPPER THREAD DRIVING SHAFT CUPPER THREAD DRIVING SHAFT CUPPER THREAD DRIVING SHAFT CUPPER THREAD DRIVING SHAFT C            1111                            JJJJ----79797979    03007200HHI003007200HHI003007200HHI003007200HHI0    UPPER THREAD DRIVING SHAFT CUPPER THREAD DRIVING SHAFT CUPPER THREAD DRIVING SHAFT CUPPER THREAD DRIVING SHAFT C      1111                            JJJJ----80808080    03007300H00003007300H00003007300H00003007300H000    Upper Thread Shaft CouplingUpper Thread Shaft CouplingUpper Thread Shaft CouplingUpper Thread Shaft Coupling            2222                            JJJJ----81818181    08113SC08113SC08113SC08113SC----A001A001A001A001    Collar Screw (11/64, L6)Collar Screw (11/64, L6)Collar Screw (11/64, L6)Collar Screw (11/64, L6)            8888                            JJJJ----82828282    12001910H00012001910H00012001910H00012001910H000    Upper Thread Hook Motor CoverUpper Thread Hook Motor CoverUpper Thread Hook Motor CoverUpper Thread Hook Motor Cover            1111                            JJJJ----83838383    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            2222                            JJJJ----85858585    03008600H00003008600H00003008600H00003008600H000    Motor Cover Fixing BracketMotor Cover Fixing BracketMotor Cover Fixing BracketMotor Cover Fixing Bracket            2222                            JJJJ----86868686    02023SC02023SC02023SC02023SC----7113711371137113    Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)            2222                            JJJJ----87878787    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer (@4Spring Washer (@4Spring Washer (@4Spring Washer (@4----No2)No2)No2)No2)            2222                            JJJJ----88888888    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            2222                            JJJJ----89898989    11014SN11014SN11014SN11014SN----1211121112111211    Hex. Nut (M3)Hex. Nut (M3)Hex. Nut (M3)Hex. Nut (M3)            18181818                            JJJJ----91919191    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer  Spring Washer  Spring Washer  Spring Washer              1111                            JJJJ----92929292    03003910H00003003910H00003003910H00003003910H000    Upper Thread Driving PlateUpper Thread Driving PlateUpper Thread Driving PlateUpper Thread Driving Plate            1111                            JJJJ----93939393    03005MC03005MC03005MC03005MC----3123312331233123    TRUSS SCREW (M3*L5)TRUSS SCREW (M3*L5)TRUSS SCREW (M3*L5)TRUSS SCREW (M3*L5)            108108108108                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                          



 

 

Head



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

37 

Ref.No Part No. Part Names   Q'ty   Ref. No Part No. Part Names   Q'ty KKKK----1111    08200102H00008200102H00008200102H00008200102H000    Head (6C)Head (6C)Head (6C)Head (6C)            18181818        KKKK----37373737    CPCPCPCP----007637007637007637007637----00000000    Top Shaft Cover (L) BracketTop Shaft Cover (L) BracketTop Shaft Cover (L) BracketTop Shaft Cover (L) Bracket            1111            08200103H00008200103H00008200103H00008200103H000    Head (9C)Head (9C)Head (9C)Head (9C)            18181818        KKKK----38383838    13048SC13048SC13048SC13048SC----A001A001A001A001    Bracket "A" ScrewBracket "A" ScrewBracket "A" ScrewBracket "A" Screw            2222            05001CA05001CA05001CA05001CA----AB00AB00AB00AB00    Head (12C)Head (12C)Head (12C)Head (12C)            18181818        KKKK----39393939    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)            40404040    KKKK----3333    05013SC05013SC05013SC05013SC----A001A001A001A001    Head Rail ScrewHead Rail ScrewHead Rail ScrewHead Rail Screw            2222        KKKK----40404040    02015SC02015SC02015SC02015SC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            36363636    KKKK----4444    05014SC05014SC05014SC05014SC----7113711371137113    Hex. Socket Bolt (M4Xl25)Hex. Socket Bolt (M4Xl25)Hex. Socket Bolt (M4Xl25)Hex. Socket Bolt (M4Xl25)            36363636        KKKK----41414141    12000300H00012000300H00012000300H00012000300H000    Top Shaft Cover (L)Top Shaft Cover (L)Top Shaft Cover (L)Top Shaft Cover (L)            1111    KKKK----5555    CPCPCPCP----007343007343007343007343----00000000    Neele Bar Cover Screw (M5Xl6)Neele Bar Cover Screw (M5Xl6)Neele Bar Cover Screw (M5Xl6)Neele Bar Cover Screw (M5Xl6)            162162162162        KKKK----42424242    02014SC02014SC02014SC02014SC----7113711371137113    Hex. Socket Bolt (M4*L5)Hex. Socket Bolt (M4*L5)Hex. Socket Bolt (M4*L5)Hex. Socket Bolt (M4*L5)            2222    KKKK----6666    CPCPCPCP----007345007345007345007345----00000000    Needle BarNeedle BarNeedle BarNeedle Bar            162162162162        KKKK----43434343    02015SC02015SC02015SC02015SC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            1111    KKKK----7777    05022SW05022SW05022SW05022SW----A001A001A001A001    Spring Shoe WasherSpring Shoe WasherSpring Shoe WasherSpring Shoe Washer            162162162162        KKKK----44444444    02018PM02018PM02018PM02018PM----AE01AE01AE01AE01    Top Shaft Cover(M)Top Shaft Cover(M)Top Shaft Cover(M)Top Shaft Cover(M)            17171717    KKKK----8888    05021SF05021SF05021SF05021SF----A001A001A001A001    FeltFeltFeltFelt            108108108108        KKKK----45454545    02023ET02023ET02023ET02023ET----A001A001A001A001    Top Shaft Cover MagnetTop Shaft Cover MagnetTop Shaft Cover MagnetTop Shaft Cover Magnet            34343434    KKKK----9999    05023RB05023RB05023RB05023RB----A001A001A001A001    Needle Bar Cushion Rubber "A"Needle Bar Cushion Rubber "A"Needle Bar Cushion Rubber "A"Needle Bar Cushion Rubber "A"            54545454        KKKK----46464646    02016PR02016PR02016PR02016PR----AB00AB00AB00AB00    Top Shaft Cover (R)Top Shaft Cover (R)Top Shaft Cover (R)Top Shaft Cover (R)            1111    KKKK----10101010    05024RB05024RB05024RB05024RB----A001A001A001A001    Needle Bar Cushion Rubber "B"Needle Bar Cushion Rubber "B"Needle Bar Cushion Rubber "B"Needle Bar Cushion Rubber "B"            162162162162        KKKK----49494949    05029BM05029BM05029BM05029BM----A001A001A001A001    Presser Foot SetPresser Foot SetPresser Foot SetPresser Foot Set            162162162162    KKKK----11111111    05026SC05026SC05026SC05026SC----A001A001A001A001    Stopper ScrewStopper ScrewStopper ScrewStopper Screw            162162162162        KKKK----53535353    05066PR05066PR05066PR05066PR----AE00AE00AE00AE00    Head Face Plate (L) Set 6CHead Face Plate (L) Set 6CHead Face Plate (L) Set 6CHead Face Plate (L) Set 6C            18181818    KKKK----12121212    05027FU05027FU05027FU05027FU----A001A001A001A001    Needle Bar HolderNeedle Bar HolderNeedle Bar HolderNeedle Bar Holder            162162162162                05065PR05065PR05065PR05065PR----AC00AC00AC00AC00    Head Face Plate (L) Set 9CHead Face Plate (L) Set 9CHead Face Plate (L) Set 9CHead Face Plate (L) Set 9C            18181818    KKKK----13131313    05028SC05028SC05028SC05028SC----4113411341134113    Holder Screw (9/64Holder Screw (9/64Holder Screw (9/64Holder Screw (9/64----L8)L8)L8)L8)            162162162162                05064PR05064PR05064PR05064PR----AB00AB00AB00AB00    Head Face Plate (L) Set 12CHead Face Plate (L) Set 12CHead Face Plate (L) Set 12CHead Face Plate (L) Set 12C            18181818    KKKK----14141414    CPCPCPCP----007350007350007350007350----00000000    Presser Foot (New) @4Presser Foot (New) @4Presser Foot (New) @4Presser Foot (New) @4            162162162162        KKKK----54545454    05015CW05015CW05015CW05015CW----A001A001A001A001    Head Base Pin (@5*L15)Head Base Pin (@5*L15)Head Base Pin (@5*L15)Head Base Pin (@5*L15)            36363636    KKKK----15151515    CPCPCPCP----007344007344007344007344----00000000    Presser Foot Guide BushPresser Foot Guide BushPresser Foot Guide BushPresser Foot Guide Bush            324324324324        KKKK----55555555    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            36363636    KKKK----16161616    05032RB05032RB05032RB05032RB----A001A001A001A001    Presser Foot Cushion Bubber "B"Presser Foot Cushion Bubber "B"Presser Foot Cushion Bubber "B"Presser Foot Cushion Bubber "B"            162162162162        KKKK----56565656    08200002B00008200002B00008200002B00008200002B000    Head (Set) 6CHead (Set) 6CHead (Set) 6CHead (Set) 6C            18181818    KKKK----17171717    05033RB05033RB05033RB05033RB----A001A001A001A001    Presser Fot Adjusting Rubber "B" (T=0.5)Presser Fot Adjusting Rubber "B" (T=0.5)Presser Fot Adjusting Rubber "B" (T=0.5)Presser Fot Adjusting Rubber "B" (T=0.5)        54545454                08200003B00008200003B00008200003B00008200003B000    Head (Set) 9CHead (Set) 9CHead (Set) 9CHead (Set) 9C            18181818    KKKK----18181818    05034RB05034RB05034RB05034RB----A001A001A001A001    Presser Foot Adjusting Rubber "A" (T=1)Presser Foot Adjusting Rubber "A" (T=1)Presser Foot Adjusting Rubber "A" (T=1)Presser Foot Adjusting Rubber "A" (T=1)        108108108108                08200004B00008200004B00008200004B00008200004B000    Head (Set) 12CHead (Set) 12CHead (Set) 12CHead (Set) 12C            18181818    KKKK----19191919    05035RB05035RB05035RB05035RB----A001A001A001A001    Presser Foot Cushion Rubber "A"Presser Foot Cushion Rubber "A"Presser Foot Cushion Rubber "A"Presser Foot Cushion Rubber "A"            162162162162        KKKK----57575757    03022SC03022SC03022SC03022SC----4517451745174517    Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)            36363636    KKKK----20202020    05037DB05037DB05037DB05037DB----A001A001A001A001    Needle (DbNeedle (DbNeedle (DbNeedle (Db----K5, #11)K5, #11)K5, #11)K5, #11)            162162162162        KKKK----58585858    10400002B00010400002B00010400002B00010400002B000    Thread Guide (L) Set 6CThread Guide (L) Set 6CThread Guide (L) Set 6CThread Guide (L) Set 6C            18181818    KKKK----21212121    05363SC05363SC05363SC05363SC----A001A001A001A001    Needle Fixed ScrewNeedle Fixed ScrewNeedle Fixed ScrewNeedle Fixed Screw            162162162162                10400003B00010400003B00010400003B00010400003B000    Thread Guide (L) Set 9CThread Guide (L) Set 9CThread Guide (L) Set 9CThread Guide (L) Set 9C            18181818    KKKK----22222222    05040PM05040PM05040PM05040PM----AE00AE00AE00AE00    Needle Bar Guide Rail (6C)Needle Bar Guide Rail (6C)Needle Bar Guide Rail (6C)Needle Bar Guide Rail (6C)            18181818                10400004B00010400004B00010400004B00010400004B000    Thread Guide (L) Set 12CThread Guide (L) Set 12CThread Guide (L) Set 12CThread Guide (L) Set 12C            18181818            CPCPCPCP----007348007348007348007348----00000000    Needle Bar Guide Rail (9C)Needle Bar Guide Rail (9C)Needle Bar Guide Rail (9C)Needle Bar Guide Rail (9C)            18181818        KKKK----59595959    10400102B00010400102B00010400102B00010400102B000    Thread Guide (L) 6CThread Guide (L) 6CThread Guide (L) 6CThread Guide (L) 6C            18181818            05038PM05038PM05038PM05038PM----AB00AB00AB00AB00    Needle Bar Guide Rail (12C)Needle Bar Guide Rail (12C)Needle Bar Guide Rail (12C)Needle Bar Guide Rail (12C)            18181818                10400103B00010400103B00010400103B00010400103B000    Thread Guide (L) 9CThread Guide (L) 9CThread Guide (L) 9CThread Guide (L) 9C            18181818    KKKK----23232323    05041SC05041SC05041SC05041SC----A001A001A001A001    Guide Rail Screw (9/64,N=40)Guide Rail Screw (9/64,N=40)Guide Rail Screw (9/64,N=40)Guide Rail Screw (9/64,N=40)            126126126126                10400104B00010400104B00010400104B00010400104B000    Thread Gudie (L) 12CThread Gudie (L) 12CThread Gudie (L) 12CThread Gudie (L) 12C            18181818    KKKK----24242424    07009SC07009SC07009SC07009SC----4517451745174517    Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)Hex. Socket Set Screw (M5*L6)    486486486486        KKKK----60606060    096440C096440C096440C096440C----8119811981198119    Spring Adjusting Screw (9/64, N40, L11.8)Spring Adjusting Screw (9/64, N40, L11.8)Spring Adjusting Screw (9/64, N40, L11.8)Spring Adjusting Screw (9/64, N40, L11.8)        36363636    KKKK----28282828    05063RB05063RB05063RB05063RB----A001A001A001A001    Megnetic Rubber "A"Megnetic Rubber "A"Megnetic Rubber "A"Megnetic Rubber "A"            36363636        KKKK----61616161    096440N096440N096440N096440N----3211321132113211    Spring Adjusting Nut (9/64, N40)Spring Adjusting Nut (9/64, N40)Spring Adjusting Nut (9/64, N40)Spring Adjusting Nut (9/64, N40)        18181818    KKKK----29292929    06003SW06003SW06003SW06003SW----2111211121112111    Washer (@4)Washer (@4)Washer (@4)Washer (@4)            72727272        KKKK----62626262    05020AF05020AF05020AF05020AF----A001A001A001A001    Needle Bar Return SpringNeedle Bar Return SpringNeedle Bar Return SpringNeedle Bar Return Spring        162162162162    KKKK----30303030    05452CM05452CM05452CM05452CM----A001A001A001A001    Evelet "A"Evelet "A"Evelet "A"Evelet "A"            486486486486        KKKK----63636363    05029AF05029AF05029AF05029AF----A001A001A001A001    Presser Foot Pressure SpringPresser Foot Pressure SpringPresser Foot Pressure SpringPresser Foot Pressure Spring            162162162162    KKKK----31313131    05062SC05062SC05062SC05062SC----A001A001A001A001    Thread Guide (L) ScrewThread Guide (L) ScrewThread Guide (L) ScrewThread Guide (L) Screw            36363636                05029AF05029AF05029AF05029AF----L001L001L001L001    Presser Foot Pressure SpringPresser Foot Pressure SpringPresser Foot Pressure SpringPresser Foot Pressure Spring    (Leather)(Leather)(Leather)(Leather)    162162162162    KKKK----32323232    05661PR05661PR05661PR05661PR----AE00AE00AE00AE00    Head Face Plate (L) (6C)Head Face Plate (L) (6C)Head Face Plate (L) (6C)Head Face Plate (L) (6C)            18181818        KKKK----64646464    05070SC05070SC05070SC05070SC----3123312331233123    Head Face Plate (U) ScrewHead Face Plate (U) ScrewHead Face Plate (U) ScrewHead Face Plate (U) Screw            72727272            05651PR05651PR05651PR05651PR----A002A002A002A002    Head Face Plate (L) (9C)Head Face Plate (L) (9C)Head Face Plate (L) (9C)Head Face Plate (L) (9C)            18181818        KKKK----65656565    05008SC05008SC05008SC05008SC----4113411341134113    Hex. Socket Bolt (M4*L16)Hex. Socket Bolt (M4*L16)Hex. Socket Bolt (M4*L16)Hex. Socket Bolt (M4*L16)            72727272            05641PR05641PR05641PR05641PR----AB00AB00AB00AB00    Head Face Plate (L) (12C)Head Face Plate (L) (12C)Head Face Plate (L) (12C)Head Face Plate (L) (12C)            18181818        KKKK----66666666    01303700H00001303700H00001303700H00001303700H000    Tension Plate PinTension Plate PinTension Plate PinTension Plate Pin            36363636    KKKK----33333333    05642RB05642RB05642RB05642RB----A001A001A001A001    Magnetic Rubber "B"Magnetic Rubber "B"Magnetic Rubber "B"Magnetic Rubber "B"    (9C)(9C)(9C)(9C)    18181818        KKKK----67676767    08200602A00008200602A00008200602A00008200602A000    TakeTakeTakeTake----Up Lever Shaft (6C)Up Lever Shaft (6C)Up Lever Shaft (6C)Up Lever Shaft (6C)            18181818                    Magnetic Rubber "B"Magnetic Rubber "B"Magnetic Rubber "B"Magnetic Rubber "B"    (12C)(12C)(12C)(12C)    18181818                08200503A00008200503A00008200503A00008200503A000    TakeTakeTakeTake----Up Lever Shaft (9C)Up Lever Shaft (9C)Up Lever Shaft (9C)Up Lever Shaft (9C)            18181818    KKKK----34343434    05643RB05643RB05643RB05643RB----AB00AB00AB00AB00    Magnetic Rubber "C"Magnetic Rubber "C"Magnetic Rubber "C"Magnetic Rubber "C"    (6C)(6C)(6C)(6C)    36363636                08200404A00008200404A00008200404A00008200404A000    TakeTakeTakeTake----Up Lever Shaft (12C)Up Lever Shaft (12C)Up Lever Shaft (12C)Up Lever Shaft (12C)            18181818                    Magnetic Rubber "C"Magnetic Rubber "C"Magnetic Rubber "C"Magnetic Rubber "C"    (9C)(9C)(9C)(9C)    18181818        KKKK----68686868    08203000A00008203000A00008203000A00008203000A000    TakeTakeTakeTake----Up Bush (L)Up Bush (L)Up Bush (L)Up Bush (L)            18181818                    Magnetic Rubber "C"Magnetic Rubber "C"Magnetic Rubber "C"Magnetic Rubber "C"    (12C)(12C)(12C)(12C)    36363636      KKKK----69696969    08200800A00008200800A00008200800A00008200800A000    TakeTakeTakeTake----Up Bush (R)Up Bush (R)Up Bush (R)Up Bush (R)            18181818    KKKK----35353535    05062SC05062SC05062SC05062SC----A001A001A001A001    Thread Guide (L) ScrewThread Guide (L) ScrewThread Guide (L) ScrewThread Guide (L) Screw            36363636      KKKK----70707070    11101200T00011101200T00011101200T00011101200T000    Upper Dead Point StopperUpper Dead Point StopperUpper Dead Point StopperUpper Dead Point Stopper            162162162162    



 

 

Head



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

39 

Ref.No Part No. Part Name   Q'ty  Ref. No Part No. Part Name   Q'ty KKKK----71717171    05036CW05036CW05036CW05036CW----A001A001A001A001    Needle Fixed HolderNeedle Fixed HolderNeedle Fixed HolderNeedle Fixed Holder            162162162162          KKKK----72727272    10400212B00010400212B00010400212B00010400212B000    Spring (6C)Spring (6C)Spring (6C)Spring (6C)            18181818                     10400213B00010400213B00010400213B00010400213B000    Spring (9C)Spring (9C)Spring (9C)Spring (9C)            18181818                     10400214B00010400214B00010400214B00010400214B000    Spring (12C)Spring (12C)Spring (12C)Spring (12C)            18181818             KKKK----73737373    08004700A00008004700A00008004700A00008004700A000    Color Change Bracket "A"Color Change Bracket "A"Color Change Bracket "A"Color Change Bracket "A"            1111             KKKK----74747474    08004900A00008004900A00008004900A00008004900A000    Color Change Bracket "B"Color Change Bracket "B"Color Change Bracket "B"Color Change Bracket "B"            35353535             KKKK----75757575    11035ET11035ET11035ET11035ET----A001A001A001A001    Cable Holder MountCable Holder MountCable Holder MountCable Holder Mount            18181818             KKKK----76767676    11047PR11047PR11047PR11047PR----A002A002A002A002    Cable Support PlateCable Support PlateCable Support PlateCable Support Plate            18181818          KKKK----77777777    10200102B00010200102B00010200102B00010200102B000    Head Face Plate (U) (6C)Head Face Plate (U) (6C)Head Face Plate (U) (6C)Head Face Plate (U) (6C)            18181818                  CPCPCPCP----007482007482007482007482----00000000    Head Face Plate (U) (9C)Head Face Plate (U) (9C)Head Face Plate (U) (9C)Head Face Plate (U) (9C)                                  10200104B00010200104B00010200104B00010200104B000    Head Face Plate (U) (12C)Head Face Plate (U) (12C)Head Face Plate (U) (12C)Head Face Plate (U) (12C)                          KKKK----78787878    10200002B00010200002B00010200002B00010200002B000    THREAD GUIDE (U) SET  6CTHREAD GUIDE (U) SET  6CTHREAD GUIDE (U) SET  6CTHREAD GUIDE (U) SET  6C            18181818                  10200003B00010200003B00010200003B00010200003B000    Thread Guide (U) Set 9CThread Guide (U) Set 9CThread Guide (U) Set 9CThread Guide (U) Set 9C                                  10200004B00010200004B00010200004B00010200004B000    Thread Guide (U) Set 12CThread Guide (U) Set 12CThread Guide (U) Set 12CThread Guide (U) Set 12C                          KKKK----79797979    18000000H00018000000H00018000000H00018000000H000    Boring Device (Option)Boring Device (Option)Boring Device (Option)Boring Device (Option)            18181818          KKKK----80808080    CPCPCPCP----007713007713007713007713----00000000    TAKETAKETAKETAKE----UP LEVER SETUP LEVER SETUP LEVER SETUP LEVER SET            162162162162          KKKK----81818181    08201302H00008201302H00008201302H00008201302H000    HEAD RAILHEAD RAILHEAD RAILHEAD RAIL    (6C)(6C)(6C)(6C)    18181818                  CPCPCPCP----007342007342007342007342----00000000    HEAD RAILHEAD RAILHEAD RAILHEAD RAIL    (9C)(9C)(9C)(9C)                          08201304H00008201304H00008201304H00008201304H000    HEAD RAILHEAD RAILHEAD RAILHEAD RAIL    (12C)(12C)(12C)(12C)                  KKKK----82828282    10300002A00010300002A00010300002A00010300002A000    Thread Guide (M) SetThread Guide (M) SetThread Guide (M) SetThread Guide (M) Set    (6C)(6C)(6C)(6C)    18181818                        10300003A00010300003A00010300003A00010300003A000    Thread Guide (M) SetThread Guide (M) SetThread Guide (M) SetThread Guide (M) Set    (9C)(9C)(9C)(9C)                          10300004A00010300004A00010300004A00010300004A000    Thread Guide (M) SetThread Guide (M) SetThread Guide (M) SetThread Guide (M) Set    (12C)(12C)(12C)(12C)                  KKKK----83838383    10300112A00010300112A00010300112A00010300112A000    Thread Guide (M)Thread Guide (M)Thread Guide (M)Thread Guide (M)    (6C)(6C)(6C)(6C)    18181818                  10300113A00010300113A00010300113A00010300113A000    Thread Guide (M)Thread Guide (M)Thread Guide (M)Thread Guide (M)    (9C)(9C)(9C)(9C)                          10300114A00010300114A00010300114A00010300114A000    Thread Guide (M)Thread Guide (M)Thread Guide (M)Thread Guide (M)    (12C)(12C)(12C)(12C)                  KKKK----84848484    10110000A00010110000A00010110000A00010110000A000    Evelet "B"Evelet "B"Evelet "B"Evelet "B"    (6C)(6C)(6C)(6C)    108108108108                  10110000A00010110000A00010110000A00010110000A000    Evelet "B"Evelet "B"Evelet "B"Evelet "B"    (9C)(9C)(9C)(9C)    162162162162                  10110000A00010110000A00010110000A00010110000A000    Evelet "B"Evelet "B"Evelet "B"Evelet "B"    (12C)(12C)(12C)(12C)    216216216216          KKKK----85858585    CPCPCPCP----007638007638007638007638----00000000    Top Shaft Cover (B) BracketTop Shaft Cover (B) BracketTop Shaft Cover (B) BracketTop Shaft Cover (B) Bracket            1111          KKKK----86868686    CPCPCPCP----227583227583227583227583----00000000    Top Shaft Cover BaseTop Shaft Cover BaseTop Shaft Cover BaseTop Shaft Cover Base            18181818                                                                                                                        



 

 

Thread Tension Unit



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

41 

Ref.No Part No. Part Name   Q'ty  Ref. No Part No. Part Name   Q'ty LLLL----1111    02015SC02015SC02015SC02015SC----7113711371137113    C.S Screw (M4*L10)C.S Screw (M4*L10)C.S Screw (M4*L10)C.S Screw (M4*L10)            36363636      LLLL----46464646    06003SW06003SW06003SW06003SW----2111211121112111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            54545454    LLLL----2222    08310000B00008310000B00008310000B00008310000B000    Tension Adjusting SetTension Adjusting SetTension Adjusting SetTension Adjusting Set            162162162162      LLLL----47474747    02103903H00002103903H00002103903H00002103903H000     Wheel Earth 9C                Wheel Earth 9C                Wheel Earth 9C                Wheel Earth 9C                           18181818    LLLL----3333    08300500A00008300500A00008300500A00008300500A000    Tension Adjusting NutTension Adjusting NutTension Adjusting NutTension Adjusting Nut            162162162162      LLLL----49494949    08003202B00008003202B00008003202B00008003202B000    Cover Plate (R) 6CCover Plate (R) 6CCover Plate (R) 6CCover Plate (R) 6C            1111    LLLL----4444    08300700A00008300700A00008300700A00008300700A000    Tension Spring StopperTension Spring StopperTension Spring StopperTension Spring Stopper            162162162162              08003203B00008003203B00008003203B00008003203B000    Cover Plate (R) 9CCover Plate (R) 9CCover Plate (R) 9CCover Plate (R) 9C            1111    LLLL----5555    11086PM11086PM11086PM11086PM----A001A001A001A001    Tension Spring CollarTension Spring CollarTension Spring CollarTension Spring Collar            162162162162              08003204B00008003204B00008003204B00008003204B000    Cover Plate (R) 12CCover Plate (R) 12CCover Plate (R) 12CCover Plate (R) 12C            1111    LLLL----6666    11084AF11084AF11084AF11084AF----A001A001A001A001    FeltFeltFeltFelt            486486486486      LLLL----50505050    02101800B00002101800B00002101800B00002101800B000    Plate Led S/W Board CablePlate Led S/W Board CablePlate Led S/W Board CablePlate Led S/W Board Cable            18181818    LLLL----7777    11085AF11085AF11085AF11085AF----A001A001A001A001    Rotary Tension DiscRotary Tension DiscRotary Tension DiscRotary Tension Disc            162162162162      LLLL----51515151    02102200U00002102200U00002102200U00002102200U000    Sensor Board/Adjusting Plate CableSensor Board/Adjusting Plate CableSensor Board/Adjusting Plate CableSensor Board/Adjusting Plate Cable            18181818    LLLL----8888    11083PM11083PM11083PM11083PM----A001A001A001A001    Disc PlateDisc PlateDisc PlateDisc Plate            162162162162      LLLL----53535353    02015SC02015SC02015SC02015SC----7113711371137113    Hes. Socket Bplt (M4*L10)Hes. Socket Bplt (M4*L10)Hes. Socket Bplt (M4*L10)Hes. Socket Bplt (M4*L10)      36363636    LLLL----9999    11082AF11082AF11082AF11082AF----A001A001A001A001    Thread TakeThread TakeThread TakeThread Take----Up SpringUp SpringUp SpringUp Spring            162162162162      LLLL----54545454    08301200I00008301200I00008301200I00008301200I000    TENSION DISCTENSION DISCTENSION DISCTENSION DISC      324324324324    LLLL----10101010    11081CW11081CW11081CW11081CW----A001A001A001A001    Thread Tension Adjusting StudThread Tension Adjusting StudThread Tension Adjusting StudThread Tension Adjusting Stud            162162162162      LLLL----55555555    08300702I00008300702I00008300702I00008300702I000    Roller Base Ass'YRoller Base Ass'YRoller Base Ass'YRoller Base Ass'Y    (6C)(6C)(6C)(6C)    18181818    LLLL----11111111    11009SC11009SC11009SC11009SC----A001A001A001A001    Stud ScrewStud ScrewStud ScrewStud Screw            162162162162              CPCPCPCP----007481007481007481007481----00000000    Roller Base Ass'YRoller Base Ass'YRoller Base Ass'YRoller Base Ass'Y    (9C)(9C)(9C)(9C)            LLLL----12121212    09005SC09005SC09005SC09005SC----3123312331233123    Toothed Lock WasherToothed Lock WasherToothed Lock WasherToothed Lock Washer            486486486486              08300704I00008300704I00008300704I00008300704I000    Roller Base Ass'YRoller Base Ass'YRoller Base Ass'YRoller Base Ass'Y    (12C)(12C)(12C)(12C)            LLLL----13131313    11014SN11014SN11014SN11014SN----1211121112111211    Hex. Nut (M3)Hex. Nut (M3)Hex. Nut (M3)Hex. Nut (M3)            486486486486      LLLL----56565656    BDBDBDBD----000795000795000795000795----00000000    Wheel Sensor BoardWheel Sensor BoardWheel Sensor BoardWheel Sensor Board    (6C)(6C)(6C)(6C)    18181818    LLLL----14141414    08300600A00008300600A00008300600A00008300600A000    Sub Tension Adjusting Nut (A)Sub Tension Adjusting Nut (A)Sub Tension Adjusting Nut (A)Sub Tension Adjusting Nut (A)            162162162162              BDBDBDBD----000616000616000616000616----02020202    Wheel Sensor BoardWheel Sensor BoardWheel Sensor BoardWheel Sensor Board    (9C)(9C)(9C)(9C)            LLLL----17171717    03031SN03031SN03031SN03031SN----A001A001A001A001    Pin. Nut (11/64,N=40)Pin. Nut (11/64,N=40)Pin. Nut (11/64,N=40)Pin. Nut (11/64,N=40)            162162162162              BDBDBDBD----000617000617000617000617----02020202    Wheel Sensor BoardWheel Sensor BoardWheel Sensor BoardWheel Sensor Board    (12C)(12C)(12C)(12C)            LLLL----18181818    11009PR11009PR11009PR11009PR----B001B001B001B001    Thread Breakage Detecting PlatThread Breakage Detecting PlatThread Breakage Detecting PlatThread Breakage Detecting Plat            162162162162      LLLL----57575757    08300302I00008300302I00008300302I00008300302I000    CONNECTION PLATECONNECTION PLATECONNECTION PLATECONNECTION PLATE    (6C)(6C)(6C)(6C)    36363636    LLLL----19191919    09005SC09005SC09005SC09005SC----3123312331233123    Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)            324324324324              08300303I00008300303I00008300303I00008300303I000    CONNECTION PLATE "A"CONNECTION PLATE "A"CONNECTION PLATE "A"CONNECTION PLATE "A"    (9C)(9C)(9C)(9C)    18181818    LLLL----20202020    05009SW05009SW05009SW05009SW----1111111111111111    Washer(@4)Washer(@4)Washer(@4)Washer(@4)            36363636        08300403I00008300403I00008300403I00008300403I000    CONNECTION PLATE "B"CONNECTION PLATE "B"CONNECTION PLATE "B"CONNECTION PLATE "B"    (9C)(9C)(9C)(9C)    18181818    LLLL----21212121    11029SC11029SC11029SC11029SC----4113411341134113    Hex. Socket Bolt (M4*L20)Hex. Socket Bolt (M4*L20)Hex. Socket Bolt (M4*L20)Hex. Socket Bolt (M4*L20)            36363636        08300304I00008300304I00008300304I00008300304I000    CONNECTION PLATECONNECTION PLATECONNECTION PLATECONNECTION PLATE    (12C)(12C)(12C)(12C)    18181818    LLLL----22222222    11033PR11033PR11033PR11033PR----AE00AE00AE00AE00    Cover Plate 6CCover Plate 6CCover Plate 6CCover Plate 6C            17171717      LLLL----58585858    CPCPCPCP----007632007632007632007632----00000000    TENSION PLATE COVERTENSION PLATE COVERTENSION PLATE COVERTENSION PLATE COVER    (9C)(9C)(9C)(9C)    18181818            11032PR11032PR11032PR11032PR----A002A002A002A002    Cover Plate 9CCover Plate 9CCover Plate 9CCover Plate 9C            17171717        08000804I00008000804I00008000804I00008000804I000    TENSION PLATE COVERTENSION PLATE COVERTENSION PLATE COVERTENSION PLATE COVER    (12C)(12C)(12C)(12C)    18181818          11031PR11031PR11031PR11031PR----AB00AB00AB00AB00    Cover Plate 12CCover Plate 12CCover Plate 12CCover Plate 12C            17171717      LLLL----59595959    08301100I00008301100I00008301100I00008301100I000    TENSION SPRINGTENSION SPRINGTENSION SPRINGTENSION SPRING      162162162162    LLLL----23232323    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            6666      LLLL----60606060    08300102I00008300102I00008300102I00008300102I000    TENSION UNITTENSION UNITTENSION UNITTENSION UNIT    (6C)(6C)(6C)(6C)    18181818    LLLL----24242424    11012PR11012PR11012PR11012PR----B001B001B001B001    Thread Guide (New)Thread Guide (New)Thread Guide (New)Thread Guide (New)            270270270270              CPCPCPCP----007480007480007480007480----00000000    TENSION UNITTENSION UNITTENSION UNITTENSION UNIT    (9C)(9C)(9C)(9C)    18181818                11012PR11012PR11012PR11012PR----B001B001B001B001    Thread Guide (New)Thread Guide (New)Thread Guide (New)Thread Guide (New)            486486486486              08300104I00008300104I00008300104I00008300104I000    TENSION UNITTENSION UNITTENSION UNITTENSION UNIT    (12C)(12C)(12C)(12C)    18181818            11012PR11012PR11012PR11012PR----B001B001B001B001    Thread Guide (New)Thread Guide (New)Thread Guide (New)Thread Guide (New)            666666666666      LLLL----61616161    08300202I00008300202I00008300202I00008300202I000    BOARD BASEBOARD BASEBOARD BASEBOARD BASE    (6C)(6C)(6C)(6C)    18181818    LLLL----25252525    11083CW11083CW11083CW11083CW----B001B001B001B001    Thread Detecting Wheel StudThread Detecting Wheel StudThread Detecting Wheel StudThread Detecting Wheel Stud            90909090              08300203I00008300203I00008300203I00008300203I000    BOARD BASEBOARD BASEBOARD BASEBOARD BASE    (9C)(9C)(9C)(9C)    18181818                08308300B00008308300B00008308300B00008308300B000    Thread Detecting Wheel StudThread Detecting Wheel StudThread Detecting Wheel StudThread Detecting Wheel Stud            72727272              08300204I00008300204I00008300204I00008300204I000    BOARD BASEBOARD BASEBOARD BASEBOARD BASE    (12C)(12C)(12C)(12C)    18181818    LLLL----26262626    GPGPGPGP----005179005179005179005179----00000000    THREAD BREAKAGE DETECT WHEELTHREAD BREAKAGE DETECT WHEELTHREAD BREAKAGE DETECT WHEELTHREAD BREAKAGE DETECT WHEEL            162162162162      LLLL----62626262    08301000I00008301000I00008301000I00008301000I000    TENSION ADJUSTING STUDTENSION ADJUSTING STUDTENSION ADJUSTING STUDTENSION ADJUSTING STUD      162162162162    LLLL----27272727    08011SC08011SC08011SC08011SC----8118811881188118    Screw (M2*L4)Screw (M2*L4)Screw (M2*L4)Screw (M2*L4)            162162162162      LLLL----63636363    08300002I00008300002I00008300002I00008300002I000    TENSION UNIT SETTENSION UNIT SETTENSION UNIT SETTENSION UNIT SET    (6C)(6C)(6C)(6C)    18181818    LLLL----28282828    CPCPCPCP----007479007479007479007479----00000000    Thread Sensor Roller(B1)SetThread Sensor Roller(B1)SetThread Sensor Roller(B1)SetThread Sensor Roller(B1)Set            162162162162              08300003I00008300003I00008300003I00008300003I000    TENSION UNIT SETTENSION UNIT SETTENSION UNIT SETTENSION UNIT SET    (9C)(9C)(9C)(9C)            LLLL----29292929    08300800A00008300800A00008300800A00008300800A000    Tension Adjusting SpringTension Adjusting SpringTension Adjusting SpringTension Adjusting Spring            90909090              08300004I00008300004I00008300004I00008300004I000    TENSION UNIT SETTENSION UNIT SETTENSION UNIT SETTENSION UNIT SET    (12C)(12C)(12C)(12C)            LLLL----31313131    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            162162162162      LLLL----64646464    08320000I00008320000I00008320000I00008320000I000    SUB TENSION ADJUSTING SETSUB TENSION ADJUSTING SETSUB TENSION ADJUSTING SETSUB TENSION ADJUSTING SET      162162162162    LLLL----38383838    CPCPCPCP----007496007496007496007496----00000000    Lamp CoverLamp CoverLamp CoverLamp Cover            18181818      LLLL----65656565    05452CM05452CM05452CM05452CM----A001A001A001A001    EYELET "A"EYELET "A"EYELET "A"EYELET "A"      162162162162    LLLL----39393939    BDBDBDBD----000802000802000802000802----01010101    Head On/Off S/W Board (6,12C)Head On/Off S/W Board (6,12C)Head On/Off S/W Board (6,12C)Head On/Off S/W Board (6,12C)            18181818                                                      BDBDBDBD----000980000980000980000980----00000000    Head On/Off S/W Board (9,15C)Head On/Off S/W Board (9,15C)Head On/Off S/W Board (9,15C)Head On/Off S/W Board (9,15C)            18181818                                              LLLL----40404040    09005SC09005SC09005SC09005SC----3123312331233123    Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)            72727272                                              LLLL----41414141    08202000A00008202000A00008202000A00008202000A000    Tension Plate HolderTension Plate HolderTension Plate HolderTension Plate Holder    (6,9C)(6,9C)(6,9C)(6,9C)    36363636                                                      08202000I00008202000I00008202000I00008202000I000    Tension Plate HolderTension Plate HolderTension Plate HolderTension Plate Holder    (12C)(12C)(12C)(12C)                                                      LLLL----45454545    02023SC02023SC02023SC02023SC----7113711371137113    Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)Hex.Socket Bolt (M4*L8)            54545454                                              



 

 

Sub-Control Unit & Lamp



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

43 

Ref.No Part No. Part Name   Q'ty  Ref. No Part No. Part Name   Q'ty MMMM----1111    02058AD02058AD02058AD02058AD----AB00AB00AB00AB00    Cable Cover (A)Cable Cover (A)Cable Cover (A)Cable Cover (A)            1111             MMMM----2222    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)            16161616             MMMM----3333    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            16161616             MMMM----5555    02065SC02065SC02065SC02065SC----3328332833283328    Tapping Screw (M3*L10)Tapping Screw (M3*L10)Tapping Screw (M3*L10)Tapping Screw (M3*L10)            8888             MMMM----7777    08076SC08076SC08076SC08076SC----7113711371137113    Hex. Socket Bolt (M5*L12)Hex. Socket Bolt (M5*L12)Hex. Socket Bolt (M5*L12)Hex. Socket Bolt (M5*L12)            12121212             MMMM----8888    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            12121212             MMMM----9999    16018SW16018SW16018SW16018SW----1111111111111111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            12121212             MMMM----10101010    11049SC11049SC11049SC11049SC----A001A001A001A001    Board Stud BoltBoard Stud BoltBoard Stud BoltBoard Stud Bolt            72727272             MMMM----11111111    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            72727272             MMMM----12121212    18154SC18154SC18154SC18154SC----9134913491349134    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            72727272             MMMM----13131313    11019SW11019SW11019SW11019SW----9115911591159115    Spring Washer (@3)Spring Washer (@3)Spring Washer (@3)Spring Washer (@3)            72727272             MMMM----14141414    02017PM02017PM02017PM02017PM----A001A001A001A001    Cable RingCable RingCable RingCable Ring            18181818             MMMM----15151515    ASASASAS----000449000449000449000449----00000000    Lamp Ass,YLamp Ass,YLamp Ass,YLamp Ass,Y            1111             MMMM----16161616    ASASASAS----000451000451000451000451----00000000    Lamp Ass,YLamp Ass,YLamp Ass,YLamp Ass,Y            2222             MMMM----17171717    03016SC03016SC03016SC03016SC----4113411341134113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            16161616             MMMM----18181818    02031SC02031SC02031SC02031SC----7113711371137113    Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)Hex. Socket Screw(M5*L10)            6666             MMMM----19191919    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            16161616             MMMM----20202020    16018SW16018SW16018SW16018SW----1111111111111111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            16161616             MMMM----21212121    GPGPGPGP----052862052862052862052862----00000000    Reflecting (1)Reflecting (1)Reflecting (1)Reflecting (1)            3333             MMMM----22222222    GPGPGPGP----0052861005286100528610052861----00000000    Reflecting (2)Reflecting (2)Reflecting (2)Reflecting (2)            2222             MMMM----24242424    20014ET20014ET20014ET20014ET----A001A001A001A001    Lamp SocketLamp SocketLamp SocketLamp Socket            8888             MMMM----25252525    GPGPGPGP----009003009003009003009003----00000000    Lamp Socket Fixed PlateLamp Socket Fixed PlateLamp Socket Fixed PlateLamp Socket Fixed Plate            8888             MMMM----27272727    22025SC22025SC22025SC22025SC----9134913491349134    Screw (M4*L10)Screw (M4*L10)Screw (M4*L10)Screw (M4*L10)            12121212             MMMM----28282828    09200100B00009200100B00009200100B00009200100B000    Washer (Pvc)Washer (Pvc)Washer (Pvc)Washer (Pvc)            12121212             MMMM----29292929    20015PR20015PR20015PR20015PR----A001A001A001A001    Lamp Structure BLamp Structure BLamp Structure BLamp Structure B            4444             MMMM----30303030    MHMHMHMH----40404040----26262626    Upper Therad Signal From J/B CableUpper Therad Signal From J/B CableUpper Therad Signal From J/B CableUpper Therad Signal From J/B Cable            1111             MMMM----31313131    MHMHMHMH----38383838----26262626    Thread Board Power From J/B CableThread Board Power From J/B CableThread Board Power From J/B CableThread Board Power From J/B Cable            1111             MMMM----32323232    BDBDBDBD----000911000911000911000911----03030303    Thread Board (NCThread Board (NCThread Board (NCThread Board (NC----GE)GE)GE)GE)            18181818             MMMM----33333333    04040404----0000000000000000----SW71SW71SW71SW71    Thread Joint Board (NCThread Joint Board (NCThread Joint Board (NCThread Joint Board (NC----JT24)JT24)JT24)JT24)            1111             MMMM----34343434    MHMHMHMH----41414141----01010101    I/O Board To Thread Joint 40PI/O Board To Thread Joint 40PI/O Board To Thread Joint 40PI/O Board To Thread Joint 40P            1111             MMMM----35353535    MHMHMHMH----39393939----26262626    Thread Joint To Thread B/D 2PThread Joint To Thread B/D 2PThread Joint To Thread B/D 2PThread Joint To Thread B/D 2P            1111             MMMM----36363636    02060AD02060AD02060AD02060AD----AH21AH21AH21AH21    Cable Cover (B)Cable Cover (B)Cable Cover (B)Cable Cover (B)            1111             MMMM----37373737    02059AD02059AD02059AD02059AD----AH21AH21AH21AH21    Cable Cover (C)Cable Cover (C)Cable Cover (C)Cable Cover (C)            1111             MMMM----38383838    12000100BHI012000100BHI012000100BHI012000100BHI0    Cable Cover (D)Cable Cover (D)Cable Cover (D)Cable Cover (D)            1111             MMMM----39393939    09000700B00009000700B00009000700B00009000700B000    BALLASTBALLASTBALLASTBALLAST            4444             MMMM----40404040    20009EL20009EL20009EL20009EL----B001B001B001B001    LAMP (32W)LAMP (32W)LAMP (32W)LAMP (32W)            4444             MMMM----41414141    12000200B00012000200B00012000200B00012000200B000    CABLE COVER PLATECABLE COVER PLATECABLE COVER PLATECABLE COVER PLATE            2222             MMMM----42424242    02000400B00002000400B00002000400B00002000400B000    CABLE COVER HOLDERCABLE COVER HOLDERCABLE COVER HOLDERCABLE COVER HOLDER            6666                                         



 

 

48

49

5355
71

51

50
52

51

X/Y DRIVE

SIGNAL

AC IN AC IN

SIGNAL

MOTOR

X Y

MOTOR

22

4

33

5

6

20

19

74

19

21

25

66

23

56

21

58

7

26
25

8

9

27

24

30
31 32

29

14

60
38

37

1

34

38

62

61

X-Axis Drive System (Y-Stroke 1000 Below)

17

35
36

41
15

14

12

64
44

42

43

10

1512

13

39

45

28

63

70

65

73

11

46

40

2

3

47

69

68

59

72

54



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

45 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty NNNN----1111    15017SC15017SC15017SC15017SC----4113411341134113    Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)            12121212        NNNN----41414141    04000100B00404000100B00404000100B00404000100B004    XXXX----Axis Shaft (@15,L1025)Axis Shaft (@15,L1025)Axis Shaft (@15,L1025)Axis Shaft (@15,L1025)            1111      15019SC15019SC15019SC15019SC----4113411341134113    Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)            12121212        NNNN----42424242    03003SC03003SC03003SC03003SC----4113411341134113    Hex. Socket Bolt "B"(M8*L32)Hex. Socket Bolt "B"(M8*L32)Hex. Socket Bolt "B"(M8*L32)Hex. Socket Bolt "B"(M8*L32)            4444    NNNN----2222    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            12121212        NNNN----43434343    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444    NNNN----3333    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            12121212        NNNN----44444444    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            4444    NNNN----4444    04202400B00004202400B00004202400B00004202400B000    Timing Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension Base            3333        NNNN----45454545    GPGPGPGP----005627005627005627005627----00000000    XXXX----Asix Feed PlateAsix Feed PlateAsix Feed PlateAsix Feed Plate            3333    NNNN----5555    15090SC15090SC15090SC15090SC----B001B001B001B001    Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)            6666        NNNN----46464646    03003810B00003003810B00003003810B00003003810B000    CouplingCouplingCouplingCoupling            1111    NNNN----6666    15027DC15027DC15027DC15027DC----A001A001A001A001    Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)            3333        NNNN----47474747    CPCPCPCP----007514007514007514007514----00000000    X Cam Roller Guide Frame (L=564)X Cam Roller Guide Frame (L=564)X Cam Roller Guide Frame (L=564)X Cam Roller Guide Frame (L=564)            3333    NNNN----7777    15028SC15028SC15028SC15028SC----1111111111111111    Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)            6666          15010AD15010AD15010AD15010AD----BH11BH11BH11BH11    X Cam Roller Guide Frame (L=964)X Cam Roller Guide Frame (L=964)X Cam Roller Guide Frame (L=964)X Cam Roller Guide Frame (L=964)                    NNNN----8888    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            6666        NNNN----48484848    15037AD15037AD15037AD15037AD----BH01BH01BH01BH01    Cam Roller Guide Rail (L=564) Cam Roller Guide Rail (L=564) Cam Roller Guide Rail (L=564) Cam Roller Guide Rail (L=564)             3333    NNNN----9999    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            6666            15037AD15037AD15037AD15037AD----BH11BH11BH11BH11    Cam Roller Guide Rail (L=973)Cam Roller Guide Rail (L=973)Cam Roller Guide Rail (L=973)Cam Roller Guide Rail (L=973)            NNNN----10101010    04103100B00004103100B00004103100B00004103100B000    Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)            3333        NNNN----49494949    15037AD15037AD15037AD15037AD----BH01BH01BH01BH01    Cam Roller Guide Rail (L=564) Cam Roller Guide Rail (L=564) Cam Roller Guide Rail (L=564) Cam Roller Guide Rail (L=564)             3333    NNNN----11111111    04103200B00004103200B00004103200B00004103200B000    Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)            3333            15037AD15037AD15037AD15037AD----BH11BH11BH11BH11    Cam Roller Guide Rail (L=973)Cam Roller Guide Rail (L=973)Cam Roller Guide Rail (L=973)Cam Roller Guide Rail (L=973)            NNNN----12121212    14065BR14065BR14065BR14065BR----A001A001A001A001    Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)            6666        NNNN----50505050    DSCDSCDSCDSC----GA000701GA000701GA000701GA000701    Cam Roller Stud(A)Cam Roller Stud(A)Cam Roller Stud(A)Cam Roller Stud(A)            6666    NNNN----13131313    14002SC14002SC14002SC14002SC----7113711371137113    Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)            12121212        NNNN----51515151    15001BR15001BR15001BR15001BR----B001B001B001B001    Cam Roller BaearingCam Roller BaearingCam Roller BaearingCam Roller Baearing            12121212    NNNN----14141414    04003500B00004003500B00004003500B00004003500B000    Needle Bearing CollarNeedle Bearing CollarNeedle Bearing CollarNeedle Bearing Collar            6666        NNNN----52525252    DSCDSCDSCDSC----BF010701BF010701BF010701BF010701    Cam Roller Stud(B)Cam Roller Stud(B)Cam Roller Stud(B)Cam Roller Stud(B)            6666    NNNN----15151515    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)            12121212        NNNN----53535353    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)            6666    NNNN----17171717    14060AF14060AF14060AF14060AF----4517451745174517    Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)            12121212        NNNN----54545454    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            6666    NNNN----19191919    15042BR15042BR15042BR15042BR----A001A001A001A001    Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)            6666        NNNN----55555555    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer (@4Spring Washer (@4Spring Washer (@4Spring Washer (@4----No2)No2)No2)No2)            6666    NNNN----20202020    03022SC03022SC03022SC03022SC----4517451745174517    Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)            6666        NNNN----56565656    25012EL25012EL25012EL25012EL----A001A001A001A001    Step Moter Driver X (25Step Moter Driver X (25Step Moter Driver X (25Step Moter Driver X (25----12)12)12)12)            1111    NNNN----21212121    15046RB15046RB15046RB15046RB----A001A001A001A001    Driving Pin WasherDriving Pin WasherDriving Pin WasherDriving Pin Washer            6666        NNNN----58585858    04104400B00004104400B00004104400B00004104400B000    Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"            3333    NNNN----22222222    15048BT15048BT15048BT15048BT----AC00AC00AC00AC00    XXXX----Driver Timing Belt (L1130)Driver Timing Belt (L1130)Driver Timing Belt (L1130)Driver Timing Belt (L1130)            3333        NNNN----59595959    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            36363636      15048BT15048BT15048BT15048BT----AC30AC30AC30AC30    XXXX----Driver Timing Belt (L1730)Driver Timing Belt (L1730)Driver Timing Belt (L1730)Driver Timing Belt (L1730)            3333        NNNN----60606060    04000600F00004000600F00004000600F00004000600F000    Perception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,Y            2222    NNNN----23232323    CPCPCPCP----007671007671007671007671----00000000    Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)            3333        NNNN----61616161    07018SC07018SC07018SC07018SC----8118811881188118    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            4444    NNNN----24242424    15056PR15056PR15056PR15056PR----A001A001A001A001    Tension Plate (W)Tension Plate (W)Tension Plate (W)Tension Plate (W)            3333        NNNN----62626262    15046EL15046EL15046EL15046EL----CT01CT01CT01CT01    XyXyXyXy----Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)            2222    NNNN----25252525    15089SC15089SC15089SC15089SC----7119711971197119    C.S Screw (M4*L12)C.S Screw (M4*L12)C.S Screw (M4*L12)C.S Screw (M4*L12)            12121212        NNNN----63636363    04000700B00004000700B00004000700B00004000700B000    Perception Sensor Plate XPerception Sensor Plate XPerception Sensor Plate XPerception Sensor Plate X            1111    NNNN----26262626    15058SC15058SC15058SC15058SC----1211121112111211    Hex. Bolt (M6*L58)Hex. Bolt (M6*L58)Hex. Bolt (M6*L58)Hex. Bolt (M6*L58)            3333        NNNN----64646464    15103CA15103CA15103CA15103CA----B051B051B051B051    XXXX----Axis Motor BracketAxis Motor BracketAxis Motor BracketAxis Motor Bracket            1111    NNNN----27272727    14064SN14064SN14064SN14064SN----7311731173117311    Hex.Nut (M6Hex.Nut (M6Hex.Nut (M6Hex.Nut (M6----No3)No3)No3)No3)            3333        NNNN----65656565    02103000HDK202103000HDK202103000HDK202103000HDK2    XXXX----Origin InOrigin InOrigin InOrigin In            1111    NNNN----28282828    15067SC15067SC15067SC15067SC----A001A001A001A001    Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)            12121212        NNNN----66666666    CPCPCPCP----007512007512007512007512----00000000    Guard Plate For Timming Belt (L=564)Guard Plate For Timming Belt (L=564)Guard Plate For Timming Belt (L=564)Guard Plate For Timming Belt (L=564)            3333    NNNN----29292929    15095AF15095AF15095AF15095AF----A001A001A001A001    XXXX----Axis Moter UnitAxis Moter UnitAxis Moter UnitAxis Moter Unit            1111          CPCPCPCP----007484007484007484007484----00000000    Guard Plate For Timming Belt (L=964)Guard Plate For Timming Belt (L=964)Guard Plate For Timming Belt (L=964)Guard Plate For Timming Belt (L=964)                    NNNN----30303030    08087SC08087SC08087SC08087SC----7113711371137113    Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)            6666        NNNN----68686868    04000200B00004000200B00004000200B00004000200B000    CAM ROLLER END SEAL BCAM ROLLER END SEAL BCAM ROLLER END SEAL BCAM ROLLER END SEAL B            6666    NNNN----31313131    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            6666        NNNN----69696969    03065SC03065SC03065SC03065SC----A001A001A001A001    GUARD PLATE SCREWGUARD PLATE SCREWGUARD PLATE SCREWGUARD PLATE SCREW            18181818    NNNN----32323232    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            6666        NNNN----70707070    17039SC17039SC17039SC17039SC----4113411341134113    HEX. SOCKET BOLT (M6*L17)HEX. SOCKET BOLT (M6*L17)HEX. SOCKET BOLT (M6*L17)HEX. SOCKET BOLT (M6*L17)            4444    NNNN----33333333    15054PR15054PR15054PR15054PR----B001B001B001B001    L/M Guide Plate "A"L/M Guide Plate "A"L/M Guide Plate "A"L/M Guide Plate "A"    (SPECIAL)(SPECIAL)(SPECIAL)(SPECIAL)    3333        NNNN----71717171    04105100B00004105100B00004105100B00004105100B000    X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)      3333    NNNN----34343434    15055PR15055PR15055PR15055PR----B001B001B001B001    L/M Guide Plate "B"L/M Guide Plate "B"L/M Guide Plate "B"L/M Guide Plate "B"            3333        NNNN----72727272    04016MC04016MC04016MC04016MC----4113411341134113    CAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREW      36363636    NNNN----35353535    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)            2222        NNNN----73737373    04001100B00004001100B00004001100B00004001100B000    TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18----S5MS5MS5MS5M----32AF)32AF)32AF)32AF)      3333    NNNN----36363636    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            2222        NNNN----74747474    04600100B00004600100B00004600100B00004600100B000    TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18----S5MS5MS5MS5M----32F)32F)32F)32F)      3333    NNNN----37373737    15120SC15120SC15120SC15120SC----A001A001A001A001    Position Adjusting ScrewPosition Adjusting ScrewPosition Adjusting ScrewPosition Adjusting Screw            2222                                                NNNN----38383838    15056PR15056PR15056PR15056PR----B001B001B001B001    Square WasherSquare WasherSquare WasherSquare Washer            2222                                                NNNN----39393939    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)            1111                                                NNNN----40404040    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            1111                                                



 

 26

22

32
31

30

X/Y DRIVE

SIGNAL

AC IN

MOTOR

X

7

8

9

25

27

24

6

4

21

19

21

58

76

19

20

25 23

66

SIGNAL

AC IN

MOTOR

Y

56

X-Axis Drive System (Y-Stroke 1200 Above)

29

59

74

50

33

5
38

37

60

1

2

34

62

47

49

48

65

13
14

75
63

54
55

73

52

51

53 40

28

3

38

68

69

51

45

39

35
36

14

12

15

12

10

11

15

17



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

47 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty N1N1N1N1----1111    15017SC15017SC15017SC15017SC----4113411341134113    Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)            12121212        N1N1N1N1----42424242    03003SC03003SC03003SC03003SC----4113411341134113    Hex. Socket Bolt "B"(M8*L32)Hex. Socket Bolt "B"(M8*L32)Hex. Socket Bolt "B"(M8*L32)Hex. Socket Bolt "B"(M8*L32)            4444            15019SC15019SC15019SC15019SC----4113411341134113    Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)            12121212        N1N1N1N1----43434343    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444    N1N1N1N1----2222    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            12121212        N1N1N1N1----44444444    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            4444    N1N1N1N1----3333    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            12121212        N1N1N1N1----45454545    04006900B00004006900B00004006900B00004006900B000    XXXX----Asix Feed PlateAsix Feed PlateAsix Feed PlateAsix Feed Plate            3333    N1N1N1N1----4444    04202400B00004202400B00004202400B00004202400B000    Timing Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension Base            3333        N1N1N1N1----46464646    03003810B00003003810B00003003810B00003003810B000    CouplingCouplingCouplingCoupling            3333    N1N1N1N1----5555    15090SC15090SC15090SC15090SC----B001B001B001B001    Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)            6666        N1N1N1N1----47474747    15010AD15010AD15010AD15010AD----BH01BH01BH01BH01    X CAM ROLLER GUIDE FRAMEX CAM ROLLER GUIDE FRAMEX CAM ROLLER GUIDE FRAMEX CAM ROLLER GUIDE FRAME            3333    N1N1N1N1----6666    15027DC15027DC15027DC15027DC----A001A001A001A001    Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)            3333        N1N1N1N1----48484848    15037AD15037AD15037AD15037AD----BH01BH01BH01BH01    CAM ROLLER GUIDE RAIL (L=564)CAM ROLLER GUIDE RAIL (L=564)CAM ROLLER GUIDE RAIL (L=564)CAM ROLLER GUIDE RAIL (L=564)            3333    N1N1N1N1----7777    15028SC15028SC15028SC15028SC----1111111111111111    Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)            6666        N1N1N1N1----49494949    15037AD15037AD15037AD15037AD----BH01BH01BH01BH01    CAM ROLLER GUIDE RAIL (L=564)CAM ROLLER GUIDE RAIL (L=564)CAM ROLLER GUIDE RAIL (L=564)CAM ROLLER GUIDE RAIL (L=564)            3333    N1N1N1N1----8888    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            6666        N1N1N1N1----50505050    DSCDSCDSCDSC----GA000701GA000701GA000701GA000701    Cam Roller Stud (A)Cam Roller Stud (A)Cam Roller Stud (A)Cam Roller Stud (A)            6666    N1N1N1N1----9999    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            6666        N1N1N1N1----51515151    15001BR15001BR15001BR15001BR----B001B001B001B001    Cam Roller BaearingCam Roller BaearingCam Roller BaearingCam Roller Baearing            12121212    N1N1N1N1----10101010    04103100B00004103100B00004103100B00004103100B000    Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)            3333        N1N1N1N1----52525252    DSCDSCDSCDSC----BF010701BF010701BF010701BF010701    Cam Roller Stud (B)Cam Roller Stud (B)Cam Roller Stud (B)Cam Roller Stud (B)            6666    N1N1N1N1----11111111    04103200B00004103200B00004103200B00004103200B000    Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)            3333        N1N1N1N1----53535353    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)            6666    N1N1N1N1----12121212    14065BR14065BR14065BR14065BR----A001A001A001A001    Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)            6666        N1N1N1N1----54545454    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            6666    N1N1N1N1----13131313    14002SC14002SC14002SC14002SC----7113711371137113    HEX.SOCKET BOLT (M6*L15)HEX.SOCKET BOLT (M6*L15)HEX.SOCKET BOLT (M6*L15)HEX.SOCKET BOLT (M6*L15)            12121212        N1N1N1N1----55555555    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer (@4Spring Washer (@4Spring Washer (@4Spring Washer (@4----No2)No2)No2)No2)            6666    N1N1N1N1----14141414    04003500B00004003500B00004003500B00004003500B000    Needle Bearing CollarNeedle Bearing CollarNeedle Bearing CollarNeedle Bearing Collar            6666        N1N1N1N1----56565656    25012EL25012EL25012EL25012EL----A001A001A001A001    Step Moter Driver X (25Step Moter Driver X (25Step Moter Driver X (25Step Moter Driver X (25----12)12)12)12)            1111    N1N1N1N1----15151515    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)            12121212        N1N1N1N1----58585858    04104400B00004104400B00004104400B00004104400B000    Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"            3333    N1N1N1N1----17171717    14060AF14060AF14060AF14060AF----4517451745174517    Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)            12121212        N1N1N1N1----59595959    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            36363636    N1N1N1N1----19191919    15042BR15042BR15042BR15042BR----A001A001A001A001    Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)            6666        N1N1N1N1----60606060    04000600F00004000600F00004000600F00004000600F000    Perception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,Y            2222    N1N1N1N1----20202020    03022SC03022SC03022SC03022SC----4517451745174517    Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)            6666        N1N1N1N1----61616161    07018SC07018SC07018SC07018SC----8118811881188118    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            4444    N1N1N1N1----21212121    15046RB15046RB15046RB15046RB----A001A001A001A001    Driving Pin WasherDriving Pin WasherDriving Pin WasherDriving Pin Washer            6666        N1N1N1N1----62626262    15046EL15046EL15046EL15046EL----CT01CT01CT01CT01    XyXyXyXy----Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)            2222    N1N1N1N1----22222222    15043BT15043BT15043BT15043BT----A101A101A101A101    BELTBELTBELTBELT            3333        N1N1N1N1----63636363    04000700B00004000700B00004000700B00004000700B000    Perception Sensor Plate XPerception Sensor Plate XPerception Sensor Plate XPerception Sensor Plate X            1111    N1N1N1N1----23232323    CPCPCPCP----007671007671007671007671----00000000    Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)            3333        N1N1N1N1----64646464    15103CA15103CA15103CA15103CA----B051B051B051B051    XXXX----Axis Motor BracketAxis Motor BracketAxis Motor BracketAxis Motor Bracket            1111    N1N1N1N1----24242424    15056PR15056PR15056PR15056PR----A001A001A001A001    Tension Plate (W)Tension Plate (W)Tension Plate (W)Tension Plate (W)            3333        N1N1N1N1----65656565    02103000HDK202103000HDK202103000HDK202103000HDK2    XXXX----Origin InOrigin InOrigin InOrigin In            1111    N1N1N1N1----25252525    15089SC15089SC15089SC15089SC----7119711971197119    C.S SCREW (M4*L10)C.S SCREW (M4*L10)C.S SCREW (M4*L10)C.S SCREW (M4*L10)            12121212        N1N1N1N1----66666666    CPCPCPCP----007512007512007512007512----00000000    X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)            3333    N1N1N1N1----26262626    15058SC15058SC15058SC15058SC----1211121112111211    Hex. Bolt (M6*L58)Hex. Bolt (M6*L58)Hex. Bolt (M6*L58)Hex. Bolt (M6*L58)            3333        N1N1N1N1----68686868    04000200B00004000200B00004000200B00004000200B000    CAM ROLLER END SEAL BCAM ROLLER END SEAL BCAM ROLLER END SEAL BCAM ROLLER END SEAL B            6666    N1N1N1N1----27272727    14064SN14064SN14064SN14064SN----7311731173117311    HEX.NUT (M6HEX.NUT (M6HEX.NUT (M6HEX.NUT (M6----NO3)NO3)NO3)NO3)            3333        N1N1N1N1----69696969    03065SC03065SC03065SC03065SC----A001A001A001A001    GUARD PLATE SCREWGUARD PLATE SCREWGUARD PLATE SCREWGUARD PLATE SCREW            18181818    N1N1N1N1----28282828    15067SC15067SC15067SC15067SC----A001A001A001A001    Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)            12121212        N1N1N1N1----70707070    17039SC17039SC17039SC17039SC----4113411341134113    HEX. SOCKET BOLT (M6*L17)HEX. SOCKET BOLT (M6*L17)HEX. SOCKET BOLT (M6*L17)HEX. SOCKET BOLT (M6*L17)            12121212    N1N1N1N1----29292929    15099AF15099AF15099AF15099AF----A001A001A001A001    XXXX----Axis Moter UnitAxis Moter UnitAxis Moter UnitAxis Moter Unit    YYYY----Axis Axis Axis Axis 모터 공용모터 공용모터 공용모터 공용    1111        N1N1N1N1----71717171    04000200B00904000200B00904000200B00904000200B009    XXXX----Axis Shaft B (@15)Axis Shaft B (@15)Axis Shaft B (@15)Axis Shaft B (@15)            1111    N1N1N1N1----30303030    08087SC08087SC08087SC08087SC----7113711371137113    HEX. SOCKET BOLT (M8*L25) HEX. SOCKET BOLT (M8*L25) HEX. SOCKET BOLT (M8*L25) HEX. SOCKET BOLT (M8*L25)             6666        N1N1N1N1----72727272    04000300B00904000300B00904000300B00904000300B009    XXXX----Axis Shaft CAxis Shaft CAxis Shaft CAxis Shaft C            1111    N1N1N1N1----31313131    15095SW15095SW15095SW15095SW----3115311531153115    SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)            6666        N1N1N1N1----73737373    04105100B00004105100B00004105100B00004105100B000    X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)X BELT CATCHER PLATE (B)            3333    N1N1N1N1----32323232    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            6666        N1N1N1N1----74747474    04016MC04016MC04016MC04016MC----4113411341134113    CAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREW            36363636    N1N1N1N1----33333333    15054PR15054PR15054PR15054PR----B001B001B001B001    L/M Guide Plate "A"L/M Guide Plate "A"L/M Guide Plate "A"L/M Guide Plate "A"    (SPECIAL)(SPECIAL)(SPECIAL)(SPECIAL)    3333        N1N1N1N1----75757575    04001100B00004001100B00004001100B00004001100B000    TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18----S5MS5MS5MS5M----32AF)32AF)32AF)32AF)            3333    N1N1N1N1----34343434    15055PR15055PR15055PR15055PR----B001B001B001B001    L/M Guide Plate "B"L/M Guide Plate "B"L/M Guide Plate "B"L/M Guide Plate "B"            3333        N1N1N1N1----76767676    04600100B00004600100B00004600100B00004600100B000    TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18----S5MS5MS5MS5M----32F)32F)32F)32F)            3333    N1N1N1N1----35353535    07035SC07035SC07035SC07035SC----7113711371137113    BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)            2222                            N1N1N1N1----36363636    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            2222                                                N1N1N1N1----37373737    15120SC15120SC15120SC15120SC----A001A001A001A001    Position Adjusting ScrewPosition Adjusting ScrewPosition Adjusting ScrewPosition Adjusting Screw            2222                                                N1N1N1N1----38383838    15056PR15056PR15056PR15056PR----B001B001B001B001    Square WasherSquare WasherSquare WasherSquare Washer            2222                                                    N1N1N1N1----39393939    07035SC07035SC07035SC07035SC----7113711371137113    BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)BRACKET SCREW (M3*L6)            1111                                                    N1N1N1N1----40404040    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            1111                                                    N1N1N1N1----41414141            XXXX----Axis Shaft A (@15)Axis Shaft A (@15)Axis Shaft A (@15)Axis Shaft A (@15)            1111               



 

 

136

93

14

15

2129

67

64

66

70

80

81
78

79

77

71

7374

23

4
9

7

8

6 63

20

59

62

50

117

7071

72 69

140

75

76

65

68

72

71

105

34
33

37

82

109

113

83
84

35
33

106

85

86
53

40

36

102

39

103

119

49

70

73

92 121

94

117

50
55

115

5

61
116

1

3

2

60

19

144

19

21

12

115

92

116
13

11

10

138

114

139

142

95

95

96

97
98

96

101
99

100 141

52
51

32

104

SIGNAL

X/Y DRIVE

SIGNAL

AC IN

MOTOR

AC IN

MOTOR

Y-Axis Drive System

107

31

28

31

38

32

30

2930

17

14

15

143

12

54

56

5542

X Y

43

58

111

120

118

87

48 57

47

47

48

122
91

26
25
24

108

88

89
27

88

90

93

41

(Y-Stroke 1000 Below)

55

44

45

93
43

46

22

135

38
44112



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

49 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty OOOO----1111    15017SC15017SC15017SC15017SC----4113411341134113    Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)            16161616        OOOO----40404040    02015SC02015SC02015SC02015SC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            56565656            15019SC15019SC15019SC15019SC----4113411341134113    Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)            16161616        OOOO----41414141    15099AF15099AF15099AF15099AF----A001A001A001A001    YYYY----Axis Motor (103HAxis Motor (103HAxis Motor (103HAxis Motor (103H----89583895838958389583----8018)8018)8018)8018)            1111    OOOO----2222    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            16161616        OOOO----42424242    03003SC03003SC03003SC03003SC----4113411341134113    Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)            4444    OOOO----3333    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            16161616        OOOO----43434343    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444    OOOO----4444    04302300B00004302300B00004302300B00004302300B000    Timing Pulley Tension Base(N) (Belt:35)Timing Pulley Tension Base(N) (Belt:35)Timing Pulley Tension Base(N) (Belt:35)Timing Pulley Tension Base(N) (Belt:35)        2222        OOOO----44444444    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444            04202400B00004202400B00004202400B00004202400B000    Timing Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension Base        2222        OOOO----45454545    15103CA15103CA15103CA15103CA----A001A001A001A001    YYYY----Axis Motor BracketAxis Motor BracketAxis Motor BracketAxis Motor Bracket            1111    OOOO----5555    15090SC15090SC15090SC15090SC----B001B001B001B001    Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)        8888        OOOO----46464646    14027SC14027SC14027SC14027SC----4113411341134113    Hex.Socket Bolt (M8*L30)Hex.Socket Bolt (M8*L30)Hex.Socket Bolt (M8*L30)Hex.Socket Bolt (M8*L30)            4444    OOOO----6666    15026DC15026DC15026DC15026DC----A001A001A001A001    Timing Pulley Tension Bracket (N)Timing Pulley Tension Bracket (N)Timing Pulley Tension Bracket (N)Timing Pulley Tension Bracket (N)        2222        OOOO----47474747    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)            2222            15027DC15027DC15027DC15027DC----A001A001A001A001    Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)        2222        OOOO----48484848    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            2222    OOOO----7777    15028SC15028SC15028SC15028SC----1111111111111111    Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)        12121212        OOOO----49494949    15120SC15120SC15120SC15120SC----A001A001A001A001    Position Adjusting ScrewPosition Adjusting ScrewPosition Adjusting ScrewPosition Adjusting Screw            2222    OOOO----8888    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)        12121212        OOOO----50505050    15056PR15056PR15056PR15056PR----B001B001B001B001    Square WasherSquare WasherSquare WasherSquare Washer            4444    OOOO----9999    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)        12121212        OOOO----51515151    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)            2222    OOOO----10101010    04103100B00004103100B00004103100B00004103100B000    Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)            4444        OOOO----52525252    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            1111    OOOO----11111111    04103200B00004103200B00004103200B00004103200B000    Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)            4444        OOOO----53535353    15159SR15159SR15159SR15159SR----4013401340134013    EEEE----Ring (3@)Ring (3@)Ring (3@)Ring (3@)            4444    OOOO----12121212    14065BR14065BR14065BR14065BR----A001A001A001A001    Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)            8888        OOOO----54545454    17030SH17030SH17030SH17030SH----AC20AC20AC20AC20    YYYY----Drive Shaft "A" (L1773.75)Drive Shaft "A" (L1773.75)Drive Shaft "A" (L1773.75)Drive Shaft "A" (L1773.75)            1111    OOOO----13131313    14002SC14002SC14002SC14002SC----7113711371137113    Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)Hex.Socket Bolt (M6*L15)    (SPECIAL)(SPECIAL)(SPECIAL)(SPECIAL)    16161616          17034SH17034SH17034SH17034SH----AC20AC20AC20AC20    YYYY----Drive Shaft "B" (L880.25)Drive Shaft "B" (L880.25)Drive Shaft "B" (L880.25)Drive Shaft "B" (L880.25)            1111    OOOO----14141414    04003500B00004003500B00004003500B00004003500B000    Needle Bearing CollarNeedle Bearing CollarNeedle Bearing CollarNeedle Bearing Collar            8888                17038SH17038SH17038SH17038SH----AC20AC20AC20AC20    YYYY----Drive Shaft "C" (L1773.75)Drive Shaft "C" (L1773.75)Drive Shaft "C" (L1773.75)Drive Shaft "C" (L1773.75)            1111    OOOO----15151515    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)            24242424                17042SH17042SH17042SH17042SH----AC20AC20AC20AC20    YYYY----Drive Shaft "D" (L803.95)Drive Shaft "D" (L803.95)Drive Shaft "D" (L803.95)Drive Shaft "D" (L803.95)            1111    OOOO----17171717    14060AF14060AF14060AF14060AF----4517451745174517    Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)            16161616        OOOO----55555555    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            16161616    OOOO----19191919    15042BR15042BR15042BR15042BR----A001A001A001A001    Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)            8888        OOOO----56565656    04200500B00004200500B00004200500B00004200500B000    Y Adjusting Shaft Guide (B)Y Adjusting Shaft Guide (B)Y Adjusting Shaft Guide (B)Y Adjusting Shaft Guide (B)            4444    OOOO----20202020    03022SC03022SC03022SC03022SC----4517451745174517    Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)            8888        OOOO----57575757    16059SC16059SC16059SC16059SC----7113711371137113    Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)            16161616    OOOO----21212121    15046RB15046RB15046RB15046RB----A001A001A001A001    Driving Pin WasherDriving Pin WasherDriving Pin WasherDriving Pin Washer            8888        OOOO----58585858    15033CW15033CW15033CW15033CW----B001B001B001B001    YYYY----Adjusting ShaftAdjusting ShaftAdjusting ShaftAdjusting Shaft            4444    OOOO----22222222    15050BT15050BT15050BT15050BT----A021A021A021A021    YYYY----Drive Timing Belt "A" 5M*L1865 (W:35)Drive Timing Belt "A" 5M*L1865 (W:35)Drive Timing Belt "A" 5M*L1865 (W:35)Drive Timing Belt "A" 5M*L1865 (W:35)        2222        OOOO----59595959    04200400B00004200400B00004200400B00004200400B000    Y Adjusting Shaft Guide (A)Y Adjusting Shaft Guide (A)Y Adjusting Shaft Guide (A)Y Adjusting Shaft Guide (A)            4444            15051BT15051BT15051BT15051BT----A021A021A021A021    YYYY----Drive Timing Belt "B" 5M*L1865 (W:48)Drive Timing Belt "B" 5M*L1865 (W:48)Drive Timing Belt "B" 5M*L1865 (W:48)Drive Timing Belt "B" 5M*L1865 (W:48)        2222        OOOO----60606060    16059SC16059SC16059SC16059SC----7113711371137113    Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)            8888    OOOO----23232323    15055PR15055PR15055PR15055PR----A001A001A001A001    Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)            2222        OOOO----61616161    14061AF14061AF14061AF14061AF----4517451745174517    Hex.Socket Set Screw (M8*L8)Hex.Socket Set Screw (M8*L8)Hex.Socket Set Screw (M8*L8)Hex.Socket Set Screw (M8*L8)            4444    OOOO----24242424    03016SC03016SC03016SC03016SC----4113411341134113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            8888        OOOO----62626262    04200600B00004200600B00004200600B00004200600B000    Adjusting Shaft StopperAdjusting Shaft StopperAdjusting Shaft StopperAdjusting Shaft Stopper            4444    OOOO----25252525    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            8888        OOOO----63636363    14006SC14006SC14006SC14006SC----7113711371137113    Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)            8888    OOOO----26262626    WSWSWSWS----000083000083000083000083----00000000    @5 @5 @5 @5 ---- Washer Washer Washer Washer            8888        OOOO----64646464    15095AD15095AD15095AD15095AD----B001B001B001B001    SpacerSpacerSpacerSpacer            4444    OOOO----27272727    15074SC15074SC15074SC15074SC----A001A001A001A001    Stopper StudStopper StudStopper StudStopper Stud            4444        OOOO----65656565    15020SC15020SC15020SC15020SC----4113411341134113    Hex. Socket Bolt (M8Xl50)Hex. Socket Bolt (M8Xl50)Hex. Socket Bolt (M8Xl50)Hex. Socket Bolt (M8Xl50)            8888    OOOO----28282828    15076CW15076CW15076CW15076CW----A031A031A031A031    Rail Guide Pin "C' (L19.1)Rail Guide Pin "C' (L19.1)Rail Guide Pin "C' (L19.1)Rail Guide Pin "C' (L19.1)            4444        OOOO----66666666    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            8888    OOOO----29292929    15077SW15077SW15077SW15077SW----2111211121112111    Washer (@8)Washer (@8)Washer (@8)Washer (@8)            8888        OOOO----67676767    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            8888    OOOO----30303030    15078SW15078SW15078SW15078SW----8113811381138113    Tooghed Lock Washer (@8)Tooghed Lock Washer (@8)Tooghed Lock Washer (@8)Tooghed Lock Washer (@8)            8888        OOOO----68686868    15097PR15097PR15097PR15097PR----B001B001B001B001    Stud BracketStud BracketStud BracketStud Bracket            4444    OOOO----31313131    15077BR15077BR15077BR15077BR----B001B001B001B001    Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)            8888        OOOO----69696969    15096CW15096CW15096CW15096CW----B001B001B001B001    Stud BoltStud BoltStud BoltStud Bolt            4444    OOOO----32323232    15079SN15079SN15079SN15079SN----2311231123112311    Rail Guide Shaft NutRail Guide Shaft NutRail Guide Shaft NutRail Guide Shaft Nut            8888        OOOO----70707070    04032SN04032SN04032SN04032SN----A001A001A001A001    Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)            4444    OOOO----33333333    15106BR15106BR15106BR15106BR----A001A001A001A001    Flange Bearing (1280Zz)Flange Bearing (1280Zz)Flange Bearing (1280Zz)Flange Bearing (1280Zz)            16161616        OOOO----71717171    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444    OOOO----34343434    15130AF15130AF15130AF15130AF----A001A001A001A001    Roller GuideRoller GuideRoller GuideRoller Guide            8888        OOOO----72727272    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            4444    OOOO----35353535    15092CW15092CW15092CW15092CW----A031A031A031A031    Stopper WasherStopper WasherStopper WasherStopper Washer            8888        OOOO----73737373    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444    OOOO----36363636    15137PR15137PR15137PR15137PR----A001A001A001A001    Rail Guide Shaft BracketRail Guide Shaft BracketRail Guide Shaft BracketRail Guide Shaft Bracket            4444        OOOO----74747474    14006SC14006SC14006SC14006SC----7113711371137113    Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)            8888    OOOO----37373737    05028SC05028SC05028SC05028SC----A001A001A001A001    Holder ScrewHolder ScrewHolder ScrewHolder Screw            8888        OOOO----75757575    15093AD15093AD15093AD15093AD----B001B001B001B001    Table SupportTable SupportTable SupportTable Support            16161616    OOOO----38383838    15084SC15084SC15084SC15084SC----7119711971197119    C.S Screw (M4*L6)C.S Screw (M4*L6)C.S Screw (M4*L6)C.S Screw (M4*L6)            32323232        OOOO----76767676    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)            48484848    OOOO----39393939    15104AF15104AF15104AF15104AF----A021A021A021A021    YYYY----Axis Rail GuideAxis Rail GuideAxis Rail GuideAxis Rail Guide            8888            OOOO----77777777    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            45454545    



 

 

136

93

14

15

2129

67

64

66

70

80

81
78

79

77

71

7374

23

4
9

7

8

6 63

20

59

62

50

117

7071

72 69

140

75

76

65

68

72

71

105

34
33

37

82

109

113

83
84

35
33

106

85

86
53

40

36

102

39

103

119

49

70

73

92 121

94

117

50
55

115

5

61
116

1

3

2

60

19

144

19

21

12

115

92

116
13

11

10

138

114

139

142

95

95

96

97
98

96

101
99

100 141

52
51

32

104

SIGNAL

X/Y DRIVE

SIGNAL

AC IN

MOTOR

AC IN

MOTOR

Y-Axis Drive System

107

31

28

31

38

32

30

2930

17

14

15

143

12

54

56

5542

X Y

43

58

111

120

118

87

48 57

47

47

48

122
91

26
25
24

108

88

89
27

88

90

93

41

(Y-Stroke 1000 Below)

55

44

45

93
43

46

22

135

38
44112



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

51 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty OOOO----78787878    18047SC18047SC18047SC18047SC----7113711371137113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            48484848            OOOO----118118118118    04205300B00004205300B00004205300B00004205300B000    YYYY----Axis Feed Plate (C)Axis Feed Plate (C)Axis Feed Plate (C)Axis Feed Plate (C)            4444    OOOO----79797979    16010SC16010SC16010SC16010SC----8330833083308330    Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)            48484848            OOOO----119119119119    08400010B00008400010B00008400010B00008400010B000    YYYY----Axis Feed Plate "D"Axis Feed Plate "D"Axis Feed Plate "D"Axis Feed Plate "D"            4444    OOOO----80808080    15092RB15092RB15092RB15092RB----B001B001B001B001    Rubber Cap (A)Rubber Cap (A)Rubber Cap (A)Rubber Cap (A)            4444            OOOO----120120120120    08000600B00408000600B00408000600B00408000600B004    Connection Cover "C" (L1104.2)Connection Cover "C" (L1104.2)Connection Cover "C" (L1104.2)Connection Cover "C" (L1104.2)            4444    OOOO----81818181    15091RB15091RB15091RB15091RB----A001A001A001A001    Rubber Cap (B)Rubber Cap (B)Rubber Cap (B)Rubber Cap (B)            4444            OOOO----121121121121    02103100HDK202103100HDK202103100HDK202103100HDK2    YYYY----Origin In Origin In Origin In Origin In             1111    OOOO----82828282    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            4444            OOOO----122122122122    04000800B00004000800B00004000800B00004000800B000    Perception Sensor Plate YPerception Sensor Plate YPerception Sensor Plate YPerception Sensor Plate Y            1111    OOOO----83838383    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            4444            OOOO----124124124124    GPGPGPGP----013196013196013196013196----00000000    Support BracketSupport BracketSupport BracketSupport Bracket            4444    OOOO----84848484    05009SW05009SW05009SW05009SW----1111111111111111    Washer(@4)Washer(@4)Washer(@4)Washer(@4)            4444            OOOO----125125125125    14006SC14006SC14006SC14006SC----4113411341134113    Hex. Socket Bolt (M8*L15)Hex. Socket Bolt (M8*L15)Hex. Socket Bolt (M8*L15)Hex. Socket Bolt (M8*L15)            8888    OOOO----85858585    10507400B00010507400B00010507400B00010507400B000    Roller Position Adjusting PinRoller Position Adjusting PinRoller Position Adjusting PinRoller Position Adjusting Pin            4444            OOOO----127127127127    15077SW15077SW15077SW15077SW----2111211121112111    Washer (@8)Washer (@8)Washer (@8)Washer (@8)            8888    OOOO----86868686    15133CW15133CW15133CW15133CW----B001B001B001B001    RollerRollerRollerRoller            4444            OOOO----128128128128    GPGPGPGP----006914006914006914006914----02020202    Roller BracketRoller BracketRoller BracketRoller Bracket            4444    OOOO----87878787    GPGPGPGP----006299006299006299006299----00000000    ADJUSTING BLOCK FOR BEARINGADJUSTING BLOCK FOR BEARINGADJUSTING BLOCK FOR BEARINGADJUSTING BLOCK FOR BEARING            4444            OOOO----129129129129    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            8888    OOOO----88888888    15077BR15077BR15077BR15077BR----B001B001B001B001    Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)            8888            OOOO----130130130130    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            8888    OOOO----89898989    15097CW15097CW15097CW15097CW----A001A001A001A001    Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"            4444            OOOO----131131131131    05009SW05009SW05009SW05009SW----1111111111111111    Washer(@4)Washer(@4)Washer(@4)Washer(@4)            8888    OOOO----90909090    15098CW15098CW15098CW15098CW----A001A001A001A001    Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"            4444            OOOO----132132132132    PNPNPNPN----000133000133000133000133----00000000    Roller PinRoller PinRoller PinRoller Pin            4444    OOOO----91919191    15106PR15106PR15106PR15106PR----A001A001A001A001    A  Support Plate "A" (T:2)A  Support Plate "A" (T:2)A  Support Plate "A" (T:2)A  Support Plate "A" (T:2)            4444            OOOO----133133133133    09005SC09005SC09005SC09005SC----3123312331233123    Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)            8888    OOOO----92929292    15112PR15112PR15112PR15112PR----A001A001A001A001    L/M Guide Plate "AL/M Guide Plate "AL/M Guide Plate "AL/M Guide Plate "A----2"2"2"2"            8888            OOOO----134134134134    GPGPGPGP----006917006917006917006917----01010101    Guide RollerGuide RollerGuide RollerGuide Roller            4444    OOOO----93939393    03003810B00003003810B00003003810B00003003810B000    CouplingCouplingCouplingCoupling            4444            OOOO----135135135135    18062SF18062SF18062SF18062SF----A001A001A001A001    YYYY----Axis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) Felt            8888    OOOO----94949494    15022AD15022AD15022AD15022AD----B021B021B021B021    Y Cam Roller Guide Bracket A (L833)Y Cam Roller Guide Bracket A (L833)Y Cam Roller Guide Bracket A (L833)Y Cam Roller Guide Bracket A (L833)            2222            OOOO----136136136136    04300100B00404300100B00404300100B00404300100B004    Guard Plate For Trimming Belt  AGuard Plate For Trimming Belt  AGuard Plate For Trimming Belt  AGuard Plate For Trimming Belt  A            2222        15026AD15026AD15026AD15026AD----B021B021B021B021    Y Cam Roller Guide Bracket B (L833)Y Cam Roller Guide Bracket B (L833)Y Cam Roller Guide Bracket B (L833)Y Cam Roller Guide Bracket B (L833)            2222            04200100B00404200100B00404200100B00404200100B004    Guard Plate For Trimming Belt  BGuard Plate For Trimming Belt  BGuard Plate For Trimming Belt  BGuard Plate For Trimming Belt  B        2222    OOOO----95959595    15030AD15030AD15030AD15030AD----B021B021B021B021    Y Cam Roller Guide Rail (L833) Y Cam Roller Guide Rail (L833) Y Cam Roller Guide Rail (L833) Y Cam Roller Guide Rail (L833)             8888            OOOO----138138138138    04000100B00004000100B00004000100B00004000100B000    Cam Roller End Seal “A”Cam Roller End Seal “A”Cam Roller End Seal “A”Cam Roller End Seal “A”            4444    OOOO----96969696    15001BR15001BR15001BR15001BR----B001B001B001B001    Cam Roller BaearingCam Roller BaearingCam Roller BaearingCam Roller Baearing            16161616            04000200B00004000200B00004000200B00004000200B000    Cam Roller End Seal “B”Cam Roller End Seal “B”Cam Roller End Seal “B”Cam Roller End Seal “B”        4444    OOOO----97979797    15003CW15003CW15003CW15003CW----B001B001B001B001    Cam Roller Stud (B)Cam Roller Stud (B)Cam Roller Stud (B)Cam Roller Stud (B)            8888            OOOO----139139139139    03065SC03065SC03065SC03065SC----A001A001A001A001    Guard Plate ScrewGuard Plate ScrewGuard Plate ScrewGuard Plate Screw            24242424    OOOO----98989898    15002CW15002CW15002CW15002CW----B001B001B001B001    Cam Roller Stud (A)Cam Roller Stud (A)Cam Roller Stud (A)Cam Roller Stud (A)            8888            OOOO----140140140140    15094AD15094AD15094AD15094AD----B001B001B001B001    Table SupportTable SupportTable SupportTable Support            8888    OOOO----99999999    16018SW16018SW16018SW16018SW----1111111111111111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            16161616            OOOO----141141141141    04304900B00004304900B00004304900B00004304900B000    Belt CATCHER PLATE (A)Belt CATCHER PLATE (A)Belt CATCHER PLATE (A)Belt CATCHER PLATE (A)            2222    OOOO----100100100100    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            16161616            04205000B00004205000B00004205000B00004205000B000    Belt CATCHER PLATE (B)Belt CATCHER PLATE (B)Belt CATCHER PLATE (B)Belt CATCHER PLATE (B)        2222    OOOO----101101101101    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            16161616            OOOO----142142142142    04016MC04016MC04016MC04016MC----4113411341134113    CAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREW            32323232    OOOO----102102102102    15074CW15074CW15074CW15074CW----B001B001B001B001    Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"            8888            OOOO----143143143143    04001000B00004001000B00004001000B00004001000B000    TIMING PULLEY A(18TIMING PULLEY A(18TIMING PULLEY A(18TIMING PULLEY A(18----S5MS5MS5MS5M----32AF) 32AF) 32AF) 32AF)             2222    OOOO----103103103103    15075CW15075CW15075CW15075CW----B001B001B001B001    Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"            8888              04001100B00004001100B00004001100B00004001100B000    TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18----S5MS5MS5MS5M----32AF)32AF)32AF)32AF)            2222    OOOO----104104104104    15071BM15071BM15071BM15071BM----A001A001A001A001    VVVV----Roller Guide SetRoller Guide SetRoller Guide SetRoller Guide Set            4444            OOOO----144144144144    04500200B00004500200B00004500200B00004500200B000    TIMING ULLEY B(18TIMING ULLEY B(18TIMING ULLEY B(18TIMING ULLEY B(18----S5MS5MS5MS5M----32F)32F)32F)32F)            2222    OOOO----105105105105    CPCPCPCP----007483007483007483007483----00000000    VVVV----Rail BracketRail BracketRail BracketRail Bracket            4444              04600100B00004600100B00004600100B00004600100B000    TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18----S5MS5MS5MS5M----32F)32F)32F)32F)            2222    OOOO----106106106106    15134BM15134BM15134BM15134BM----B001B001B001B001    Roller Bracket Ass'YRoller Bracket Ass'YRoller Bracket Ass'YRoller Bracket Ass'Y            4444            OOOO----145145145145    GPGPGPGP----006918006918006918006918----00000000    Guide Roller BushingGuide Roller BushingGuide Roller BushingGuide Roller Bushing            4444    OOOO----107107107107    25014EL25014EL25014EL25014EL----AF00AF00AF00AF00    Step Motor Driver Y (25Step Motor Driver Y (25Step Motor Driver Y (25Step Motor Driver Y (25----14)14)14)14)            1111                                                    OOOO----108108108108    18111CW18111CW18111CW18111CW----B001B001B001B001    Frame "E" RollerFrame "E" RollerFrame "E" RollerFrame "E" Roller            1111                                                    OOOO----109109109109    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            8888                                                    OOOO----111111111111    04104300B00004104300B00004104300B00004104300B000    Timing Pulley Driving Pin "A"Timing Pulley Driving Pin "A"Timing Pulley Driving Pin "A"Timing Pulley Driving Pin "A"    (Belt:35)(Belt:35)(Belt:35)(Belt:35)    2222                                                      04104400B00004104400B00004104400B00004104400B000    Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"    (Belt:48)(Belt:48)(Belt:48)(Belt:48)    2222                                                    OOOO----112112112112    15067SC15067SC15067SC15067SC----A001A001A001A001    Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)            16161616                                                    OOOO----113113113113    08000700B00008000700B00008000700B00008000700B000    BracketBracketBracketBracket            4444                                                    OOOO----114114114114    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            32323232                                                    OOOO----115115115115    15046EL15046EL15046EL15046EL----CT01CT01CT01CT01    XyXyXyXy----Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)            2222                                                    OOOO----116116116116    07018SC07018SC07018SC07018SC----8118811881188118    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            4444                                                    OOOO----117117117117    04000600F00004000600F00004000600F00004000600F000    Perception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,Y            2222                                                    



 

 

57

44

48

47

47

48

91

56

43
42 55

55

89

90

108

88

24
25
26

45

19

93 44
43

46

41

15

17

12

11

14

15

12

151

54

93

113

114

120

22

38

150

5

61

4

62

63

23

59

21

60

8

66

74

80

79

77
78

71

72

75

76

73 70

7371

70

69

71

72

68

65

7

102

119

81

82

83

109 37
36

53
86

85

84

106

33
35

33
34

29

30

51

122

58

98

96

95

97

96

100

99

88

149

101

1

2

3

92

94

55

10

93

13

14

105

103

40

29

39

20

64

70 67

9

6

21

111

19

152

28
32

31

104

X/Y DRIVE

107

31

30

32

38

52

112

27

87

95

Y-Axis Drive System

SIGNALSIGNAL

MOTOR

AC IN AC IN

MOTOR

50

49
117

115
116 49

117

50

115
116

118

145

121

125

127

124

128

134

132133

129
130

131

92

135

137

138

X Y

148



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

53 

Ref.No Part No. Part Name   Q'ty  Ref. No Part No. Part Name   Q'ty O1O1O1O1----1111    15017SC15017SC15017SC15017SC----4113411341134113    Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)Hex. Socket Bolt (M8*L45)            16161616        O1O1O1O1----40404040    02015SC02015SC02015SC02015SC----7113711371137113    HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)HEX.SOCKET BOLT(M4*L10)            112112112112            15019SC15019SC15019SC15019SC----4113411341134113    Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)Hex. Socket Bolt (M8*L40)            16161616        O1O1O1O1----41414141    15099AF15099AF15099AF15099AF----A001A001A001A001    YYYY----Axis Motor (103HAxis Motor (103HAxis Motor (103HAxis Motor (103H----89583895838958389583----8018)8018)8018)8018)            1111    O1O1O1O1----2222    15095SW15095SW15095SW15095SW----3115311531153115    SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)            16161616        O1O1O1O1----42424242    03003SC03003SC03003SC03003SC----4113411341134113    Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)Hex. Socket Bolt "B"(M8*L35)            4444    O1O1O1O1----3333    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            16161616        O1O1O1O1----43434343    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            4444    O1O1O1O1----4444    04302300B00004302300B00004302300B00004302300B000    Timing Pulley Tension Base(N) (Belt:35)Timing Pulley Tension Base(N) (Belt:35)Timing Pulley Tension Base(N) (Belt:35)Timing Pulley Tension Base(N) (Belt:35)        2222        O1O1O1O1----44444444    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444            04202400B00004202400B00004202400B00004202400B000    Timing Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension BaseTiming Pulley Tension Base            4444        O1O1O1O1----45454545    15103CA15103CA15103CA15103CA----A001A001A001A001    YYYY----Axis Motor BracketAxis Motor BracketAxis Motor BracketAxis Motor Bracket            1111    O1O1O1O1----5555    15090SC15090SC15090SC15090SC----B001B001B001B001    Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)Hex.Socket Set Screw (M6*L10)            8888        O1O1O1O1----46464646    14027SC14027SC14027SC14027SC----4113411341134113    Hex.Socket Bolt (M8*L30)Hex.Socket Bolt (M8*L30)Hex.Socket Bolt (M8*L30)Hex.Socket Bolt (M8*L30)            4444    O1O1O1O1----6666    15026DC15026DC15026DC15026DC----A001A001A001A001    Timing Pulley Tension Bracket (N)Timing Pulley Tension Bracket (N)Timing Pulley Tension Bracket (N)Timing Pulley Tension Bracket (N)            2222        O1O1O1O1----47474747    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)            2222            15027DC15027DC15027DC15027DC----A001A001A001A001    Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)Timing Pulley Bracket (W)            4444        O1O1O1O1----48484848    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            2222    O1O1O1O1----7777    15028SC15028SC15028SC15028SC----1111111111111111    Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)Hex. Bolt (M6*L20)            21212121        O1O1O1O1----49494949    15120SC15120SC15120SC15120SC----A001A001A001A001    Position Adjusting ScrewPosition Adjusting ScrewPosition Adjusting ScrewPosition Adjusting Screw            2222    O1O1O1O1----8888    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            18181818        O1O1O1O1----50505050    15056PR15056PR15056PR15056PR----B001B001B001B001    Square WasherSquare WasherSquare WasherSquare Washer            4444    O1O1O1O1----9999    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)    18181818        O1O1O1O1----51515151    07035SC07035SC07035SC07035SC----7113711371137113    Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)Bracket Screw (M3*L6)            2222    O1O1O1O1----10101010    04103100B00004103100B00004103100B00004103100B000    Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)Timing Pulley Bracket (L)            6666        O1O1O1O1----52525252    06011SW06011SW06011SW06011SW----2111211121112111    Washer (@3)Washer (@3)Washer (@3)Washer (@3)            1111    O1O1O1O1----11111111    04103200B00004103200B00004103200B00004103200B000    Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)Timing Pulley Bracket (R)            6666        O1O1O1O1----53535353    15159SR15159SR15159SR15159SR----4013401340134013    EEEE----Ring (3@)Ring (3@)Ring (3@)Ring (3@)            4444    O1O1O1O1----12121212    14065BR14065BR14065BR14065BR----A001A001A001A001    Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)Needle Bearing (Nk18/16A)            12121212        O1O1O1O1----54545454    04001000B00904001000B00904001000B00904001000B009    YYYY----DRIVE SHAFT "A"DRIVE SHAFT "A"DRIVE SHAFT "A"DRIVE SHAFT "A"            2222    O1O1O1O1----13131313    14002SC14002SC14002SC14002SC----7113711371137113    HEX.SOCKET BOLT (M6*L15)HEX.SOCKET BOLT (M6*L15)HEX.SOCKET BOLT (M6*L15)HEX.SOCKET BOLT (M6*L15)    (SPECIAL)(SPECIAL)(SPECIAL)(SPECIAL)    24242424          04001000B00904001000B00904001000B00904001000B009    YYYY----DRIVE SHAFT "A"DRIVE SHAFT "A"DRIVE SHAFT "A"DRIVE SHAFT "A"            1111    O1O1O1O1----14141414    04003500B00004003500B00004003500B00004003500B000    Needle Bearing CollarNeedle Bearing CollarNeedle Bearing CollarNeedle Bearing Collar            12121212                04001200B00904001200B00904001200B00904001200B009    YYYY----DRIVE SHAFT "D"DRIVE SHAFT "D"DRIVE SHAFT "D"DRIVE SHAFT "D"            1111    O1O1O1O1----15151515    04014SC04014SC04014SC04014SC----4517451745174517    Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)Hex.Socket Set Screw(M5*L5)            24242424                04001300B00904001300B00904001300B00904001300B009    YYYY----DRIVE SHAFT "E"DRIVE SHAFT "E"DRIVE SHAFT "E"DRIVE SHAFT "E"            1111    O1O1O1O1----17171717    14060AF14060AF14060AF14060AF----4517451745174517    Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)Hex.Socket Screw(M6*L6)            16161616          04001400B00904001400B00904001400B00904001400B009    YYYY----DRIVE SHAFT "F"DRIVE SHAFT "F"DRIVE SHAFT "F"DRIVE SHAFT "F"            1111    O1O1O1O1----19191919    15042BR15042BR15042BR15042BR----A001A001A001A001    Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)Needle Bearing (1210zz)            12121212        O1O1O1O1----55555555    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            16161616    O1O1O1O1----20202020    03022SC03022SC03022SC03022SC----4517451745174517    Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)Hex.Socket Screw (M4*L5)            12121212        O1O1O1O1----56565656    04200500B00004200500B00004200500B00004200500B000    Y Adjusting Shaft Guide (B)Y Adjusting Shaft Guide (B)Y Adjusting Shaft Guide (B)Y Adjusting Shaft Guide (B)            6666    O1O1O1O1----21212121    15046RB15046RB15046RB15046RB----A001A001A001A001    Driving Pin WasherDriving Pin WasherDriving Pin WasherDriving Pin Washer            12121212        O1O1O1O1----57575757    16059SC16059SC16059SC16059SC----7113711371137113    HEX.SOCKET BOLT (M6*L12)HEX.SOCKET BOLT (M6*L12)HEX.SOCKET BOLT (M6*L12)HEX.SOCKET BOLT (M6*L12)            24242424    O1O1O1O1----22222222    04000700B00904000700B00904000700B00904000700B009    YYYY----Drive Timing Belt "A"Drive Timing Belt "A"Drive Timing Belt "A"Drive Timing Belt "A"            2222        O1O1O1O1----58585858    04000900B00904000900B00904000900B00904000900B009    YYYY----Adjusting ShaftAdjusting ShaftAdjusting ShaftAdjusting Shaft            6666            04000800B00904000800B00904000800B00904000800B009    YYYY----Drive Timing Belt "BDrive Timing Belt "BDrive Timing Belt "BDrive Timing Belt "B            4444        O1O1O1O1----59595959    04200400B00004200400B00004200400B00004200400B000    Y Adjusting Shaft Guide (A)Y Adjusting Shaft Guide (A)Y Adjusting Shaft Guide (A)Y Adjusting Shaft Guide (A)            6666    O1O1O1O1----23232323    15055PR15055PR15055PR15055PR----A001A001A001A001    Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)Tension Rivet Plate (W)            2222        O1O1O1O1----60606060    16059SC16059SC16059SC16059SC----7113711371137113    Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)Hex.Socket Bolt (M6*L12)            12121212    O1O1O1O1----24242424    03016SC03016SC03016SC03016SC----4113411341134113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            8888        O1O1O1O1----61616161    14061AF14061AF14061AF14061AF----4517451745174517    Hex.Socket Set Screw (M8*L8)Hex.Socket Set Screw (M8*L8)Hex.Socket Set Screw (M8*L8)Hex.Socket Set Screw (M8*L8)            6666    O1O1O1O1----25252525    18048SW18048SW18048SW18048SW----3115311531153115    SPRING WASHER (5@)SPRING WASHER (5@)SPRING WASHER (5@)SPRING WASHER (5@)            8888        O1O1O1O1----62626262    04200600B00004200600B00004200600B00004200600B000    Adjusting Shaft StopperAdjusting Shaft StopperAdjusting Shaft StopperAdjusting Shaft Stopper            4444    O1O1O1O1----26262626    WSWSWSWS----000083000083000083000083----00000000    @5 @5 @5 @5 ---- Washer Washer Washer Washer            8888        O1O1O1O1----63636363    14006SC14006SC14006SC14006SC----7113711371137113    HEX.SOCKET SET SCREW(M8*L15)HEX.SOCKET SET SCREW(M8*L15)HEX.SOCKET SET SCREW(M8*L15)HEX.SOCKET SET SCREW(M8*L15)            12121212    O1O1O1O1----27272727    15074SC15074SC15074SC15074SC----A001A001A001A001    Stopper StudStopper StudStopper StudStopper Stud            4444        O1O1O1O1----64646464    15095AD15095AD15095AD15095AD----B001B001B001B001    SpacerSpacerSpacerSpacer            4444    O1O1O1O1----28282828    15076CW15076CW15076CW15076CW----A031A031A031A031    Rail Guide Pin "C' (L19.1)Rail Guide Pin "C' (L19.1)Rail Guide Pin "C' (L19.1)Rail Guide Pin "C' (L19.1)            4444        O1O1O1O1----65656565    15020SC15020SC15020SC15020SC----4113411341134113    Hex. Socket Bolt (M8Xl50)Hex. Socket Bolt (M8Xl50)Hex. Socket Bolt (M8Xl50)Hex. Socket Bolt (M8Xl50)            8888    O1O1O1O1----29292929    15077SW15077SW15077SW15077SW----2111211121112111    Washer (@8)Washer (@8)Washer (@8)Washer (@8)            8888        O1O1O1O1----66666666    15095SW15095SW15095SW15095SW----3115311531153115    SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)            8888    O1O1O1O1----30303030    15078SW15078SW15078SW15078SW----8113811381138113    Tooghed Lock Washer (@8)Tooghed Lock Washer (@8)Tooghed Lock Washer (@8)Tooghed Lock Washer (@8)            8888        O1O1O1O1----67676767    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            8888    O1O1O1O1----31313131    15077BR15077BR15077BR15077BR----B001B001B001B001    Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)            8888        O1O1O1O1----68686868    15097PR15097PR15097PR15097PR----B001B001B001B001    Stud BracketStud BracketStud BracketStud Bracket            4444    O1O1O1O1----32323232    15079SN15079SN15079SN15079SN----2311231123112311    Rail Guide Shaft NutRail Guide Shaft NutRail Guide Shaft NutRail Guide Shaft Nut            8888        O1O1O1O1----69696969    15096CW15096CW15096CW15096CW----B001B001B001B001    Stud BoltStud BoltStud BoltStud Bolt            4444    O1O1O1O1----33333333    15106BR15106BR15106BR15106BR----A001A001A001A001    Flange Bearing (1280Zz)Flange Bearing (1280Zz)Flange Bearing (1280Zz)Flange Bearing (1280Zz)            16161616        O1O1O1O1----70707070    04032SN04032SN04032SN04032SN----A001A001A001A001    Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)Hex. Nut (M8)            4444    O1O1O1O1----34343434    15130AF15130AF15130AF15130AF----A001A001A001A001    Roller GuideRoller GuideRoller GuideRoller Guide            8888        O1O1O1O1----71717171    15095SW15095SW15095SW15095SW----3115311531153115    SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)SPRING WASHER (@8)            4444    O1O1O1O1----35353535    15092CW15092CW15092CW15092CW----A031A031A031A031    Stopper WasherStopper WasherStopper WasherStopper Washer            8888        O1O1O1O1----72727272    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            4444    O1O1O1O1----36363636    15137PR15137PR15137PR15137PR----A001A001A001A001    Rail Guide Shaft BracketRail Guide Shaft BracketRail Guide Shaft BracketRail Guide Shaft Bracket            4444        O1O1O1O1----73737373    04029SW04029SW04029SW04029SW----A001A001A001A001    Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)Stud Bolt Washer (@8)            4444    O1O1O1O1----37373737    05028SC05028SC05028SC05028SC----A001A001A001A001    Holder ScrewHolder ScrewHolder ScrewHolder Screw            8888        O1O1O1O1----74747474    14006SC14006SC14006SC14006SC----7113711371137113    Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)Hex.Socket Set Screw(M8*L15)            12121212    O1O1O1O1----38383838    15084SC15084SC15084SC15084SC----7119711971197119    C.S SCREW (M4*L6)C.S SCREW (M4*L6)C.S SCREW (M4*L6)C.S SCREW (M4*L6)            32323232        O1O1O1O1----75757575    15093AD15093AD15093AD15093AD----B001B001B001B001    Table SupportTable SupportTable SupportTable Support            16161616    O1O1O1O1----39393939    08000100B00908000100B00908000100B00908000100B009    YYYY----Axis Rail GuideAxis Rail GuideAxis Rail GuideAxis Rail Guide            8888        O1O1O1O1----76767676    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)            72727272    



 

 

57

44

48

47

47

48

91

56

43
42 55

55

89

90

108

88

24

25
26

45

19

93 44
43

46

41

15

17

12

11

14

15

12

151

54

93

113

114

120

22

38

150

5

61

4

62

63

23

59

21

60

8

66

74

80

79

77
78

71

72

75

76

73 70

7371

70

69

71

72

68

65

7

102

119

81

82

83

109 37
36

53
86

85

84

106

33
35

33
34

29

30

51

122

58

98

96

95

97

96

100

99

88

149

101

1

2

3

92

94

55

10

93

13

14

105

103

40

29

39

20

64

70 67

9

6

21

111

19

152

28
32

31

104

X/Y DRIVE

107

31

30

32

38

52

112

27

87

95

Y-Axis Drive System

SIGNALSIGNAL

MOTOR

AC IN AC IN

MOTOR

50

49
117

115
116 49

117

50

115
116

118

145

121

125

127

124

128

134

132133

129
130

131

92

135

137

138

X Y

148



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

55 

Ref.No Part No. Part Name   Q'ty  Ref. No Part No. Part Name   Q'ty O1O1O1O1----77777777    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            72727272            O1O1O1O1----118118118118    04200010B00004200010B00004200010B00004200010B000    YYYY----Axis Feed Plate (C)Axis Feed Plate (C)Axis Feed Plate (C)Axis Feed Plate (C)            6666    O1O1O1O1----78787878    18047SC18047SC18047SC18047SC----7113711371137113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            72727272            O1O1O1O1----119119119119    08400010B00008400010B00008400010B00008400010B000    YYYY----Axis Feed Plate "D"Axis Feed Plate "D"Axis Feed Plate "D"Axis Feed Plate "D"            4444    O1O1O1O1----79797979    16010SC16010SC16010SC16010SC----8330833083308330    Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)Tapping Screw (M6*L25)            72727272            O1O1O1O1----120120120120    08000300B00908000300B00908000300B00908000300B009    Connection Cover "C" (L=1554.2)Connection Cover "C" (L=1554.2)Connection Cover "C" (L=1554.2)Connection Cover "C" (L=1554.2)            4444    O1O1O1O1----80808080    15092RB15092RB15092RB15092RB----B001B001B001B001    Rubber Cap (A)Rubber Cap (A)Rubber Cap (A)Rubber Cap (A)            4444            O1O1O1O1----121121121121    02103000HDK202103000HDK202103000HDK202103000HDK2    XXXX----ORIGINAL INORIGINAL INORIGINAL INORIGINAL IN            1111    O1O1O1O1----81818181    15091RB15091RB15091RB15091RB----A001A001A001A001    Rubber Cap (B)Rubber Cap (B)Rubber Cap (B)Rubber Cap (B)            4444            O1O1O1O1----122122122122    04000800B00004000800B00004000800B00004000800B000    Perception Sensor Plate YPerception Sensor Plate YPerception Sensor Plate YPerception Sensor Plate Y            1111    O1O1O1O1----82828282    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            4444            O1O1O1O1----124124124124    GPGPGPGP----013196013196013196013196----00000000    ROLLER BRACKET SUPPORT ROLLER BRACKET SUPPORT ROLLER BRACKET SUPPORT ROLLER BRACKET SUPPORT             4444    O1O1O1O1----83838383    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            4444            O1O1O1O1----125125125125    14006SC14006SC14006SC14006SC----4113411341134113    Hex. Socket Bolt (M8*L15)Hex. Socket Bolt (M8*L15)Hex. Socket Bolt (M8*L15)Hex. Socket Bolt (M8*L15)            8888    O1O1O1O1----84848484    05009SW05009SW05009SW05009SW----1111111111111111    Washer(@4)Washer(@4)Washer(@4)Washer(@4)            4444            O1O1O1O1----127127127127    15077SW15077SW15077SW15077SW----2111211121112111    Washer (@8)Washer (@8)Washer (@8)Washer (@8)            8888    O1O1O1O1----85858585    10507400B00010507400B00010507400B00010507400B000    Roller Position Adjusting PinRoller Position Adjusting PinRoller Position Adjusting PinRoller Position Adjusting Pin            4444            O1O1O1O1----128128128128    GPGPGPGP----006914006914006914006914----02020202    Roller BracketRoller BracketRoller BracketRoller Bracket            4444    O1O1O1O1----86868686    15133CW15133CW15133CW15133CW----B001B001B001B001    RollerRollerRollerRoller            4444            O1O1O1O1----129129129129    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            8888    O1O1O1O1----87878787    GPGPGPGP----006299006299006299006299----00000000    ADJUSTING BLOCK FOR BEARINGADJUSTING BLOCK FOR BEARINGADJUSTING BLOCK FOR BEARINGADJUSTING BLOCK FOR BEARING            4444            O1O1O1O1----130130130130    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            8888    O1O1O1O1----88888888    15077BR15077BR15077BR15077BR----B001B001B001B001    Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)            8888            O1O1O1O1----131131131131    05009SW05009SW05009SW05009SW----1111111111111111    Washer(@4)Washer(@4)Washer(@4)Washer(@4)            8888    O1O1O1O1----89898989    15097CW15097CW15097CW15097CW----A001A001A001A001    Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"            4444            O1O1O1O1----132132132132    PNPNPNPN----000133000133000133000133----00000000    Roller PinRoller PinRoller PinRoller Pin            4444    O1O1O1O1----90909090    15098CW15098CW15098CW15098CW----A001A001A001A001    Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"            4444            O1O1O1O1----133133133133    09005SC09005SC09005SC09005SC----3123312331233123    Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)Truss Screw (M3*L6)            8888    O1O1O1O1----91919191    15106PR15106PR15106PR15106PR----A001A001A001A001    A  Support Plate "A" (T:2)A  Support Plate "A" (T:2)A  Support Plate "A" (T:2)A  Support Plate "A" (T:2)            2222            O1O1O1O1----134134134134    GPGPGPGP----006917006917006917006917----01010101    Guide RollerGuide RollerGuide RollerGuide Roller            4444    O1O1O1O1----92929292    15112PR15112PR15112PR15112PR----A001A001A001A001    L/M Guide Plate "AL/M Guide Plate "AL/M Guide Plate "AL/M Guide Plate "A----2"2"2"2"            12121212            O1O1O1O1----135135135135    18062SF18062SF18062SF18062SF----A001A001A001A001    YYYY----Axis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) Felt            8888    O1O1O1O1----93939393    03003810B00003003810B00003003810B00003003810B000    CouplingCouplingCouplingCoupling            4444            O1O1O1O1----137137137137    04000100B00004000100B00004000100B00004000100B000    Cam Roller End Seal "A"Cam Roller End Seal "A"Cam Roller End Seal "A"Cam Roller End Seal "A"            4444    O1O1O1O1----94949494    04000500B00904000500B00904000500B00904000500B009    Y Cam Roller Guide Bracket A (L=1299)Y Cam Roller Guide Bracket A (L=1299)Y Cam Roller Guide Bracket A (L=1299)Y Cam Roller Guide Bracket A (L=1299)        2222              04000200B00004000200B00004000200B00004000200B000    Cam Roller End Seal "B"Cam Roller End Seal "B"Cam Roller End Seal "B"Cam Roller End Seal "B"            3333      04000400B00904000400B00904000400B00904000400B009    Y Cam Roller Guide Bracket B (L=1299)Y Cam Roller Guide Bracket B (L=1299)Y Cam Roller Guide Bracket B (L=1299)Y Cam Roller Guide Bracket B (L=1299)        4444            O1O1O1O1----138138138138    03065SC03065SC03065SC03065SC----A001A001A001A001    Guard Plate ScrewGuard Plate ScrewGuard Plate ScrewGuard Plate Screw            36363636    O1O1O1O1----95959595    04000600B00904000600B00904000600B00904000600B009    Y Cam Roller Guide RailY Cam Roller Guide RailY Cam Roller Guide RailY Cam Roller Guide Rail        12121212            O1O1O1O1----139139139139    04001700B00904001700B00904001700B00904001700B009    Idler (A)Idler (A)Idler (A)Idler (A)            4444    O1O1O1O1----96969696    15001BR15001BR15001BR15001BR----B001B001B001B001    Cam Roller BaearingCam Roller BaearingCam Roller BaearingCam Roller Baearing            24242424                    04002100B00904002100B00904002100B00904002100B009    Idler (B)Idler (B)Idler (B)Idler (B)            2222    O1O1O1O1----97979797    15003CW15003CW15003CW15003CW----B001B001B001B001    Cam Roller Stud (B)Cam Roller Stud (B)Cam Roller Stud (B)Cam Roller Stud (B)            12121212            O1O1O1O1----140140140140    04001900B00904001900B00904001900B00904001900B009    Idler Base (A)Idler Base (A)Idler Base (A)Idler Base (A)            4444    O1O1O1O1----98989898    15002CW15002CW15002CW15002CW----B001B001B001B001    Cam Roller Stud (A)Cam Roller Stud (A)Cam Roller Stud (A)Cam Roller Stud (A)            12121212              04002000B00904002000B00904002000B00904002000B009    Idler Base (B)Idler Base (B)Idler Base (B)Idler Base (B)            2222    O1O1O1O1----99999999    16018SW16018SW16018SW16018SW----1111111111111111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            24242424            O1O1O1O1----141141141141    04001800B00904001800B00904001800B00904001800B009    Idler Shaft (A)Idler Shaft (A)Idler Shaft (A)Idler Shaft (A)            4444    O1O1O1O1----100100100100    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)Spring Washer (@5)            24242424              04002000B00904002000B00904002000B00904002000B009    Idler Shaft (B)Idler Shaft (B)Idler Shaft (B)Idler Shaft (B)            2222    O1O1O1O1----101101101101    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            24242424            O1O1O1O1----142142142142    03002700T00003002700T00003002700T00003002700T000    Bearing CollarBearing CollarBearing CollarBearing Collar            12121212    O1O1O1O1----102102102102    15074CW15074CW15074CW15074CW----B001B001B001B001    Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"            4444            O1O1O1O1----143143143143    04202400B00004202400B00004202400B00004202400B000    YYYY----Axis Feed PlateAxis Feed PlateAxis Feed PlateAxis Feed Plate            4444    O1O1O1O1----103103103103    15075CW15075CW15075CW15075CW----B001B001B001B001    Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"            4444            O1O1O1O1----144144144144    18014SC18014SC18014SC18014SC----7113711371137113    Hex. Socket Bolt (M4*L9)Hex. Socket Bolt (M4*L9)Hex. Socket Bolt (M4*L9)Hex. Socket Bolt (M4*L9)            12121212    O1O1O1O1----104104104104    15071BM15071BM15071BM15071BM----A001A001A001A001    VVVV----Roller Guide SetRoller Guide SetRoller Guide SetRoller Guide Set            4444            O1O1O1O1----145145145145    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            24242424    O1O1O1O1----105105105105    CPCPCPCP----007483007483007483007483----00000000    VVVV----Rail BracketRail BracketRail BracketRail Bracket            4444            O1O1O1O1----146146146146    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            24242424    O1O1O1O1----106106106106    15134BM15134BM15134BM15134BM----B001B001B001B001    Roller Bracket Ass'YRoller Bracket Ass'YRoller Bracket Ass'YRoller Bracket Ass'Y            4444            O1O1O1O1----147147147147    14046SC14046SC14046SC14046SC----7113711371137113    Hex. Socket Bolt (M6*L30)Hex. Socket Bolt (M6*L30)Hex. Socket Bolt (M6*L30)Hex. Socket Bolt (M6*L30)            24242424    O1O1O1O1----107107107107    25014EL25014EL25014EL25014EL----AF00AF00AF00AF00    Step Motor Driver Y (25Step Motor Driver Y (25Step Motor Driver Y (25Step Motor Driver Y (25----14)14)14)14)            1111            O1O1O1O1----148148148148    15094AD15094AD15094AD15094AD----B001B001B001B001    Table Support(B)Table Support(B)Table Support(B)Table Support(B)            8888    O1O1O1O1----108108108108    18111CW18111CW18111CW18111CW----B001B001B001B001    Frame "E" RollerFrame "E" RollerFrame "E" RollerFrame "E" Roller            4444            O1O1O1O1----149149149149    04304900B00004304900B00004304900B00004304900B000    BELT CATCHER PLATE (A)BELT CATCHER PLATE (A)BELT CATCHER PLATE (A)BELT CATCHER PLATE (A)            2222    O1O1O1O1----109109109109    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            8888                    04205000B00004205000B00004205000B00004205000B000    BELT CATCHER PLATE (B)BELT CATCHER PLATE (B)BELT CATCHER PLATE (B)BELT CATCHER PLATE (B)            4444    O1O1O1O1----111111111111    04104300B00004104300B00004104300B00004104300B000    Timing Pulley Driving Pin "A"Timing Pulley Driving Pin "A"Timing Pulley Driving Pin "A"Timing Pulley Driving Pin "A"    (Belt:35)(Belt:35)(Belt:35)(Belt:35)    2222            O1O1O1O1----150150150150    04016MC04016MC04016MC04016MC----4113411341134113    CAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREWCAM ROLLER GUIDE FIXED SCREW            180180180180      04104400B00004104400B00004104400B00004104400B000    Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"Timing Pulley Driving Pin "B"    (Belt:48)(Belt:48)(Belt:48)(Belt:48)    4444            O1O1O1O1----151151151151    04001000B00004001000B00004001000B00004001000B000    TIMING PULLEY A(18TIMING PULLEY A(18TIMING PULLEY A(18TIMING PULLEY A(18----S5MS5MS5MS5M----32AF) 32AF) 32AF) 32AF)             2222    O1O1O1O1----112112112112    15067SC15067SC15067SC15067SC----A001A001A001A001    Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)Hex. Socket Bolt (M4*L7)            16161616                    04001100B00004001100B00004001100B00004001100B000    TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18TIMING PULLEY C(18----S5MS5MS5MS5M----32AF)32AF)32AF)32AF)            4444    O1O1O1O1----113113113113    08000700B00008000700B00008000700B00008000700B000    BracketBracketBracketBracket            4444            O1O1O1O1----152152152152    04500200B00004500200B00004500200B00004500200B000    TIMING ULLEY B(18TIMING ULLEY B(18TIMING ULLEY B(18TIMING ULLEY B(18----S5MS5MS5MS5M----32F)32F)32F)32F)            2222    O1O1O1O1----114114114114    02028SW02028SW02028SW02028SW----9115911591159115    Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)Spring Washer (@4)            180180180180                    04600100B00004600100B00004600100B00004600100B000    TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18TIMING PULLEY D(18----S5MS5MS5MS5M----32F)32F)32F)32F)            4444    O1O1O1O1----115115115115    15046EL15046EL15046EL15046EL----CT01CT01CT01CT01    XyXyXyXy----Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)Sensor Ass'Y (Tlp1204)            2222            OOOO----153153153153    GPGPGPGP----006918006918006918006918----00000000    Guide Roller BushingGuide Roller BushingGuide Roller BushingGuide Roller Bushing            4444    O1O1O1O1----116116116116    07018SC07018SC07018SC07018SC----8118811881188118    Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)Plus Screw (M3*L8)            4444                                              O1O1O1O1----117117117117    04000600F00004000600F00004000600F00004000600F000    Perception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,YPerception Sensor Bracket X,Y            2222                                              



 

 



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

57 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty 
P-1 19002SC-1330 Tapping Screw (M4*L16)   4       

P-2 19018PM-A001 Bar S/W Support   6       

P-3 19002SC-1330 Tapping Screw (M4*L16)   12       

P-4 06011SW-2111 Washer (@3)   4       

P-5 19020EL-A001 Connector (A/S) 1       

P-6 19001PR-B001 Bar Switch Box   1       

P-7 19003EL-B001 Limit S/W   2       

P-8 GP-050905-00 Limit Switch Plate   2       

P-9 19015PR-B001 S/W Plate   1       

P-10 19005SC-8118 Plus Screw (M3*L20)   4       

P-11 02010SC-3123 Truss Screw (M4*L8)   4       

P-12 25075EL-A001 Connect Cable (25-75)   1       

P-13 25065EL-A001 Bar Switch-Joint (25-65)   1       

P-14 05100100B000 Switch Bar   2       

P-15 05100100BHI0 Switch Bar(B)   1       

P-16 GP-051291-00 Regulatory Rod   1       

P-17 11021SC-4113 Hex. Socket Bolt (M4*L35)   1       

P-18 18014SW-3115 Spring Washer (@4-No2)   1       

P-19 18015SW-3111 Washer (4@-S)   1       

P-20 02029SN-9311 Hex.Nut (M4)   2       

P-21 05100300B000 Switch Bar Cap   4       

P-22 05100600B000 Switch Bar Return Spring   4       

P-23 05100700B000 S/W Bar Guide   4       

P-24 05100800B000 S/W Bar Return Spring Guide   4       

P-25 05100010B000 Main Bar Switch Set   1       

P-26 05100900B000 Bar Switch Box (B)   1       

P-27 GP-050904-00 S/W Plate (B)   1       

P-28 05101000B000 Regulatory Rod (B)   1       

P-29 09001100BT00 Magnetic Switch (Set)   1       

P-30 020043BT00 Connect Cable (EMB-51)   1       

P-31 - Connector   1       

P-32 02004200BT00 Magnetic Switch Joint (EMB-48)   1       

                

           

           

           

           

           

           

           





 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

59 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty QQQQ----1111    18009AD18009AD18009AD18009AD----A021A021A021A021    YYYY----Axis Sash (L)Axis Sash (L)Axis Sash (L)Axis Sash (L)            1111        QQQQ----40404040    15077BR15077BR15077BR15077BR----B001B001B001B001    Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)            6666    QQQQ----2222    18016PR18016PR18016PR18016PR----A001A001A001A001    Left Corner Guide (F)Left Corner Guide (F)Left Corner Guide (F)Left Corner Guide (F)            1111        QQQQ----41414141    GPGPGPGP----005290005290005290005290----01010101    END CAP(L)END CAP(L)END CAP(L)END CAP(L)            1111    QQQQ----3333    18011PR18011PR18011PR18011PR----A001A001A001A001    XXXX----Axis Sash Plate (A) (1T)Axis Sash Plate (A) (1T)Axis Sash Plate (A) (1T)Axis Sash Plate (A) (1T)            2222        QQQQ----42424242    18069PR18069PR18069PR18069PR----A021A021A021A021    XXXX----Axis Guide Rail Plate (L=1528)Axis Guide Rail Plate (L=1528)Axis Guide Rail Plate (L=1528)Axis Guide Rail Plate (L=1528)            2222    QQQQ----4444    18012PR18012PR18012PR18012PR----A001A001A001A001    Left Corner Guide (R)Left Corner Guide (R)Left Corner Guide (R)Left Corner Guide (R)            1111        QQQQ----43434343    15069CW15069CW15069CW15069CW----A021A021A021A021    XXXX----Asix Feed PlateAsix Feed PlateAsix Feed PlateAsix Feed Plate            2222    QQQQ----5555    04010MC04010MC04010MC04010MC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            93939393        QQQQ----44444444    18070CW18070CW18070CW18070CW----A021A021A021A021    Insert BushingInsert BushingInsert BushingInsert Bushing            6666    QQQQ----6666    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer (@4Spring Washer (@4Spring Washer (@4Spring Washer (@4----No2)No2)No2)No2)            93939393        QQQQ----45454545    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            6666    QQQQ----7777    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            93939393        QQQQ----46464646    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            6666    QQQQ----8888    18010AD18010AD18010AD18010AD----A021A021A021A021    YYYY----Axis Sash(R)Axis Sash(R)Axis Sash(R)Axis Sash(R)            1111        QQQQ----47474747    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            6666    QQQQ----9999    18020PR18020PR18020PR18020PR----A001A001A001A001    Right Corner Guide (R)Right Corner Guide (R)Right Corner Guide (R)Right Corner Guide (R)            1111        QQQQ----48484848    GPGPGPGP----005291005291005291005291----01010101    END CAP(R)END CAP(R)END CAP(R)END CAP(R)            1111    QQQQ----10101010    18025PR18025PR18025PR18025PR----A001A001A001A001    Right Corner Guide (F)Right Corner Guide (F)Right Corner Guide (F)Right Corner Guide (F)            1111        QQQQ----49494949    GPGPGPGP----005296005296005296005296----00000000    FRAME H(YFRAME H(YFRAME H(YFRAME H(Y----750)750)750)750)            1111    QQQQ----11111111    18002AD18002AD18002AD18002AD----AC00AC00AC00AC00    Rear Sash (L6246)Rear Sash (L6246)Rear Sash (L6246)Rear Sash (L6246)            1111        QQQQ----50505050    18062CW18062CW18062CW18062CW----A021A021A021A021    Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"            2222    QQQQ----12121212    GPGPGPGP----010409010409010409010409----00000000    Screw BushScrew BushScrew BushScrew Bush            20202020        QQQQ----51515151    18066CW18066CW18066CW18066CW----A021A021A021A021    Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"            2222    QQQQ----13131313    18035AD18035AD18035AD18035AD----AC00AC00AC00AC00    Front Boder Frame Sash L6176Front Boder Frame Sash L6176Front Boder Frame Sash L6176Front Boder Frame Sash L6176            1111        QQQQ----52525252    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            8888    QQQQ----14141414    18041AD18041AD18041AD18041AD----A021A021A021A021    Border Frame Sash (R)Border Frame Sash (R)Border Frame Sash (R)Border Frame Sash (R)            1111        QQQQ----53535353    18073SF18073SF18073SF18073SF----A001A001A001A001    Rear Felt (S)Rear Felt (S)Rear Felt (S)Rear Felt (S)            8888    QQQQ----15151515    18039AD18039AD18039AD18039AD----A021A021A021A021    Border Frame Sash (L) L=839Border Frame Sash (L) L=839Border Frame Sash (L) L=839Border Frame Sash (L) L=839            1111        QQQQ----54545454    10510800B00010510800B00010510800B00010510800B000    Roller PinRoller PinRoller PinRoller Pin            3333    QQQQ----16161616    18030AD18030AD18030AD18030AD----AC00AC00AC00AC00    Rear Boder Frame Sash (L6121)Rear Boder Frame Sash (L6121)Rear Boder Frame Sash (L6121)Rear Boder Frame Sash (L6121)            1111        QQQQ----55555555    18107CW18107CW18107CW18107CW----B001B001B001B001    RollerRollerRollerRoller            3333    QQQQ----17171717    18050AF18050AF18050AF18050AF----A001A001A001A001    XXXX----Axis Guide Rail (L400)Axis Guide Rail (L400)Axis Guide Rail (L400)Axis Guide Rail (L400)            4444        QQQQ----56565656    18106PR18106PR18106PR18106PR----B001B001B001B001    Roller BracketRoller BracketRoller BracketRoller Bracket            3333            18051CW18051CW18051CW18051CW----AC30AC30AC30AC30    XXXX----Axis Guide Rail (L700)Axis Guide Rail (L700)Axis Guide Rail (L700)Axis Guide Rail (L700)            4444        QQQQ----57575757    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            6666    QQQQ----18181818    18048SC18048SC18048SC18048SC----7113711371137113    Hex.Socket Bolt (M5*L12)Hex.Socket Bolt (M5*L12)Hex.Socket Bolt (M5*L12)Hex.Socket Bolt (M5*L12)            28282828        QQQQ----58585858    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            12121212    QQQQ----19191919    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            32323232        QQQQ----59595959    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            90909090    QQQQ----20202020    10500200B00010500200B00010500200B00010500200B000    FELT ATTACHMENTFELT ATTACHMENTFELT ATTACHMENTFELT ATTACHMENT            15151515        QQQQ----60606060    10500110B00010500110B00010500110B00010500110B000    Screw Bushing C (M8*P0.75)Screw Bushing C (M8*P0.75)Screw Bushing C (M8*P0.75)Screw Bushing C (M8*P0.75)            96969696    QQQQ----21212121    18060SC18060SC18060SC18060SC----3328332833283328    Tapping Screw (M4Xl10)Tapping Screw (M4Xl10)Tapping Screw (M4Xl10)Tapping Screw (M4Xl10)            30303030        QQQQ----61616161    10000300B00010000300B00010000300B00010000300B000    Embroidery G End Cap (F)Embroidery G End Cap (F)Embroidery G End Cap (F)Embroidery G End Cap (F)            1111    QQQQ----22222222    10500300B00010500300B00010500300B00010500300B000    FRONT FELT (A)FRONT FELT (A)FRONT FELT (A)FRONT FELT (A)            15151515        QQQQ----62626262    10000400B00010000400B00010000400B00010000400B000    Embroidery G End Cap (F)Embroidery G End Cap (F)Embroidery G End Cap (F)Embroidery G End Cap (F)            1111    QQQQ----23232323    18069SF18069SF18069SF18069SF----AA00AA00AA00AA00    Front Felt (2) (L=135)Front Felt (2) (L=135)Front Felt (2) (L=135)Front Felt (2) (L=135)            40404040        QQQQ----63636363    10005500B00010005500B00010005500B00010005500B000    BEARING CONNECTING BLOCKBEARING CONNECTING BLOCKBEARING CONNECTING BLOCKBEARING CONNECTING BLOCK            3333    QQQQ----24242424    18071SF18071SF18071SF18071SF----A001A001A001A001    Rear Felt (1) (L=135)Rear Felt (1) (L=135)Rear Felt (1) (L=135)Rear Felt (1) (L=135)            75757575        QQQQ----64646464    WSWSWSWS----000132000132000132000132----00000000    COVER FOR RAILCOVER FOR RAILCOVER FOR RAILCOVER FOR RAIL            2222    QQQQ----25252525    18065SF18065SF18065SF18065SF----A001A001A001A001    Rear Felt (2)Rear Felt (2)Rear Felt (2)Rear Felt (2)            3333        QQQQ----65656565    02010SC02010SC02010SC02010SC----3123312331233123    SCREW FOR RAIL COVERSCREW FOR RAIL COVERSCREW FOR RAIL COVERSCREW FOR RAIL COVER            2222    QQQQ----26262626    18064SF18064SF18064SF18064SF----A001A001A001A001    Rear Felt (3)Rear Felt (3)Rear Felt (3)Rear Felt (3)            2222                                                QQQQ----27272727    CPCPCPCP----007416007416007416007416----00000000    Embroidery Frame Clip (300Mm)Embroidery Frame Clip (300Mm)Embroidery Frame Clip (300Mm)Embroidery Frame Clip (300Mm)            42424242                                                        CPCPCPCP----007408007408007408007408----00000000    Embroidery Frame ClipEmbroidery Frame ClipEmbroidery Frame ClipEmbroidery Frame Clip            6666                                                QQQQ----28282828    18046AD18046AD18046AD18046AD----AC00AC00AC00AC00    XXXX----Axis Guide Rail Sash (L415)Axis Guide Rail Sash (L415)Axis Guide Rail Sash (L415)Axis Guide Rail Sash (L415)            4444                                                QQQQ----29292929    18090PR18090PR18090PR18090PR----AC00AC00AC00AC00    XXXX----Guide Rail Plate "C" L=414Guide Rail Plate "C" L=414Guide Rail Plate "C" L=414Guide Rail Plate "C" L=414            8888                                                QQQQ----30303030    18101PR18101PR18101PR18101PR----B001B001B001B001    StopperStopperStopperStopper            8888                                                QQQQ----31313131    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            8888                                                QQQQ----32323232    18006AD18006AD18006AD18006AD----AC00AC00AC00AC00    Front Sash (L6246)Front Sash (L6246)Front Sash (L6246)Front Sash (L6246)            1111                                                QQQQ----33333333    10006700B00010006700B00010006700B00010006700B000    Bearing Connecting BlockBearing Connecting BlockBearing Connecting BlockBearing Connecting Block            3333                                                QQQQ----34343434    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)            3333                                                QQQQ----35353535    18047SC18047SC18047SC18047SC----7113711371137113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            6666                                                QQQQ----37373737    18062SF18062SF18062SF18062SF----A001A001A001A001    YYYY----Axis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) Felt            1111                                                    QQQQ----38383838    10510500B00010510500B00010510500B00010510500B000    Bearing Connecting Block JoinBearing Connecting Block JoinBearing Connecting Block JoinBearing Connecting Block Join            2222                                                    QQQQ----39393939    18067SC18067SC18067SC18067SC----7119711971197119    Hex. Socket Bolt (M5Xl6)Hex. Socket Bolt (M5Xl6)Hex. Socket Bolt (M5Xl6)Hex. Socket Bolt (M5Xl6)            8888                                                    





 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

61 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty Q1Q1Q1Q1----1111    10000300BH1910000300BH1910000300BH1910000300BH19    YYYY----Axis Sash(L)Axis Sash(L)Axis Sash(L)Axis Sash(L)            1111        Q1Q1Q1Q1----40404040    15077BR15077BR15077BR15077BR----B001B001B001B001    Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)Ball Bearing (Lr606Nppu)            12121212    Q1Q1Q1Q1----2222    18016PR18016PR18016PR18016PR----A001A001A001A001    Left Corner Guide (F)Left Corner Guide (F)Left Corner Guide (F)Left Corner Guide (F)            1111        Q1Q1Q1Q1----41414141    GPGPGPGP----005290005290005290005290----01010101    END CAP(L)END CAP(L)END CAP(L)END CAP(L)            1111    Q1Q1Q1Q1----3333    18011PR18011PR18011PR18011PR----A001A001A001A001    XXXX----Axis Sash Plate (A) (1T)Axis Sash Plate (A) (1T)Axis Sash Plate (A) (1T)Axis Sash Plate (A) (1T)            2222        Q1Q1Q1Q1----42424242    10001100B00910001100B00910001100B00910001100B009    XXXX----Axis Guide Rail PlateAxis Guide Rail PlateAxis Guide Rail PlateAxis Guide Rail Plate            2222    Q1Q1Q1Q1----4444    18012PR18012PR18012PR18012PR----A001A001A001A001    Left Corner Guide (R)Left Corner Guide (R)Left Corner Guide (R)Left Corner Guide (R)            1111        Q1Q1Q1Q1----43434343    15069CW15069CW15069CW15069CW----A021A021A021A021    XXXX----Asix Feed PlateAsix Feed PlateAsix Feed PlateAsix Feed Plate            2222    Q1Q1Q1Q1----5555    04010MC04010MC04010MC04010MC----7113711371137113    Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)Hex. Socket Bolt (M4*L10)            93939393        Q1Q1Q1Q1----44444444    18070CW18070CW18070CW18070CW----A021A021A021A021    Insert BushingInsert BushingInsert BushingInsert Bushing            15151515    Q1Q1Q1Q1----6666    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer (@4Spring Washer (@4Spring Washer (@4Spring Washer (@4----No2)No2)No2)No2)            93939393        Q1Q1Q1Q1----45454545    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            15151515    Q1Q1Q1Q1----7777    18015SW18015SW18015SW18015SW----3111311131113111    Washer (4@Washer (4@Washer (4@Washer (4@----S)S)S)S)            93939393        Q1Q1Q1Q1----46464646    03026SW03026SW03026SW03026SW----9115911591159115    Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)Spring Washer (@6)            15151515    Q1Q1Q1Q1----8888    10000400BHI910000400BHI910000400BHI910000400BHI9    YYYY----Axis Sash(R)Axis Sash(R)Axis Sash(R)Axis Sash(R)            1111        Q1Q1Q1Q1----47474747    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            15151515    Q1Q1Q1Q1----9999    18020PR18020PR18020PR18020PR----A001A001A001A001    Right Corner Guide (R)Right Corner Guide (R)Right Corner Guide (R)Right Corner Guide (R)            1111        Q1Q1Q1Q1----48484848    GPGPGPGP----005291005291005291005291----01010101    END CAP(R)END CAP(R)END CAP(R)END CAP(R)            1111    Q1Q1Q1Q1----10101010    18025PR18025PR18025PR18025PR----A001A001A001A001    Right Corner Guide (F)Right Corner Guide (F)Right Corner Guide (F)Right Corner Guide (F)            1111        Q1Q1Q1Q1----49494949    GPGPGPGP----005298005298005298005298----00000000    FRAME H(YFRAME H(YFRAME H(YFRAME H(Y----1200)1200)1200)1200)            1111    Q1Q1Q1Q1----11111111    10000100BHI910000100BHI910000100BHI910000100BHI9    Rear SashRear SashRear SashRear Sash            1111        Q1Q1Q1Q1----50505050    18062CW18062CW18062CW18062CW----A021A021A021A021    Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"Rail Guide Pin "B"            4444    Q1Q1Q1Q1----12121212    GPGPGPGP----010409010409010409010409----00000000    Screw Bush Screw Bush Screw Bush Screw Bush             20202020        Q1Q1Q1Q1----51515151    18066CW18066CW18066CW18066CW----A021A021A021A021    Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"Rail Guide Pin "A"            6666    Q1Q1Q1Q1----13131313    10000600BHI910000600BHI910000600BHI910000600BHI9    Front Boder Frame SashFront Boder Frame SashFront Boder Frame SashFront Boder Frame Sash            1111        Q1Q1Q1Q1----52525252    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            18181818    Q1Q1Q1Q1----14141414    10000800BHI910000800BHI910000800BHI910000800BHI9    Border Frame Sash (R)Border Frame Sash (R)Border Frame Sash (R)Border Frame Sash (R)            1111        Q1Q1Q1Q1----53535353    18073SF18073SF18073SF18073SF----A001A001A001A001    Rear Felt (S)Rear Felt (S)Rear Felt (S)Rear Felt (S)            8888    Q1Q1Q1Q1----15151515    10000700BHI910000700BHI910000700BHI910000700BHI9    Border Frame Sash(L)Border Frame Sash(L)Border Frame Sash(L)Border Frame Sash(L)            1111        Q1Q1Q1Q1----54545454    10510800B00010510800B00010510800B00010510800B000    Roller PinRoller PinRoller PinRoller Pin            6666    Q1Q1Q1Q1----16161616    10000500BHI910000500BHI910000500BHI910000500BHI9    Rear Boder Frame Sash Rear Boder Frame Sash Rear Boder Frame Sash Rear Boder Frame Sash             1111        Q1Q1Q1Q1----55555555    18107CW18107CW18107CW18107CW----B001B001B001B001    RollerRollerRollerRoller            6666    Q1Q1Q1Q1----17171717    18050AF18050AF18050AF18050AF----A001A001A001A001    XXXX----Axis Guide RailAxis Guide RailAxis Guide RailAxis Guide Rail            4444        Q1Q1Q1Q1----56565656    18106PR18106PR18106PR18106PR----B001B001B001B001    Roller BracketRoller BracketRoller BracketRoller Bracket            6666            18051CW18051CW18051CW18051CW----AE00AE00AE00AE00    XXXX----AXIS GUIDE RAIL (L520)AXIS GUIDE RAIL (L520)AXIS GUIDE RAIL (L520)AXIS GUIDE RAIL (L520)            4444        Q1Q1Q1Q1----57575757    02023SC02023SC02023SC02023SC----7113711371137113    Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)Hex. Socket Bolt (M4*L8)            8888    Q1Q1Q1Q1----18181818    18048SC18048SC18048SC18048SC----7113711371137113    Hex.Socket Bolt (M5*L12)Hex.Socket Bolt (M5*L12)Hex.Socket Bolt (M5*L12)Hex.Socket Bolt (M5*L12)            28282828        Q1Q1Q1Q1----58585858    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            24242424    Q1Q1Q1Q1----19191919    18049SW18049SW18049SW18049SW----3111311131113111    Washer (@5)Washer (@5)Washer (@5)Washer (@5)            32323232        Q1Q1Q1Q1----59595959    02010SC02010SC02010SC02010SC----3123312331233123    Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)Truss Screw (M4*L8)            90909090    Q1Q1Q1Q1----20202020    10500200B00010500200B00010500200B00010500200B000    Felt AttachmentFelt AttachmentFelt AttachmentFelt Attachment            15151515        Q1Q1Q1Q1----60606060    10500110B00010500110B00010500110B00010500110B000    Screw Bushing C (M8*P0.75)Screw Bushing C (M8*P0.75)Screw Bushing C (M8*P0.75)Screw Bushing C (M8*P0.75)            96969696    Q1Q1Q1Q1----21212121    18060SC18060SC18060SC18060SC----3328332833283328    Tapping Screw (M4Xl10)Tapping Screw (M4Xl10)Tapping Screw (M4Xl10)Tapping Screw (M4Xl10)            30303030        Q1Q1Q1Q1----61616161    10000300B00010000300B00010000300B00010000300B000    Embroidery G End Cap (F)Embroidery G End Cap (F)Embroidery G End Cap (F)Embroidery G End Cap (F)            1111    Q1Q1Q1Q1----22222222    10500300B00010500300B00010500300B00010500300B000    FRONT FELT (A)FRONT FELT (A)FRONT FELT (A)FRONT FELT (A)            4444        Q1Q1Q1Q1----62626262    10000400B00010000400B00010000400B00010000400B000    Embroidery G End Cap (R)Embroidery G End Cap (R)Embroidery G End Cap (R)Embroidery G End Cap (R)            1111    Q1Q1Q1Q1----23232323    18069SF18069SF18069SF18069SF----AA00AA00AA00AA00    FRONT FELT (I)FRONT FELT (I)FRONT FELT (I)FRONT FELT (I)            15151515        Q1Q1Q1Q1----63636363    18006AD18006AD18006AD18006AD----B000B000B000B000    EMBROIDERY FRAME E L=330CMEMBROIDERY FRAME E L=330CMEMBROIDERY FRAME E L=330CMEMBROIDERY FRAME E L=330CM            1111    Q1Q1Q1Q1----24242424    18071SF18071SF18071SF18071SF----A001A001A001A001    FRONT FELT (K)FRONT FELT (K)FRONT FELT (K)FRONT FELT (K)            12121212        Q1Q1Q1Q1----64646464    18090PR18090PR18090PR18090PR----B000B000B000B000    XXXX----Guide Rail Plate (EGuide Rail Plate (EGuide Rail Plate (EGuide Rail Plate (E----1)1)1)1)            2222    Q1Q1Q1Q1----25252525    18065SF18065SF18065SF18065SF----A001A001A001A001    FRONT FELT (E)FRONT FELT (E)FRONT FELT (E)FRONT FELT (E)            3333        Q1Q1Q1Q1----65656565    10800030BHI910800030BHI910800030BHI910800030BHI9    XXXX----Axis Guide Rail Sash (F)Axis Guide Rail Sash (F)Axis Guide Rail Sash (F)Axis Guide Rail Sash (F)            1111    Q1Q1Q1Q1----26262626    18064SF18064SF18064SF18064SF----A001A001A001A001    FRONT FELT (D)FRONT FELT (D)FRONT FELT (D)FRONT FELT (D)            2222        Q1Q1Q1Q1----66666666    18091PR18091PR18091PR18091PR----B000B000B000B000    XXXX----Guide Rail Plate (F)Guide Rail Plate (F)Guide Rail Plate (F)Guide Rail Plate (F)            2222    Q1Q1Q1Q1----27272727    18084PR18084PR18084PR18084PR----A001A001A001A001    Embroidery Frame Clip (300Mm)Embroidery Frame Clip (300Mm)Embroidery Frame Clip (300Mm)Embroidery Frame Clip (300Mm)            50505050        Q1Q1Q1Q1----67676767    04007000B00004007000B00004007000B00004007000B000    YYYY----Axis Feed PlateAxis Feed PlateAxis Feed PlateAxis Feed Plate            2222            18085PR18085PR18085PR18085PR----A001A001A001A001    Embroidery Frame ClipEmbroidery Frame ClipEmbroidery Frame ClipEmbroidery Frame Clip            10101010        Q1Q1Q1Q1----68686868    03016SC03016SC03016SC03016SC----4113411341134113    Hex. Socket Bolt (M5*L18)Hex. Socket Bolt (M5*L18)Hex. Socket Bolt (M5*L18)Hex. Socket Bolt (M5*L18)            6666    Q1Q1Q1Q1----28282828    18046AD18046AD18046AD18046AD----A102A102A102A102    XXXX----AXIS GUKDE RAIL SASH (L520)AXIS GUKDE RAIL SASH (L520)AXIS GUKDE RAIL SASH (L520)AXIS GUKDE RAIL SASH (L520)            4444        Q1Q1Q1Q1----69696969    07016SC07016SC07016SC07016SC----7113711371137113    Hex. Socket Bolt (M4*L12)Hex. Socket Bolt (M4*L12)Hex. Socket Bolt (M4*L12)Hex. Socket Bolt (M4*L12)            4444    Q1Q1Q1Q1----29292929    18090PR18090PR18090PR18090PR----A102A102A102A102    GUIDE RAIL PLATE "G" L=519GUIDE RAIL PLATE "G" L=519GUIDE RAIL PLATE "G" L=519GUIDE RAIL PLATE "G" L=519            8888        Q1Q1Q1Q1----70707070    10000800BK0010000800BK0010000800BK0010000800BK00    Bearing Connecting Block SpaceBearing Connecting Block SpaceBearing Connecting Block SpaceBearing Connecting Block Space            2222    Q1Q1Q1Q1----30303030    18101PR18101PR18101PR18101PR----B001B001B001B001    StopperStopperStopperStopper            8888        Q1Q1Q1Q1----71717171    10000600BK0010000600BK0010000600BK0010000600BK00    Bearing Connecting Block (B)Bearing Connecting Block (B)Bearing Connecting Block (B)Bearing Connecting Block (B)            2222    Q1Q1Q1Q1----31313131    02002SC02002SC02002SC02002SC----7119711971197119    Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)Pluss Screw (M4*L8)            8888        Q1Q1Q1Q1----72727272    10510500B00010510500B00010510500B00010510500B000    Bearing Connecting Block Joint(B)Bearing Connecting Block Joint(B)Bearing Connecting Block Joint(B)Bearing Connecting Block Joint(B)            2222    Q1Q1Q1Q1----32323232    10000200BHI910000200BHI910000200BHI910000200BHI9    Front Sash Front Sash Front Sash Front Sash             1111        Q1Q1Q1Q1----73737373    10000900BK0010000900BK0010000900BK0010000900BK00    Roller Bracket SpaceRoller Bracket SpaceRoller Bracket SpaceRoller Bracket Space            2222    Q1Q1Q1Q1----33333333    10006700B00010006700B00010006700B00010006700B000    Bearing Connecting BlockBearing Connecting BlockBearing Connecting BlockBearing Connecting Block            6666        Q1Q1Q1Q1----74747474    18062CW18062CW18062CW18062CW----A021A021A021A021    Bearing PinBearing PinBearing PinBearing Pin            2222    Q1Q1Q1Q1----34343434    18048SW18048SW18048SW18048SW----3115311531153115    Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)Spring Washer (5@)            12121212        Q1Q1Q1Q1----75757575    10005500B00010005500B00010005500B00010005500B000    BEARING CONNECTING BLOCKBEARING CONNECTING BLOCKBEARING CONNECTING BLOCKBEARING CONNECTING BLOCK            4444    Q1Q1Q1Q1----35353535    18047SC18047SC18047SC18047SC----7113711371137113    Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)Hex. Socket Bolt (M5*L15)            12121212        Q1Q1Q1Q1----76767676    WSWSWSWS----000132000132000132000132----00000000    COVER FOR RAILCOVER FOR RAILCOVER FOR RAILCOVER FOR RAIL            2222    Q1Q1Q1Q1----37373737    18062SF18062SF18062SF18062SF----A001A001A001A001    YYYY----Axis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) FeltAxis Sash (L) Felt            1111        Q1Q1Q1Q1----77777777    02010SC02010SC02010SC02010SC----3123312331233123    SCREW FOR RAIL COVERSCREW FOR RAIL COVERSCREW FOR RAIL COVERSCREW FOR RAIL COVER            2222    Q1Q1Q1Q1----38383838    10510500B00010510500B00010510500B00010510500B000    Bearing Connecting Block JoinBearing Connecting Block JoinBearing Connecting Block JoinBearing Connecting Block Join            4444                                                Q1Q1Q1Q1----39393939    18067SC18067SC18067SC18067SC----7119711971197119    Hex. Socket Bolt (M5Xl6)Hex. Socket Bolt (M5Xl6)Hex. Socket Bolt (M5Xl6)Hex. Socket Bolt (M5Xl6)            24242424                                                



 

 

7

8

6

1

17

37

41

38

36

29

40

28

39

24

34

21

22

35

25

23

26

43

33

30

31

25

20

19

19

18

5

4

51

33

16

52 21

27

Main Controller

32

14

11

9

8

7

6

12

3

2

29

10

13

15

43

42

41

45

44

48

50

49

47

46

43

53



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

63 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty RRRR----001001001001    03030303----001A001A001A001A----SW66SW66SW66SW66    Control Box Control Box Control Box Control Box             1111            RRRR----041041041041    09090909----040S040S040S040S----3701370137013701    Trim Driver Holder Fixing Screw (M4*L10) Trim Driver Holder Fixing Screw (M4*L10) Trim Driver Holder Fixing Screw (M4*L10) Trim Driver Holder Fixing Screw (M4*L10)             4444    RRRR----002002002002    10101010----003A003A003A003A----HB10HB10HB10HB10    Con. Box Front Cover Con. Box Front Cover Con. Box Front Cover Con. Box Front Cover             1111            RRRR----042042042042    10101010----006A006A006A006A----HB10HB10HB10HB10    Trim Driver Bracket Trim Driver Bracket Trim Driver Bracket Trim Driver Bracket       1111    RRRR----003003003003    02020202----002C002C002C002C----SW66SW66SW66SW66    Fixing Screw Fixing Screw Fixing Screw Fixing Screw             4444            RRRR----043043043043    １０１０１０１０－－－－０１８０１８０１８０１８Ｍ－ＳＷＭ－ＳＷＭ－ＳＷＭ－ＳＷ６６６６６６６６    Screw (M4*L10) Screw (M4*L10) Screw (M4*L10) Screw (M4*L10)             4444    RRRR----004004004004    06060606----013A013A013A013A----SW66SW66SW66SW66    Transformer Transformer Transformer Transformer             1111            RRRR----044044044044    10101010----001A001A001A001A----HB10HB10HB10HB10    +24V SMPS +24V SMPS +24V SMPS +24V SMPS       1111    RRRR----005005005005    01010101----001A001A001A001A----SW66SW66SW66SW66    XXXX----Y Power Input Cable  Y Power Input Cable  Y Power Input Cable  Y Power Input Cable              1111            RRRR----045045045045    10101010----004A004A004A004A----HB10HB10HB10HB10    +24V SMPS Bracket +24V SMPS Bracket +24V SMPS Bracket +24V SMPS Bracket       1111    RRRR----006006006006    10101010----016M016M016M016M----SW66SW66SW66SW66    Wrench Screw (M6*L12) Wrench Screw (M6*L12) Wrench Screw (M6*L12) Wrench Screw (M6*L12)             4444            RRRR----046046046046    10101010----002S002S002S002S----SW66SW66SW66SW66    +24V SMPS Holder Fixing Screw (M3*L8) +24V SMPS Holder Fixing Screw (M3*L8) +24V SMPS Holder Fixing Screw (M3*L8) +24V SMPS Holder Fixing Screw (M3*L8)         2222    RRRR----007007007007    10101010----003S003S003S003S----SW66SW66SW66SW66    Spring Washer (6@) Spring Washer (6@) Spring Washer (6@) Spring Washer (6@)             1111            RRRR----047047047047    10101010----009B009B009B009B----HB10HB10HB10HB10    +24V SMPS AC Input Cable +24V SMPS AC Input Cable +24V SMPS AC Input Cable +24V SMPS AC Input Cable      1111    RRRR----008008008008    10101010----004S004S004S004S----SW66SW66SW66SW66    Washer (6@) Washer (6@) Washer (6@) Washer (6@)             1111            RRRR----048048048048    01010101－－－－０１９０１９０１９０１９Ｍ－ＳＷＭ－ＳＷＭ－ＳＷＭ－ＳＷ６６６６６６６６    Outlet Outlet Outlet Outlet         2222    RRRR----009009009009    03030303----013A013A013A013A----SW66SW66SW66SW66    Trans.Cover Stud Trans.Cover Stud Trans.Cover Stud Trans.Cover Stud             4444            RRRR----049049049049    10101010----112B112B112B112B----SW66SW66SW66SW66    Fuse Protection Plate  Fuse Protection Plate  Fuse Protection Plate  Fuse Protection Plate       1111    RRRR----010010010010    10101010----019M019M019M019M----SW66SW66SW66SW66    Screw (M3*L10) Screw (M3*L10) Screw (M3*L10) Screw (M3*L10)             4444            RRRR----050050050050    １０１０１０１０－－－－０４００４００４００４０Ｍ－ＳＷＭ－ＳＷＭ－ＳＷＭ－ＳＷ６７６７６７６７    Truss Screw (M4*L8) Truss Screw (M4*L8) Truss Screw (M4*L8) Truss Screw (M4*L8)         2222    RRRR----011011011011    01010101----005B005B005B005B----MHS1MHS1MHS1MHS1    AC Power to Joint Board Cable AC Power to Joint Board Cable AC Power to Joint Board Cable AC Power to Joint Board Cable         1111            RRRR----051051051051    BDBDBDBD----000189000189000189000189----07070707    JOINT BOARD (MHJOINT BOARD (MHJOINT BOARD (MHJOINT BOARD (MH----JNT) JNT) JNT) JNT)         1111    RRRR----012012012012    07070707----004S004S004S004S----SM5SSM5SSM5SSM5S    Lamp Input Cable Lamp Input Cable Lamp Input Cable Lamp Input Cable             1111            RRRR----052052052052    01010101----001B001B001B001B----MHS1MHS1MHS1MHS1    Digital SMPS Input Cable Digital SMPS Input Cable Digital SMPS Input Cable Digital SMPS Input Cable             1111    RRRR----013013013013    03030303----115B115B115B115B----SW66SW66SW66SW66    Fuse Holder Fuse Holder Fuse Holder Fuse Holder             1111            RRRR----053053053053    SWFSWFSWFSWF----3C13C13C13C1----12121212    CONTROL BOX SET CONTROL BOX SET CONTROL BOX SET CONTROL BOX SET     (30H Below)(30H Below)(30H Below)(30H Below)    1111    RRRR----014014014014    05050505----004B004B004B004B----SW65SW65SW65SW65    Terminal Block  Terminal Block  Terminal Block  Terminal Block              1111                    SWFSWFSWFSWF----3C13C13C13C1----30303030    CONTROL BOX SET CONTROL BOX SET CONTROL BOX SET CONTROL BOX SET     (30H Above)(30H Above)(30H Above)(30H Above)            RRRR----015015015015    10101010----018M018M018M018M----SW66SW66SW66SW66    Screw (M4*L10) Screw (M4*L10) Screw (M4*L10) Screw (M4*L10)             4444                                                    RRRR----016016016016    03030303----016A016A016A016A----SW66SW66SW66SW66    Con.Box Rear Cover Con.Box Rear Cover Con.Box Rear Cover Con.Box Rear Cover             1111                                                    RRRR----017017017017    03030303----014A014A014A014A----SW66SW66SW66SW66    Condencer Fixed Plate Condencer Fixed Plate Condencer Fixed Plate Condencer Fixed Plate             1111                                                    RRRR----018018018018    05050505----002A002A002A002A----SW65SW65SW65SW65    Condencer 33,000Uf Condencer 33,000Uf Condencer 33,000Uf Condencer 33,000Uf             1111                                                    RRRR----019019019019    06060606----018C018C018C018C----SW66SW66SW66SW66    Cable Tie Cable Tie Cable Tie Cable Tie             4444                                                    RRRR----020020020020    05050505----001A001A001A001A----SW65SW65SW65SW65    5/150W 5/150W 5/150W 5/150W             1111                                                    RRRR----021021021021    10101010----021M021M021M021M----SW66SW66SW66SW66    Screw Screw Screw Screw             2222                                                    RRRR----022022022022    09090909----007A007A007A007A----SC53SC53SC53SC53    Resistor Resistor Resistor Resistor             2222                                                    RRRR----023023023023    05050505----010A010A010A010A----SW65SW65SW65SW65    S20Vt80 S20Vt80 S20Vt80 S20Vt80             1111                                                    RRRR----024024024024    05050505----004A004A004A004A----SW65SW65SW65SW65    Diode S30Vt60 Diode S30Vt60 Diode S30Vt60 Diode S30Vt60             1111                                                    RRRR----025025025025    07070707----005S005S005S005S----SM5SSM5SSM5SSM5S    Screw For Fdd (M3*L10) Screw For Fdd (M3*L10) Screw For Fdd (M3*L10) Screw For Fdd (M3*L10)             2222                                                    RRRR----026026026026    01010101----019M019M019M019M----SW66SW66SW66SW66    Power Connect Power Connect Power Connect Power Connect             2222                                                    RRRR----027027027027    06060606----005C005C005C005C----SW66SW66SW66SW66    Power Input Cable Power Input Cable Power Input Cable Power Input Cable             1111                                                    RRRR----028028028028    03030303----114B114B114B114B----SW66SW66SW66SW66    Fuse Holder Fuse Holder Fuse Holder Fuse Holder             2222                                                    RRRR----029029029029    10101010----031M031M031M031M----SW66SW66SW66SW66    Fuse Holder Fixing Screw (M4*L10) Fuse Holder Fixing Screw (M4*L10) Fuse Holder Fixing Screw (M4*L10) Fuse Holder Fixing Screw (M4*L10)         2222                                                    RRRR----030030030030    04040404----0000000000000000----HB10HB10HB10HB10    SMPS Bracket SMPS Bracket SMPS Bracket SMPS Bracket             1111                                                    RRRR----031031031031    GPGPGPGP----007472007472007472007472----00000000    Digital SMPS Digital SMPS Digital SMPS Digital SMPS             1111                                                    RRRR----032032032032    09090909----040S040S040S040S----3701370137013701    SMPS Holder Fixing Screw (M4*L10) SMPS Holder Fixing Screw (M4*L10) SMPS Holder Fixing Screw (M4*L10) SMPS Holder Fixing Screw (M4*L10)         2222                                                    RRRR----033033033033    07070707----004S004S004S004S----SM5SSM5SSM5SSM5S    Fixing Screw (M4*L8) Fixing Screw (M4*L8) Fixing Screw (M4*L8) Fixing Screw (M4*L8)             4444                                                    RRRR----034034034034    10101010----028S028S028S028S----SC53SC53SC53SC53    Pcb Fixing Screw Pcb Fixing Screw Pcb Fixing Screw Pcb Fixing Screw             6666                                                    RRRR----035035035035    08080808----003M003M003M003M----SW67SW67SW67SW67    Stud Bolt Stud Bolt Stud Bolt Stud Bolt             6666                                                    RRRR----036036036036    07070707----0000000000000000----SW70SW70SW70SW70    Joint Board Bracket Joint Board Bracket Joint Board Bracket Joint Board Bracket         1111                                                    RRRR----037037037037    04040404----0000000000000000----CPT1CPT1CPT1CPT1    Trim Driver Board Trim Driver Board Trim Driver Board Trim Driver Board             1111                                                    RRRR----038038038038    10101010----006M006M006M006M----PT10PT10PT10PT10    Insulator Bushing For Cpu Insulator Bushing For Cpu Insulator Bushing For Cpu Insulator Bushing For Cpu             2222                                                    RRRR----039039039039    07070707----005S005S005S005S----SM5SSM5SSM5SSM5S    Screw For Fdd (M3*L10) Screw For Fdd (M3*L10) Screw For Fdd (M3*L10) Screw For Fdd (M3*L10)             2222                                                    RRRR----040040040040    01010101----101A101A101A101A----SW67SW67SW67SW67    Heat Sink (T) Heat Sink (T) Heat Sink (T) Heat Sink (T)             4444                                                    



 

 

Y
18

20

19

17

1

12

14

13
11

7
6

5

9

10
4

8

2

3

9

16

15

9
9

A
VIEW   "A"

MOTORAC INXSIGNAL SIGNALAC INMOTOR



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

65 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty SSSS----1111    10101010----0000000000000000----SW70SW70SW70SW70    New Amp BoardNew Amp BoardNew Amp BoardNew Amp Board            2222          SSSS----2222    01010101----103A103A103A103A----SW70SW70SW70SW70    Drive Box (L)Drive Box (L)Drive Box (L)Drive Box (L)            1111          SSSS----3333    01010101----104A104A104A104A----SW70SW70SW70SW70    Drive Box (R)Drive Box (R)Drive Box (R)Drive Box (R)            1111          SSSS----4444    01010101----005A005A005A005A----SW70SW70SW70SW70    Top CoverTop CoverTop CoverTop Cover            1111          SSSS----5555    03030303----002A002A002A002A----SW70SW70SW70SW70    FanFanFanFan            1111          SSSS----6666    03030303----003A003A003A003A----SW67SW67SW67SW67    Fan CoverFan CoverFan CoverFan Cover            1111          SSSS----7777    10101010----017M017M017M017M----SW66SW66SW66SW66    Fan Screw (M4*L50)Fan Screw (M4*L50)Fan Screw (M4*L50)Fan Screw (M4*L50)            4444          SSSS----8888    10101010----014M014M014M014M----SW66SW66SW66SW66    Screw (M4*L12)Screw (M4*L12)Screw (M4*L12)Screw (M4*L12)            4444          SSSS----9999    10101010----040M040M040M040M----SW66SW66SW66SW66    Cover Screw (M4*L8)Cover Screw (M4*L8)Cover Screw (M4*L8)Cover Screw (M4*L8)            12121212          SSSS----10101010    01010101----006A006A006A006A----SW70SW70SW70SW70    Front CoverFront CoverFront CoverFront Cover            1111          SSSS----11111111    10101010----018M018M018M018M----SW66SW66SW66SW66    Screw (M4*L10)Screw (M4*L10)Screw (M4*L10)Screw (M4*L10)            4444          SSSS----12121212    01010101----009A009A009A009A----SW70SW70SW70SW70    Box Connecting PlateBox Connecting PlateBox Connecting PlateBox Connecting Plate            1111          SSSS----13131313    01010101----002A002A002A002A----SW70SW70SW70SW70    SmpsSmpsSmpsSmps            1111          SSSS----14141414    01010101----008A008A008A008A----SW70SW70SW70SW70    Rear CoverRear CoverRear CoverRear Cover            1111          SSSS----15151515    02020202----001B001B001B001B----SW67SW67SW67SW67    Switch CoverSwitch CoverSwitch CoverSwitch Cover            2222          SSSS----16161616    10101010----015M015M015M015M----SW66SW66SW66SW66    Screw (M3*L6)Screw (M3*L6)Screw (M3*L6)Screw (M3*L6)            4444          SSSS----17171717    25068EL25068EL25068EL25068EL----A001A001A001A001    Step Motor Driver Signal CableStep Motor Driver Signal CableStep Motor Driver Signal CableStep Motor Driver Signal Cable            1111          SSSS----18181818    SWFSWFSWFSWF----XYXYXYXY----2222    XXXX----Y Driver SetY Driver SetY Driver SetY Driver Set            1111          SSSS----19191919    24003PR24003PR24003PR24003PR----A001A001A001A001    Driver Cable CoverDriver Cable CoverDriver Cable CoverDriver Cable Cover            1111          SSSS----20202020    24004CW24004CW24004CW24004CW----A001A001A001A001    Driver Cable Cover BoltDriver Cable Cover BoltDriver Cable Cover BoltDriver Cable Cover Bolt            4444                                                                                                                                                                                                                                      



 

 

62
46

41

61

1

24
1510

34

59

52

60

55

53

56

54

20

15
24

30

48

16

13

26

20

27

40

25

38

63
39

37

58
57

32

36

33

29

28

6

47

11
9

4

2
5

3

17

13

18

45

8

21

51

49



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

67 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty TTTT----1111    10101010----003M003M003M003M----SW66SW66SW66SW66    ScrewScrewScrewScrew            4444            TTTT----43434343    01010101----003B003B003B003B----SW63SW63SW63SW63    Push LathyPush LathyPush LathyPush Lathy            1111    TTTT----2222    22026EL22026EL22026EL22026EL----A001A001A001A001    LCD InverterLCD InverterLCD InverterLCD Inverter            1111            TTTT----45454545    20202020----004A004A004A004A----SW70SW70SW70SW70    Base Plate (10.4")Base Plate (10.4")Base Plate (10.4")Base Plate (10.4")            1111    TTTT----3333    10101010----001A001A001A001A----SW66SW66SW66SW66    ScrewScrewScrewScrew            2222            TTTT----46464646    GPGPGPGP----038521038521038521038521----00000000    Operation Box (10.4")Operation Box (10.4")Operation Box (10.4")Operation Box (10.4")            1111    TTTT----4444    03030303----021A021A021A021A----SW63SW63SW63SW63    Cable (OpCable (OpCable (OpCable (Op----Lcd)Lcd)Lcd)Lcd)            1111            TTTT----47474747    03030303----018A018A018A018A----SW70SW70SW70SW70    Pc Board Plate (10.4")Pc Board Plate (10.4")Pc Board Plate (10.4")Pc Board Plate (10.4")            1111    TTTT----5555    02020202----004B004B004B004B----SW63SW63SW63SW63    Lcd Connect PlateLcd Connect PlateLcd Connect PlateLcd Connect Plate            1111            TTTT----48484848    02020202----202A202A202A202A----9000900090009000    Box Cover (10.4")Box Cover (10.4")Box Cover (10.4")Box Cover (10.4")            1111    TTTT----6666    10101010----021M021M021M021M----SW66SW66SW66SW66    ScrewScrewScrewScrew            1111            TTTT----49494949    02020202----104A104A104A104A----SW70SW70SW70SW70    L.C.D Protected PlateL.C.D Protected PlateL.C.D Protected PlateL.C.D Protected Plate            1111    TTTT----7777            CA    CA    CA    CA----003737003737003737003737----00000000    CPU Board To  USB Board CableCPU Board To  USB Board CableCPU Board To  USB Board CableCPU Board To  USB Board Cable                1111                TTTT----51515151    10101010----003A003A003A003A----0T100T100T100T10    Membrane SwitchMembrane SwitchMembrane SwitchMembrane Switch            1111    TTTT----8888    BDBDBDBD----000966000966000966000966----00000000    KeyboradKeyboradKeyboradKeyborad            1111            TTTT----52525252    09200200B00009200200B00009200200B00009200200B000    Emergency Switch Bracket (B)Emergency Switch Bracket (B)Emergency Switch Bracket (B)Emergency Switch Bracket (B)            1111    TTTT----9999    EPEPEPEP----000421000421000421000421----00000000        HEADER PIN (32*2/20mm)HEADER PIN (32*2/20mm)HEADER PIN (32*2/20mm)HEADER PIN (32*2/20mm)                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                1111                TTTT----53535353    09200300B00009200300B00009200300B00009200300B000    Emergency Switch Holder (B)Emergency Switch Holder (B)Emergency Switch Holder (B)Emergency Switch Holder (B)            1111    TTTT----10101010    06060606----105C105C105C105C----SW66SW66SW66SW66    Cable (CPUCable (CPUCable (CPUCable (CPU----Key board)Key board)Key board)Key board)            1111            TTTT----54545454    09000500B00009000500B00009000500B00009000500B000    Emergency Switch PlateEmergency Switch PlateEmergency Switch PlateEmergency Switch Plate            1111    TTTT----11111111    BDBDBDBD----000987000987000987000987----01010101    CPU BoardCPU BoardCPU BoardCPU Board            1111            TTTT----55555555    02103ET02103ET02103ET02103ET----UK01UK01UK01UK01    Emergency Switch StickerEmergency Switch StickerEmergency Switch StickerEmergency Switch Sticker            1111    TTTT----12121212    GPGPGPGP----051947051947051947051947----00000000        GE PLUS Series StickerGE PLUS Series StickerGE PLUS Series StickerGE PLUS Series Sticker                1111                TTTT----56565656    02023SC02023SC02023SC02023SC----7113711371137113    Truss Screw (M4*L10)Truss Screw (M4*L10)Truss Screw (M4*L10)Truss Screw (M4*L10)            1111    TTTT----13131313    10101010----028S028S028S028S----SC53SC53SC53SC53    Pedal Pcb Fixing ScrewPedal Pcb Fixing ScrewPedal Pcb Fixing ScrewPedal Pcb Fixing Screw            8888            TTTT----57575757    07016SC07016SC07016SC07016SC----7113711371137113    Hex. Socket Bolt (M4*L12)Hex. Socket Bolt (M4*L12)Hex. Socket Bolt (M4*L12)Hex. Socket Bolt (M4*L12)            3333    TTTT----14141414    GPGPGPGP----038522038522038522038522----00000000    FDD BracketFDD BracketFDD BracketFDD Bracket            1111            TTTT----58585858    18014SW18014SW18014SW18014SW----3115311531153115    Spring Washer(@4)Spring Washer(@4)Spring Washer(@4)Spring Washer(@4)            3333    TTTT----15151515    01010101----001M001M001M001M----OT01OT01OT01OT01    Stud (12mm)Stud (12mm)Stud (12mm)Stud (12mm)            2222            TTTT----59595959    18015SW18015SW18015SW18015SW----3111311131113111    Washer(@4)Washer(@4)Washer(@4)Washer(@4)            3333    TTTT----16161616    BDBDBDBD----000221000221000221000221----01010101    I/O CardI/O CardI/O CardI/O Card            1111            TTTT----60606060    09001000BT0009001000BT0009001000BT0009001000BT00    Emergency SwitchEmergency SwitchEmergency SwitchEmergency Switch            1111    TTTT----17171717    06060606----010B010B010B010B----SW66SW66SW66SW66    Parallel Cable Parallel Cable Parallel Cable Parallel Cable             1111            TTTT----61616161    20202020----006A006A006A006A----SW70SW70SW70SW70    LCD MONITOR (10.4")LCD MONITOR (10.4")LCD MONITOR (10.4")LCD MONITOR (10.4")----LB104V3LB104V3LB104V3LB104V3            1111    TTTT----18181818    06060606----005A005A005A005A----SW66SW66SW66SW66    Serial Cable Serial Cable Serial Cable Serial Cable             1111            TTTT----62626262    SWFSWFSWFSWF----00000795000007950000079500000795    OP BOX SETOP BOX SETOP BOX SETOP BOX SET            1111    TTTT----20202020    10101010----023M023M023M023M----SW66SW66SW66SW66    Cover Screw (M4*L8)Cover Screw (M4*L8)Cover Screw (M4*L8)Cover Screw (M4*L8)            12121212            TTTT----63636363    09000400B00009000400B00009000400B00009000400B000    GUIDE BUSH (A)GUIDE BUSH (A)GUIDE BUSH (A)GUIDE BUSH (A)            1111    TTTT----21212121    GPGPGPGP----038524038524038524038524----00000000        FDD Bracket Protected PlateFDD Bracket Protected PlateFDD Bracket Protected PlateFDD Bracket Protected Plate                1111                TTTT----64646464        BDBDBDBD----000709000709000709000709----00000000        USB BoardUSB BoardUSB BoardUSB Board                1111        TTTT----22222222    10101010----019M019M019M019M----SW66SW66SW66SW66    Screw (M3Xl10)Screw (M3Xl10)Screw (M3Xl10)Screw (M3Xl10)            6666                                TTTT----23232323    06060606----015S015S015S015S----SW66SW66SW66SW66    WasherWasherWasherWasher            12121212                                TTTT----24242424             10     10     10     10----012M012M012M012M----PT10PT10PT10PT10    STUD (15mm)STUD (15mm)STUD (15mm)STUD (15mm)                2222                                    TTTT----25252525    08087SC08087SC08087SC08087SC----7113711371137113    Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)            1111                                TTTT----26262626    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            1111                                TTTT----27272727    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            1111                                                    TTTT----28282828    19039CW19039CW19039CW19039CW----T121T121T121T121    Adjusting BoltAdjusting BoltAdjusting BoltAdjusting Bolt            1111                                                    TTTT----29292929    19040CA19040CA19040CA19040CA----B001B001B001B001    Operation Box SupportOperation Box SupportOperation Box SupportOperation Box Support            1111                                                    TTTT----30303030    19035CA19035CA19035CA19035CA----T121T121T121T121    Hinged BlockHinged BlockHinged BlockHinged Block            1111                                                    TTTT----31313131    09100200B00009100200B00009100200B00009100200B000    Emergency Switch Bracket (A)Emergency Switch Bracket (A)Emergency Switch Bracket (A)Emergency Switch Bracket (A)            1111                                                    TTTT----32323232    08087SC08087SC08087SC08087SC----7113711371137113    Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)Hex. Socket Bolt (M8*L25)            1111                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    TTTT----33333333    15095SW15095SW15095SW15095SW----3115311531153115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            1111                                                    TTTT----34343434    08041SW08041SW08041SW08041SW----1111111111111111    Washer (@8Washer (@8Washer (@8Washer (@8----S)S)S)S)            1111                                                    TTTT----36363636    08091SC08091SC08091SC08091SC----7113711371137113    Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)Hex. Socket Bolt (M6*L20)            3333                                                    TTTT----37373737    16014SW16014SW16014SW16014SW----4115411541154115    Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)Spring Washer (@8)            3333                                                    TTTT----38383838    08057SW08057SW08057SW08057SW----1111111111111111    Washer (@6)Washer (@6)Washer (@6)Washer (@6)            3333                                                    TTTT----39393939    14060SC14060SC14060SC14060SC----4517451745174517    Hex.Socket Set Screw (M6*L6)Hex.Socket Set Screw (M6*L6)Hex.Socket Set Screw (M6*L6)Hex.Socket Set Screw (M6*L6)            2222                                                    TTTT----40404040    25127EL25127EL25127EL25127EL----B001B001B001B001    Op Box To Con Box Earth Op Box To Con Box Earth Op Box To Con Box Earth Op Box To Con Box Earth             1111                                                    TTTT----41414141    09000300B00009000300B00009000300B00009000300B000    Magnet StickerMagnet StickerMagnet StickerMagnet Sticker            1111                                                    TTTT----42424242    01010101----002B002B002B002B----SW63SW63SW63SW63    Fdd WindowFdd WindowFdd WindowFdd Window            1111                                                    



 

 



 

SUNSTAR CO.,LTD. 

SWF/GE-Series 

69 

Ref.No Part No. Part Names   Q'ty  Ref. No Part No. Part Names   Q'ty 
U-1 GP-014869-01 Cover   1             

U-2 18153SC-3123 Truss Screw (M4*L12)   8             

U-3 EP-000079-00 On / Off Switch   1             

U-4 GP-014678-00 Fuse Holder   1             

U-5 EP-000082-00 Switch (Select)   1             

U-6 EP-000083-00 VR   1             

U-7 GP-014677-00 VR Knob   1             

U-8 EP-000080-00 Push Switch (Start)   1             

U-9 EP-000081-00 Push Switch (Stop)   1             

U-10 GP-014369-00 Antenna Bar Hanger   2             

U-11 GP-014368-00 Antenna Bar   1             

U-12 GP-014870-00 Base  1             

U-13 GP-014366-00 Spool Post  1             

U-14 GP-014363-00 Spool Support Base  1             

U-15 GP-014365-00 Spool Support Base Sponge  1             

U-16 12012-PM-A001 Spool Holder  1             

U-17 EP-000078-00 Transformer A'ssy  1             

U-18 18153SC-3123 Truss Screw (M4*L12)  8             

U-19 EP-000095-00 PCB (DW-BW01)  1             

U-20 15042SC-3123 Truss Screw (M4*L6)  9             

U-21 GP-014370-00 Tension Control Holder  1             

U-22 AS-003951-00 Thread Control Device Ass'y   1             

U-23 05452CM-A001 Thread Guide Bushing  1             

U-24 MO-000029-00 Motor Ass'y  1             

U-25 GP-014871-00 Motor Bracket  1             

U-26 GP-014354-03 Bobbin Shaft  1             

U-27 SC-000173-00 Set Screw (M5*L4)   1             

U-28 02026SC-A001 Stand   1             

U-29 GP-014346-00 Rubber For Support Base   4             

U-30 13054SC-3123 Truss Screw (M3*L8)   4             

                  

                      

                      

                      

                      

                      

                      

                      

                      

                      

           

           

           

           

           




